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Rel'hmlung Parkinson’s.

ropinirole as ropinirole hydrochloride)

Tablets: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg

THERAPEUTIC CLASSIFICATION

AntiParkinsonian Agent / Dopamine Agonist

INDICATIONS AND CLINICAL USE

REQUIP (ropinirale hydrochloride) is indicated in the treatment of the
signs and symptoms of idiopathic Parkinson's disease. REQUIP can be
used both as early therapy, without concomitant levodopa and as an
adjunct to levodopa.

CONTRAINDICATIONS

REQUIP (ropinirole hydrochloride) is contraindicated in patients with a
known hypersensitivity to ropinirole hydrochloride or the excipients of the
drug product.

WARNINGS

Orthostatic Symptoms - Dopamine agonists appear lo impair the
systemic regulation of blood pressure with resulting orthostatic
symptoms of dizziness or lightheadedness, with or without documented
hypotension. These symptoms appear to occur especially during dose
escalation. Therefore, patients treated with dopamine agonists should be
carefully monitored for signs and symptoms of orthostatic hypotension,
especially during dose escalation and should be informed of this risk.
Hallucinations - In controlled trials, REQUIP (ropinirole hydrochioride)
caused hallucination in 5.1% of patients during early therapy (1.4% in the

Based on population pharmacokinetic assessment, there were no
interactions between REQUIP and drugs commonly used to treat
Parkinson’s disease, i.e., selegiline, amantadine, and anticholinergics.
Levodopa: The potential pharmacokinetic interaction of
levodopa/carbidopa (100 mg/10 mg b.id.) and REQUIP (2 mg ti.d.) was
assessed in levodopa naive (de movo) male and female patients with
Parkinson's disease (n=30, mean age 64 years). The rate and extent of
availability of REQUIP at steady state were essentially the same with or
without levodopa. Similarty, the rate and extent of availability of levodopa,
as well as its elimination half-life, were essentially the same in the
presence and absence of REQUIP. Inhibitors of CYPTAZ: Ciprofloxacin:
The effect of ciprofioxacin (500 mg b.id.) on the pharmacokinetics of
REQUIP (2 mg tid.) was studied in male and female patients with
Parkinson's disease (n=12, mean age 55 years). The extent of systemic
availability of REQUIP was significantly increased when coadministered
with ciprofloxacin (AUC increased by 1.84 fold). Thus, in patients already
receiving CYP1AZ inhibitors such as ciprofioxacin, REQUIP therapy may
be instituted in the recommended manner and the dose titrated according
to clinical response. However, if therapy with a drug known to be an
inhibitor of CYP1A2 is stopped or introduced during treatment with
REQUIP, adjustment of the REQUIP dosage will be required. Substrates of
CYP1A2: Theophyliing: The effect of oral theophyliing (300 mg b.id.) on
the pharmacokinetics of REQUIP (2 mg t.i.d.) was studied in male and
female patients with Parkinson's disease (n=12, mean age 59 years).
There was no marked change in the rate or extent of availability of
REQUIP when dmini
coadministration of REQUIP with intravenous theophylline (5 mg/kg) did
not result in any marked change in the pharmacokinetics of theophylline.
Itis Iharafare unlikely that substrates of CYP1A2 would significantly alter

placebo group) and in 10.1% of patients receiving REQUIP and levodop
(4.2% receiving placebo and levodopa). Hallucination was of sufficient
severity that it led to discontinuation in 1.3% and 1.9% of patients during
earty and adjunct therapy, respectively, The incidence of hallucination was
dose-dependent both in early and adjunct therapy studies.
PRECAUTIONS

Cardiovascular - Since REQUIP (ropinirole hydrochloride) has not been
studied in patients with a history or evidence of significant cardiovascular
disease including myocardial infarction, unstable angina, cardiac
decompensation, cardiac arrhythmias, vaso-occlusive disease (including
cerebral) or cardiomyopathy, it should be used with caution in such
patients. There is limited experience with REQUIP in patients treated with
antihypertensive and antiarrhythmic agents. Consequently, in such
patients, the dose of REQUIP should be titrated with caution. Neuroleplic
Malignant Syndrome — A symptom complex resembling the neuraleptic

the

REQUIP (2 mg t.i.d.) on the pharmacokinetics of digoxin (0.125-0.25 mg
0.d.) was studied in male and female patients with Parkinson’s disease
(n=10, mean age 72 years). Coadministration at steady state with REQUIP
resulted in a 10% decrease in digoxin AUC although mean trough digoxin
plasma concentrations were unaltered. However, the effect of higher
recommended doses of REQUIP on the pharmacokinetics of digoxin is
not known. Alcohol: No information is available on the potential for
interaction between REQUIP and alcohol. As with other centrally active
medications, patients should be cautioned against taking REQUIP with
alcohol. Psycho-Motor Performance - As orthostatic symptoms of
dizziness or lightheadedness as well as somnolence may occur during
REQUIP therapy patients should be cautioned not to drive a motor vehicle
or operate potentially hazardous machi
certam that REQUIP therapy does not affect their ability to engage in such

malignant syndrome (characterized by elevated temp
rigidity, altered consciousness, and autonomic instability), with no other
obvious etiology, has been reported in association with rapid dose
reduction, withdrawal of, or changes in anti-Parkinsonian therapy. A
single spontaneous report of a symptom complex resembling the
neurcleptic malignant syndrome has been observed in a 66 year old
diabetic male patient with Parkinson's disease, who developed fever,
muscle stiffness, and drowsiness 8 days after beginning REQUIP
treatment. The patient also experienced acute bronchitis, which did not
respond to antibiotic treatment. REQUIP was discontinued three days
before the patient died. The reporting physician considered these events
to be possibly refated to REQUIP treatment. A single spontaneous report
of severe muscle pain has been reported in a 66 year old male patient
around his thigh. The reporting physician considered the event to be
probably related to REQUIP treatment. Retinal Pathology in Rats — In a
two year carcinogenicity study in albino Sprague-Dawley rats, retinal
atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male
rats and 0%, 4.4%, 2.9% and 12.9% of female rats dosed at 0, 1.5, 15
and 50 mg/kg/day respectively. The incidence was significantly higher in
both male and female animals dosed at 50 mg/kg/day. The 50 mo/kg/day
dose represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater
exposure (Cmg,) to ropinirole in rats than the exposure would be in
humans at the maximum recommended dose of 24 mg/day. The
refevance of this finding to humans is not known. Pregnancy - The use
of REQUIP during pregnancy is not recommended. REQUIP given to
pregnant rats during organogenesis (gestation days B through 15)
resulted in decreased fetal body weight at 60 mg/kg/day (approximately 3
- 4 times the AUC at the maximal human dose of 8 mg L.i.d), increased
Tetal death at 90 mg/kg/day (approximately 5 times the AUC at the
maximal human dose of 8 mg tid ) and digital mattormations at
150 mg/kg/day (approximately 8-9 times the AUC at the maximal human
dose of 8 mg tid). These effects occurred at maternally toxic doses.
There was no indication of an effect on development of the conceptus at
a matemally toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-
postnatal study in rats, 10 mg/kg/day of REQUIP (approximately 0.5 - 0.6
times the AUC at the maximal human dose of 8 mg t.1.d) impaired growth
and development of nursing offspring and altered neurological
development of female offspring. Nursing Mothers - Since REQUIP
suppresses lactation, it should not be administered to mothers who wish
to breast-feed infants. Studies in rats have shown that REQUIP and/or its
metabolites cross the placenta and are excreted in breast milk.
Consequently, the human fetus and/or neonate may be exposed to
dopamine agonist activity. Use in Women receiving Estrogen
Replacement Therapy = In female patients on long-term treatment with
conjugated estrogens, oral clearance was reduced and elimination half-
lite prolonged compared to patients not receiving estrogens (see
Pharmacokinetics). In patients, already receiving estrogen replacement
therapy, REQUIP may be titrated in the recommended manner according
to clinical response. However, if estrogen replacement therapy is stopped
or introduced during treatment with REQUIP, adjustment of the REQUIP
dosage may be required. Pediatric Use - Safety and effectiveness in the
pediatric population have not been established. Renal and Hepatic
Impairment ~ No dosage adjustment is needed in patients with mild to
moderate renal impairment (creatinine clearance of 30 to 50 mL/min).
Because the use of REQUIP in patients with severe renal impairment or
hepatic impairment has not been studied, administration of REQUIP to
such patients is not recommended. Drug Interactions — Psychotropic
Drugs: Neuroleptics and other centrally active dopamine antagonists may
diminish the effectiveness of REQUIP. Therefore, concomitant use of

ADVERSE REACTIONS
Adverse Reactions Associated with Discontinuation of Treatment - Of
1599 patients who received REQUIP (ropinirole hydrochloride) during the
premarketing clinical trials, 17.1% in early-therapy studies and 17.3% in
adjunct-therapy studies discontinued treatment due to adverse reactions,
The events resulting in discontinuation of REQUIP in 1% or more of
patients were as follows: Early therapy: nausea (B.4%), dizziness (3.8%),
aggravated Parkinson's disease (1.3%), hallucination (1.3%), headache
(1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct therapy:
dizziness (2.9%), dyskinesia (2.4%}, confusi

hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased
sweating (1.4%). Patients over 75 years of age (n=130) showed slightly
higher incidences of withdrawal due to hallucination, confusion and
dizziness than patients less than 75 years of age. Most Frequent Adverse
Events - Adverse events occurring with an incidence of greater than, or
equal to, 10% were as follows: Early therapy: nausea, dizziness,
somnolence, headache, peripheral edema, vomiting, syncope, fatigue and
viral infection. Adjunct rr:e.ra,uy dyskinesia, nausea, dizziness,
and h gonists, with an ergoline chemical
structure have been assocnatad with adverse experiences such as
retroperitoneal fibrosis, eryth ia and y reactions.
REQUIP has a novel, non~ergod|ne chemical structure and no reports of
such events have been observed in clinical trials. Incidence of Adverse
Events in Placebo Controlled Trials ~ The incidence of postural
ypotension, an event ly associated with initiation of dopamine
agonist therapy, was not notably different from placebo in clinical trials.
However, decreases in systolic blood pressure to < 90 mmHg have been
observed in 13% (<65 years), 16% (65-75 years) and 7.6% (>75 years)
of patients treated with REQUIP. Table 1 lists adverse events that occurred
at an incidence of 2% or more among REQUIP-treated patients who
participated in placebo-controlled trials for up to one year. Patients were
dosed in a range of 0.75 my to 24 mg/day. Reported adverse events were
classified using a standard World Heaith Organization (WHO)-based
dictionary terminology. The prescriber should be aware that these figures
can not be used to predict the incidence of adverse events in the course
of usual medical practice where patient characteristics and other factors
differ from those which prevailed in the clinical trials. Similarly, the cited
frequencies can not be compared with figures obtained from other clinical
investigations involving different treatments, uses and investigators. The
cited figures, however, do provide the prescribing physician with some
basis for estimating the relative contribution of drug and non-drug factors
to the adverse events incidence rate in the population studied. The
Adverse Reactions section has been condensed. See full Product
Monograph for the complete information.
DOSAGE AND ADMINISTRATIOI
REQUIP (ropinirale hydrochloride) should be taken three times daily.
While administration of REQUIP with meals may improve gastrointestinal
tolerance, REQUIP may be taken with or without food. The recommended
starting dosage is 0.25 mg three times daily. Based on individual patient
response, dosage should then be titrated by weekly increments of 0.25
mg per dose as described in the table below. After week 4, daily dosage
may be increased by 0.5 to 1.0 mg per dose on a weekly basis up to 24
mg per day. Doses greater than 24 mg/day have not been tested in clinical
trials. Smaller dose increments are recommended for patients who may
be at risk for orthostatic symptoms. In clinical trials, initial benefits were

TABLE 1
Adversa events with incidence 22% from al placebo-controlled sarty
and adjunct therapy studies.
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Gastrointestinal System
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Diarrhea - 48 25
Ancmxia i 14 - -
Flatulence 25 14 14 08
Salrva - = 24 o8
Dysphagia 13 L] 24 g
Hear! Flate aad Rythm
n a2 20 29 25
Matsbolic and Netrilional
Allaline Phosphate Increased 25 4 0 oo
Weight 24 (L]
Musculoskelatal System
Arthralgia &7
29 e
alrie
Somnolence 401 81 w2 a3
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¥ U Y 3P [RAS0AlY Nervosness - - 8 25
Yawning 32 00 = =
Amnesia 25 14 48 os
Drearming Abngrmal - - 29 1.7
Red Blood Call
Angenia - 24 (1]
Ruproductive Male
Impotence 25 14 - -
Resistance Machanism
Upper Respeatory Tract Irecsion - - a7 81
Indection Vieal 10.8 34 T2 &7
Raspiratory Sysiam
64 41 -
:‘I:’Iu"sm 38 a7 - -
Sinugitis. as a7 -
- g E O.EI 29 7
2.4%), vomiting (2.4%), e ! = =
(2.4%) g (2.4%) T
Lrinary Teact Infaction 51 a1 63 25
Vaszular Extracardiac
Peripharal lschemia 25 a = =
Vision
Vision Abnormal 57 34 i A
Eye Abnormality 32 14 - -

* Incidence of adverse event <1%

When REQUIP is administered as adjunct therapy to levodopa, the dose
of levodopa may be decreased gradually as tolerated once a therapeutic
effect with REQUIP has been observed, REQUIP should be discontinued
gradually over a 7-tay period. The fraquency of administration should be
reduced from three times daily to twice daily for 4 days. For the remaining
3 days, the frequency should be reduced to once daily prior to complete
withdrawal of REQUIP. Renal and Hepatic Impairment: In patients with
mild to moderate renal impairment, REQUIP may be titrated in the
recommended manner according to clinical response. Patients with
severe renal impairment or on hemodialysis have not been studied and
administration of REQUIP to such patients is not recommended, Patients
with hepatic impairment have not been studied and administration of
REQUIP to such patients is not recommended. Estrogen Replacement
Therapy: In patients already receiving estrogen replacement therapy,
REQUIP may be titrated in the recommended manner according to clinical
response. However, if estrogen replacement therapy is stopped or started
during treatment with REQUIP, adjustment of the REQUIP dosage may be
required.

AVAILABILITY OF DOSAGE FORM

REQUIP is supplied as a pentagonal film-coated Tiltab® tablet with beveled
edges containing ropinirole (as ropinirole hydrochloride) as follows:
0.25 mg - white imprinted with SB and 4890; 1.0 mg - green imprinted
with SB and 4892; 2.0 mg - pale pink imprinted with SB and 4893; 5.0
mg - blue tablets imprinted with SB and 4894, REQUIP is available in
bottles in the pack size of 100 tablets. It is also available in 0.25 mg as a
single unit blister pack of 21 tablets.

Full Product Monograph available to practitioners upon request.
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these products is not recommended. Based on pop
pharmacokinetic assessment, no interaction was seen between REQUIP
and tricyclic antidepressants or benzodiazepines. Anti-Parkinson Drugs:

https://doi.org/10.1017/50317167100050332 Published online by Cambridge University Press

A-27

observed with 3 mg/day and higher doses.
b GlaxoSmithKline -
K
. - L = : Mississauga, Ontario, Canada LGN 6L4 ®&D) st
Unit Dose (mg) 025 | 05 | 075 | 10 | ® ReQuipisaregistered rademark, used under icense by
Total Daly Dose (mg) | 075 | 15 | 225 | 80 GlaxoSmithKiine Inc.
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Interferon beta-1a

Rebit

1 meg (3MIU), 44 meg (12MIL) yophilized powder for injection
22 mog (GMI)O.5mL, 44 meg (12MIU)0 5L figuid ommulation for injection

THERAPEUTIC CLASSIFICATION
Immunomedulator

ACTIONS AND CLINICAL PHARMACOLOGY

Description: Rebit® (Interferon beta-1a) is a purified, sterile glycoprotein product pro-

duced by recombinant DNA lechnigues and formulated for use by injection. The active

ingredient of Rebif* is produced by genetically engineered Chiness Hamster Cvary

(CHOJ cells. Interteron beta-1a is a highly purified glycoprotein thal has 166 amino

acids and an appraximate molecular weight of 22,500 daitons. It cantains a single N-

linked carbohydrale moiety attached to Asn-80 similar to thal ol natural human

Interferan beta. The specific activity of Rebit® is approximately 0.27 million internation-

al units (MILIVmeg Interteron beta-1a. The wnit measurement is derived by comparing

the antiviral activity of the product to an in-house natural RIFN-beta NI standard that is
obtained from human fibroblasts (BILS 11), which has been calibrated against the NIH
natural hIFN-beta standard (GB 23-902-531). General: Interlerons are a family of natu-

rally cccurring proteing, which have molecular weights ranging from 15,000 to 21,000

daltans. Three major classes of interlerons have been identified: alpha, beta, gamma.

Interferon beta, Interferon aipha and Interferon gamma have overlapping yet distingt

biologic activities.

Interferon beta-1a acts through various mechanisms;

» immunomodulation through the induction of cell membrane components of the
major histocompatibility complex 1.2, MHC Class | antigens, an increass in natusal
Killer (NK) cell activity, and an inibition of IFN-K induced MHC Class Il antigen
expression, as well 25 a sustained reduction in TNF level

* Antiviral effect through the induction of proteins like 2'-5° oligoadenylate
synthetase and pra.

* Antiproliferative effect through direct cytostatic activity and indirect through
antitumoral immune response enhancement

The mechanism of action of Rebil® in relapsing-remitting multiple sclerosis is shill
under investigation,
Relapsing-Remitting Multiple Sclerosis
T pivolal shudies, including a total ol 628 patients, evaluated the long-term salely
and efficacy of Rebif™ when administered subtutaneousty thee times weekly to relaps-
ing-remitting multiple sclerasis patients, The results indicate that Rehit® aiters the nal-
wral course of relapsing-remitting mulliple sclerosis. Efficacy was demansirated with
respect 1o the 3 major aspects of this disease: disability (patients EDSS -5}, exacerba-
tions, and burden of disease and activity as measured by MRI scans.

PRISMS STUDY

In the Larges Irial, a tofal of 560 patients diagnosed with clinically definite of laboratory-

supported retapsing-remitting mulliple sclerosis EDSS 0-5 with al least a 1-year

history belare study entry, were enrolied and randomized to the 3 treatments (placeba,

22 meg (BMILI) Rebif®, or 44 meg {12MIL) Rebif®) in a ratio of 1:1:1. About 0% of

palients completed the 2 years of treatment, and very few patients withdrew from the

study due to adverse events.

The main criferia for inclusion were:

* fiistory of 2 or more acute exacerbations in the 2 years prior to study enlry

* 0 previous systemic treatment wilh inlerlerons

* no treatment with corlicasteraids or ACTH in the 2 months preceding sludy entry

» o exacerbation in e B weeks prior to study entry.

Patignts were evaluated at 3-month periods, during exacerbations and coinciding with

MR scanning. Each patient undeswent cranial proton density/T,-weighted (PD/T2) MRI

scans al baseline and every 6 months during the study. A subset of patients underwent

PO/T2 and Ty-weighled (T1) Gd-MRI scans one month belore the start of treatment, a1

baseling and then monthly until the end of the first 9 months of treatment. Of those,

another subsel of 39 continued with the monthly scans throughout the 24 mondh reat-
ment period

This study demonstrated that Rebif® at a lotal dose of 66 or 132 mog weekly, signifi-

cantly improved all 3 major outcomes, including exacerbation rate, disease activity and

burden of disease as measured by MRI scanning and progression of disability. In addi-
tion, the study showed 1hat Rebif® is effective in delaying the progression in disability
in patients with an EDSS of 4.0 o highet wha are known 1o progress more ragidly.

Alsa, the dru reduced the reguirements for steroids to freal multiple sclerosis and, al

132 meg weekly Rebit” reduced the number of hospitalizations for multiple sclerosis.

Etfect on exacerbation
Efficacy paramaters

* Madun hime 10 s80ond exacerbanion nol reached in 132 mog'week 0058 group.

The resulls ater one year of treatment weee also significant

Effect on time to first progression in disability
Efficacy parameters

T o conirred
fist aartie ponine)
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Eftect on multiple sclerosis pathalogy as detected by MRI scans

Nurriber active lesions.

0.0105
o7

Requirement for sterasds: The proporion of patients requining steroids for MS {exclud-
ing non-MS indications) was highes in the placebo group (more than 50%) than in
eilher of thie 2 Redit™ groups (around 40% in each group).

Hospitalization for multiple sclerosis: The observed mean numbers of hospitalizations
for WS in the Retif® 66 and 132 mog weekly groups represented reductions of 21% and
48%, respectively, from that in the placebo group.

Cohort of patients with high baseline EDSS (baseline EDSS »3.5):

Additional analyses were conducted in order to study the efficacy of Rebil® in popula-
tions of patients with adverse predictive oulcome factors, who were likely fo be at higher
tisk for progression in disability. The primary predictive factor examined was baseline
EDSS 3.5 Patients in ihis cohort have a more severe degree of disability and are at
higher risk for progression than those with lower EDSS: natural history studies have
shown that patients at EDSS levels of 4.0 10 5.0 spend less time at these EDSS levels
than at lower levels of disability, Treatment with Rebif* at both doses significantly
reduced the mean exacerbation count per patient compared fo placebo treatment.
Progression in this group of patients is of paticular concern, as it involves development
of difficulty in ambulation. The 132 mog weekly dose significantly pralonged fime to
confirmed progression whereas the 66 mcg weekly dose did nol. Bath doses of Rebif*
significantly affected percent change from baseline in MRI burden of disease in the
high-EDSS cohor, and the 132 meg weekly dose significantly reduced the number of T,
active fesions in this population. The efficaty resulls in this cohort of patients with
established disability confirms that the 132 meg weekly dose has a marked effect on
progression in disability and the underlying pathology of the disease.

Eftect on {High-EDSS cohort)
Efficacy parameters i Rebif®
1132 mog/week |
Mean # exacarhations 12
[ ani % of exacerbation-tree patiants. 10(32%)
pvalue” {Rebif® vs placebo) e 0002
*Log-linear moded
Progression in disabifity by one paint on the EDSS (High-EDSS cohon)
Treatment Group | Time to Progression

[Reoir 12 mogweety | o |
“Excludes patients fost to follow-up without progression

Progression in disability: statisti
Test !

MRI Burden of Disease; % Change (Hig

| Burden of tsseas - Median % change
i Burden of diseass - Mean % change
pvaiue” (RebIF vs placebo)

ANOVA 6 e ranks
Number of T2 Active Lesicns (High-EDSS cohont)

pvalue®
Rk acan
waose "
Rebif 132 meg weeity v |
“ANOVA oo the ranks.
CROSS-OVER STUDY

The other study was an open cross-over design, with MRI evaluations conducted in a
blinded fashion. Enrofled in this study were 68 patients between the ages of 15 and 45
years, wilh clinically definite and/or (aboratory supported relapsing-remitting MS for up
o 10 years in duration. The main inchusion criteria included:
* 3t least 2 relapses in the previous 2 years
* EDSS score between 1-5
* no corticosternid or plasmapheresis reatments or administration of gamma globulins
within the 3 months prior o sludy
* o immunomodulating or immunosuppressive therapy loc the & months prior lo
the study
« agsence of HBsA and HIV antibodies.
Onice enrolled, patients remained under clinical obsenvation for & monins with assess-
ments of their neurological status and other paramelers, and extensive monitering of
exacerbations. Patients were then randomized 1o treatment with either 11 meg (IMIL)
(n=35) or 33 mcg (9MIU) (n=33} of Rebit*, self-administered subculaneously Ihree
times per week. The total dose was therefore 33 or 99 meg weekly

Six-months observation vs six-months freatment:

Treatment with Rebif® at boh doses used in this study, achieved a statistically signifi-
cant reduction in both the MRI evidence of MS activity in the brain and the cfinical
relapse rate versus the comesponding observation periods. This patiem of improvement
was also reflected in additional MRI measures. In e biannual T,-weighled scans, a
reduction in the mean number of new lesions and in the mean number of enlarging
lesions was demonstraled.
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enfarged lasions ) g
Two-year results: Al the end of this shudy, 62 patients continued treatment for a fur-
ther 18 months. Each ol these patients continued o receive the dose 1o which they were
randomized. Validation of 1he results of the 2 year treatment period is ongaing, however,
the: results from the continualion of treaiment & both doses demonstrate that Rebif*
maintained its dose-dependent effect in reducing the relapse rale and the brain lesion
volume detected by T, weight MRI scans compared 1o the observation period, which
corroborates the findings of the longer, placebo-controlied study.
Condyloma acuminatum: The resulls from four double-blind, placebo-controlled
studies. including 349 patients (aged 17-62), each reveal that Rebif®, when injected
intratesionally at & dose of 3.67 mog (IMIUlesion 3 times per week for 3 weeks, is effi-
cacious in the freatment of condyloma acuménatum in men and women. This efficacy is
evidenced by both the induction of complete disappearance ol lesions as well s the
reduction in the area of lesions. The majority of ireated patients in these studies had
recurrent warls that had failed previous treatments, The number of lesions treated per
palient was between 3 and B, as stated in the summary table below.

INDICATIONS AND CLINICAL USE

Multiple Sclerosis: Rebit® (Interferon bela-1a) is indicated for the treatment of relaps-
ing-remitting multiple sclerosis in patients wilh an EDSS between 0 and 5.0,
to reduce the number and severity of clinical exacerbations, slow the progression of
physical disability, reduce the requirement for steroids, and reduce the number of hospi-
talizations for reatment of mulliple sclerosis. The efficacy has been confirmed by T, -Gd
enhanced and T, {burden of disease) MAI evalualions. Evidence of efficacy beyond 2
years 15 not known since the primary evidence of efficacy desives from 2-year trials.
Condyloma acuminatum: Rebil” i bes! suited for the patient who has less than nine
lesions, and who has failed several prior treatments. In the case of patients with ning or
miore fesions, if he first Rebat* treatment is successful, the remaining lesions could be
treated with a second course of Rebif® therapy. Rebif* should akso be considered for the
treatment of condyloma acuminatum in patients for whom the side-ghects from other
trealments, e.q., scarring, are of concern. While not ail patients who were treated with
Rebif* attained a complete response, patients whose lesions decreased in size and had
al least 2 partial response may have also benefitted from trealment because lesion
shrinkage may facilitate subsequent management with other therapies. as has been
reported with IFN-aipha.

COMNTRAINDICATIONS: Rebif* (Inferferon beta-1a) is contraindicated in patients with
2 known hypersensitivity to natural or recombinan! interfzron beta, albumin (human), or
any other component of the formulation.

WARMINGS: Rebif” (Interferon beta-1a) should be used under the supervision of a

physician.

Relapsing-Remitting Multiple Sclerosis: Depression and suicidal ideation are
known 1o oceur at an increased frequency In the malliple sclerosis population, The use
of Rebit® has not been associaled with an increase in the incidence and/or severity of
depression, or wilh an increased incidence of suicide atlempts or suicice. In the relaps-
ing-remitting multiple scherosis study, a similar incidence of depression was seen in the
placebo-treated group and in the two Rebit* patient groups. Nevertheless, patients with
depression should be closely monitored for signs of significant worsening of depression
or suicidal ideation, The first injection should be performed under the supervision of an
appropriately qualified health care professional

Condyloma: All injections should be administered by a qualified health care profes-
sional

PRECAUTIONS

General: Patients should be informed of the most comman adverse events associaled
with interferon beta administration, including symptoms of the fu-like syndrome (see
Adverse Reactions). These symptoms tend to be most prominent at the initiation of therapy
and decrease in Irequency and severity with continued treatment.

Based on the results of clinical trials of Rebit* in MS, in which mare than 500 patients
were fandomized 1o drug ireatment. there is no indication of an increased risk of seizue
disorder with Rebit* therapy. However, since seizures have been reported with olher
interferon Iherapies, caution should be exercised when administering interferon-bela-1a
to patients with pre-existing seizures disorder. For patients without a pre-existing
seizure disorder who develop seizures during therapy, an etiologic basis should be
established and appropriate anti-convulsant therapy instituted prior to considering
resuming treatment with Rebif*. The effect of Rebit* administration on the medical
management of patients with seizure disorder is unknown,

Serum neutralising antibodies against Rebif* (interleron beta-1a) may develop. The pre-
cise incidence and clinical significance of antibodies is as ye! uncertain (see ADVERSE
REACTIONS).

Hypersensitivity reactions. bath local and systemic. have developed during therapy with
Rebif*.

Intralesional injections can be paintul to some patients realed for condyloma acuminata,
In such cases an anaesthetic cream such as lidocaine-prilocaing can be used.

Pregnancy and Lactation: Rebif® should not be administered in case of pregnancy
and lactation. There are no studies of interferon beta-1a in pregnant women. At high
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dases in monkeys. abortitacient elfects were observed with other interlerons. Fertile
women receiving Rebit® should take appropriate conlraceplive measures. Patients plan-
ning for pregnancy and those becoming pregnant should be informed of the potential
hazards of interterons o the foelus and Rebif* should be discontinued. It is not known
whesher Rebit* is excreted in human milk. Because of the patential for seripus adverse
reactions in nursing infants, a decision should be made either to discontinue nursing or
to discontinue Rebif* theragy.

Pediatric use: There is no experience with Rebit™ in children under 16 years of age
wilh mutiple sclerosis or condyloma and therelore Rebif* should not be used in this
populalion.

Patients with Special Diseases and Conditions: Caution should be used and
close monitoring considered when administering Rebif® to patients with severe renal and
hepatic failure, patients with yelosuppression, and dep patients.

Drug Interaction: No formal drug interaction shudies have been conducted with Rebit*
in humans. Interferons have been reported 1o reduce the activity of hepatic cytochrme
pS50-dependent enzymes in humans and animals, Caution should be exsrcised when
administering Rebit* in combination with medicinal products thal have a narrow
therageutic index and are largely dependent on the hepatic cytochrome p450 system for
clearance, .. antiepileplics and some classes of antidepressants. The interaction of
Rebit* with corticosteroids or ACTH has not been studied systematically. Clinical
shudies indicale Inat multiple sclerosis patients can receive Rebif® and corticosteroids or
ACTH during relapses. Rebdl” should not be mixed with olher drugs in the same syringe.
Laboratory Tesls

Relapsing-Remitting Multiple Sclerosis: Laboratory abnormalities are associated
with the use of interferans. Therefore, in addition to those laboratory tests normally
required for monitoring patients with multiple sclerosis, complete and differential while
biood cell counts, platelet counts and blood chemistries, including liver and thyroid
function lests are recommended during Rebit” therapy. These tests should be performed
at manths 1, 3 and 6, and every 6 monins therealter.

Condyloma acuminata: Same as relapsing-remilting multiple sclesosis but tend not
10 be as severe because of dose and length of treatment,

Information to be provided to the patient: Flu-like symploms (lever, headache,
chills, muscle aches) are not uncemmon lollowing initiation of therapy with Rebit*

Acetaminophen may be used for relief of flu-like symptoms Paients should contat!
their physician or pharmacist if they experience any und eflects. Dep

occur in patients with relapsing-remitling mullipte sclerosis and may occur while
patients are tzking Rebif*, Patients should be asked to contact their physician should
they el depressed. Patients should be advised not 1o slop or modify their treatment
uniess instructed by their physician. Instruction on self-injection technigue and proce-
dures: patients treated for relapsing-remitting multiple sclerosis should be instructed in
Ihe use of aseptic fechnigue when administering Rebil®. Appropriale instruction lor
reconsilution of Rebil® and self-injection should be given including carelul review of the
Rebit* patient leallet. The first injection should be: performed under the supervision of an
aporopriately qualified heathcare professional. Injection sites should be rotated &t each
injection. Injections may be given prior to bedlime as this may lessen the perceplion of
sie effects. Palients should be cautioned against the re-use of needies or syringes and
instructed in sate disposal procedures. A punchure resistant containgr for desposal of used
needles and syringes should be supplied 1o the patient along wilh instructions for sale
disposal of full containers. In the controlled M3 trial reported injection site reactions
wert: commonly reported by patients at one or more times during theragy. In general,
they did not require discontinuation of therapy, but the nalure and severity of alf reparted
reactions should be carefully assessed. Palient understanding and use of aseptic sell-
injection techniue and procedures should be periodically re-evaluated

ADVERSE REACTIONS

Mulliple Sclerosis: As with other interferon preparations, flu-Iike symploms as not
uncommon. The use of Interferon beta may cause Hu-like syndrome, asthenia, pyrexia,
chills, arthralgia, myakgia, headache, and injection site reactions.

Less frequent adverse reactions include cold sores, stulfy nose, light headedness,
mucosal irritation, haematological disarders (leukopenia, lymphopenia, geanulocytope-
nia). and alterations in liver function tests such as elevated SGOT and SGPT. These
effects are usually mild and reversible, Tachyphylaxis wilh respect to most side-eifects is
well recognized. Fever and flu-like symploms can be treated with acetaminoghen,
Depending on he severity and persistence of the side-efiects, the dose may be lowered
o temporanly interrupted, 2t the discretion of the physician. Most injection site reac-
figns are mild lo moderate. Rare cases of skin ulceration/negrosis at the Site of injection
have been reported with long term trealment. The mast frequently reported adverse
evenls and the most common laboratory abnormalities observed during thé placebo-con-
trolled study in relapsing-remitting multiple sclerosis (560 patients, 2 years trealment) are
presented in the table below for patients on placebo and Retét” (Intereron beta-1a). The
frequencies are patients who reported His event at least once during the study, as a per-

mtage utlhelotal number of patients, by sludy-arm.
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Adverse MTMS experignced by patients enrolled in the double-blind, placebo-controlled,
mulliple sclerosis sludy

N Placalio | Rebif® 66 meq | Aebi® 132 mog|
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In addition 1o the above listed adverse events, the following events have begn
eperienced less frequently, in one or both of the relapsing-remitting mulliple sclerosis
stulies: asthenia, fluid retention, anorexia, gastroenteritis, heartburn, paradentium
affections, dental abcess or extraction, stomalilis, glossitis, sleepiness, anxigly,
iritability, confusion, lymphadenopathy, weight gain, bone fraclure, dyspnosa, cold
sores, fissure 2 the angle of the mouth, mensirual disorders, cystitis, vaginitis.

Immunogenicily: Antibodies to IFN-beta were tested in all patients pre-entry, and
@ Months 6, 12, 18 and 24, The resulls of testing for the presence of neutralizing
antibodies (NAb) are shown below,

Percentage of paifents positive far i
Pacehs | FobiMGomegweekly | Rebi 132 mog weekly |
0% ] 2 | 125% I

Due o concern aboul the polential impact of neulralizing antibody formation on eflicacy,
exacerbation counts (primary endpoint) were analysed according to patients” neutraliz-
ing antibody slatus. Over the 2 years of the study, there was o Irend ta 2 higher exacer-
bation rate in the neutralizing antibody-positive groups compared to the neutralizing
antibody-negative groups. These is no clear indication that the deveiopment of serum
neulralizing antibodies aftected either salely or eficacy in eiher of the Rebit® groups.

neous injection. This dose is effective in 1he magority of patients 1o delay progression of
the disease. Patients with a higher degree of disatility {an EDSS of 4.0 or higher) may
require 3 dose of 44 meg (12 MIU) 3x/week.

Treatment should be initiated under supervision of a physician experienced in the
treaiment of the disease. When first starting treatment with Rebif*. in order to allow
tachyphylaxis 1o develop thus reducing adverse events, it is recommended thal 20% of
the lotal dose be acministered during the initial 2 weeks of therapy, 50% of lotal dose be
attministered in week 3 and 4, and the full dose trom the fitth week onwards.

Al the present time, it is not known for how long palients should be iieated. Safety and
efficacy wilh Rebit* have been demonsirated follawing 2 years of treatment, Theretore, 1l
i5 recommended that patients should be evaluated alter 2 years of treatment with Rebit”
and a decision or longes-term treatment be made on an individual basis by the frealing
physitian.

Preparation of Solution: Lyophilized formulation (Relapsing-Remitting
Multiple Sclerosis): Feconstitute the cantents of a vial of Retil* with 005 mL of the
accompanying sterile diluent (see table below for diluent volume and resulting
concentration), The reconstituted solution shoubd be used immedialely.

Table
| Strength Volame of Difard | Approsimate | Homanal
tobeadded o vial | _avaitable volume | conc ;|
nrn:u;amu. asmt 05 | mecqwum
umruu"Mluu [ osm | o |

Preparation of the solution: liquid formulation: The liquid formulation in
pre-filled syringe is ready for use. These syringes are graduated 1o facilitale therapy
inifiation, The pre-filled syringes contain 22 meg and 44 meg of Rebit® respectively. The
pre-filted syringes are ready for suboutaneous uss nly.

CONDYLOMA ACUMINATUM: The recommended posalogy 15 367 mog (1MIU) per
lesion three limes per week for 3 weeks. The recommended route of administration is
infra- or peri-tesional. The pre-filled syringes are not to be used for this indicalion.
Preparation of Selution: Lyophilized formulation (Condyloma acuminatum)
Reconslitute the contents of a vial of Rebit" in sterile diluent in order to obtain a final
congentration of 3.7 mog per 0.1 mL solulion. The reconstituted Solution should be used
Immedialely.

Reconstitation Table
Strength Votume of Diluent | Approinate Naminal
tobe andet o vl | avaitablo volune | concantration/iml.
11 mcg (3 ML) LTS 03 |
|42 meg (12 M) 12m tm izt descid |
COMPOSITION

Lyophilized formulation: ‘a’h 3k vl
Indeferan bel
fable below A

le; a5 indicated in the
55t 1he pH.

_!‘}qgmm‘ au‘l_l!]&;i

Rebif® (Interferon beta-1a) is supplied with a 2 mL diluent ampoyle containing 2 mL of
01.9% NaCl in Water for Injection. No preservatives are presen!.

Liguid formulation

The liquid formulation is supplied in Syringes containing 0.5 mL of solution. Each
syringe containg Interferon beta-1a, albumin (human), mannital and 0.01 M sodium
acelale butter, as indicated in the table below. The solution does not contain
presenvatives.

| Intecburmn tita- ta

| 1 u||.|,| MIII|

'u m.u.’zw.

Condyloma acuminata . — .
Most comman adverse events for patients treated for Condyloma acuminatum | Inserteron beta-1a | Albmin (Hurman) _M_mgn_‘u*l_ 0.01 M Sodium acetata bulf _r_‘f
e, | e | 1) [ 1 [ pe [ B o~ [ on |
{Bodyasa ‘aatheeia #o% | 38w | aeow | 44 meg (12 MIL) amg wamg | a8 e gam
Mlll Genarnl | heve 80% Nk 0% a0
: £0% 118 0% | 1% STABILITY AND STORAGE RECOMMENDATIONS
: :m Lk ‘; :: ]' : - Lyophilized farmulation: Reler o the date indicated on Ihe labels for the expiry date.
mecson, ; 2 .
tmacta 0% | 3% | 0% | ®i% Rebit” (Interferon beta-1a) lyophilized product should be stored al 2-8°C.
csariont - 154% . . Liquid formulation: Aefer o ihe dalz indicated on Ihe fabels for the expiry dale.
| back pan [T Z I[ ‘::.'\- Reif liquid ina pre-l_iilad syringe should be stored at 2-8°C. Rebit” syringes may be
L. e . S e D;m for a limiled period al room femperalure (up o 25°C), but not mare Ihan 1 month,
| clity TR 5 BI% nof freeze
e . 14 JED% 5% RECONSTITUTED SOLUTIONS
o e T Lyophilized formulation: Lyophilaed Rebi® should be teconsivfed with 0.9 %
| [ et . % - NaCl in Water for Injection (supplied in 2 mL neulral glass ampoules containing 2.0
| Digestve Systar |0 L) i B 15% 1 mib). The reconstituted solulion should be administered immediately, Although not
| e, L s recommended, it may b used later during the day of reconstituion if stored in a
! Susciiman _E:Em : T = geralor (2-8°C). Do not freeze. The reconstituled solulion may have a yellow
| I | mence g - 4% colouration which is @ normal product characteristic.
| Resarratosy Sl wow | 00% ; s Liguid formulation: The liquid in the prefillad syringe is ready for use.
| - PARENTERAL PRODUCTS

Other adverse events were experienced by ess than 5% of the patients. and included eye
nain, skin disorder, rhinitis, brorichilis, coughing, diarhosa, abdaminal pain, postural
i oMb ,II 1;.‘-

mid, delirium, sexmmolence, joint pain, oint stifiness, lightheadedne:
'a disorientation. irritability slcﬂu'ﬂﬁqneis et 'Hf;'f bruise. p

nnuuahy PEI mc'f@-d vhra ia _rr=-
vovagingl disease, balanitis, penis dis-
n[e:l 0N Lrinary trac!, vaginilis, leukopenia. herpes sim-
20plasia, rash

NS5, NervoL:
ease, 1esl
plex, pruridis, rash mas pag, skir

Immunogenicity The determination of the presence: ol antibodses 1o human
was perlormed.in all 4 51 A total of four patients had anti befa-interteron
anfibodies at pre-eniry, and 6 othe sl fo binding
anlibodies at some point during the stady. Antibodies were of low fiter, and none of the
antibodies werz newtralizing to huerian IFN-beta biofogical
SYMPTOMS AND TREATMENT OF OVERDOSAGE
N case of overdose has thus far been described. However, in
e hosphaised for observation and approgriale supportve
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See “Preparation of Solution” for table of reconstitution.

AVAILABILITY OF DOSAGE FORM

Rebil* (Interlzron beta-1a] is avaitable in twa strengths (11 mog (3MIU), and 44 mog
{12MIU) per vial). as a Iyoghilized sterile powder. | is accormganied by diluent (0.9%
NaCl in Water for Injection) in 2 mL ampoules. Both lyophilized strengths are supplied
in cartons of 1 vial of drug and 1 x 2 mL ampoule of diluent, 3 vials of drug and 3 x 2
mL ampoules of diluent, and 12 vials of drug and 12 x 2 mL amipoules of diluent.

Rebit* is also available as a liquid Tormulation, in prefilled syringes ready for use. Two
packags sirengths are available: 22 meg (GMIUYD.S ml and 44 meg (12MIUNDS mL
The pre-filked syringes ate supplied as single units, 3-packs and 12-packs. The pre-
Tillied syringes are ready for subculaneous use only.

The route of administration for Redapsing-Remilting Multiple Stlerosis is subcutaneous
The raute of adminisiration for condyloma acuminatum is intra- and peri-lesional
Relerences: 1. The PRISMS {Prevention of Relapses and Disability by Inerteron Beta-
1a in Multiple Sclerosis) Study Group. Randomised double-blind placebo-controlled
study of interferon B-1a in relagsing/remifting multiple sclerosis. Lancel, 1098.352:
1498-504. 2. Rebit™ Product Manograph, June B, 2001, Serono Canada Inc. 3, IMS
Canada: Canadian Compustript March 2002, Canadian Drugstore and Hospital Audit
Febmary 2002.
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Intartéron bita-1a

Rebit

1119 (3 MUL; 44 1 (12 MUI) de poudre tyophifisée pour injection
22 g (6 MUIND.S mL; 44 g (12 MUIND,5 mlL de formulation liquide pour injection

Dmmnnn Hehn' tmlarﬂﬁrun bﬂta m es1 un prmn de glycoprotéing stérite purifise,
fabriqué selon des fechniques d ADN recombinant et formulé pour 8tre injectd, Le principe
actil o2 Rebif® est produit par des cellules ovariennss d2 hamsler chinois ayant fait I'objet
une recombinaison génélique. L'interiéron (IFN) béta-1a est une glycoprotéine trs purifiée
qui comprend 166 acides aminés el dod le poids malécutaire approximatil est de 22 500
daltons, Il comple un Iragment de ghucide 4 liaison-N fixé & [Asn-80, sembiable & linter-
féron bita humain naturel.
Lactivité spécifique de Rebét* est d'environ 0.27 million d'unités infernationales (MUINug
dinterféron béta-1a. On oblien! Ia mesure unilaire en comparant I'aclivité
antivirale du prodeit 3 un étalon NIH interne naturel d'IFN-G-h oblenu
de fibroblastes humains (BILS 11) qui onl é1& &lalonnés par comparaison  I'étalon
dTFN-GB-h naturel NIH {GB 23-902-531).
Généralitds - Les interférons forment une famille de protéines naturelles dont la
masse moléculaire varie de 15 000 a 21 000 daltons. Trois grandes
classes dinterférons ont &6 identifides ; alpha, béta & gamma. Les activités biologiques
respectives de I'interiéron béta, linterféron alpha et linterféron gamma e chevauchent,
mais demewrent distinclas.
Linterféron béta-1a agit par Mintermédiaire de divers mécanismes -
 Immunomodulation par induction de composantes de membranes cellulaires du com-
plexe majeur d'histocompalibilité (CMH), ¢.-2-d., antigénes de CMH de classe |,
accroissement en activité de cellules tueuses nalurefles ef inhibition g2 lexpression
diantighnes du CMH de classe 1| déclenchée par NNFN-y, ainsi quune réduction soutenue
du niveal du facteur de nécrose des lumeurs,

Etlet sur |a pathologie de la sclérose ||| nlulm lel que visualisé par IRM
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Hospialisations duns a lastlt!mse aquw Le nombre moyen des haspitalisations
imputables & fa sclérose en plaques observées dans bes groupes de Iraitement recevan!
ﬂehcf'iramndeﬁﬁouﬂel?.iuw’sermmea&ér&iu|tdez1 % ef g2 48 % respective-

sur l'échelle EDSS
e but d Ghudier ['efficacité de Rebif® aupeés de popula-

n & effectué dautres m
ipns manifestant des IS de résultals adverses f polentisllement exposées & un
pls haut risque mgggrmm de Ninvalidité. Le nnnupal rédicteur examing éail une

valgur EDSS initiale >3,5. Les patients d cette cohorle accusent un degré plus marqué d'in-
validilé et sont vulnérables 3 la progression de leur maladie que ceux dont I
valeur EDSS est moins. maunmern.mmtemmmmmm

dont fa valeur EDSS se Situe dans Mintervalle de 4.0 & 5,0 demewrent moins longtemps 4 o2
niveay de valeurs EDSS qu Tun des niveaux moindres dinvalidie.
Lehaﬂma;deu:mhgmdehﬁu&gjwdﬁ@%mwﬂﬂw;mh
nomibie moyen de poussées évalutives par al placebo. La progres-
srandel‘ammduos e patients icufiérement préoccupantg, étant don-
ditfi I!esdeﬁémmpﬁun Ladministration du medicament 4

« Ellet antiviral par induction de protéines comme 12 synthétase-2-5-olig
et laprg

 Effet antiprolitératif par activité cylostatique directe et indirecte par la stimulation
de K répanse immunitaire antitumorale,

Le mécanisme daction de Rebit® dans |a sclérose en plaques rémittente est toujours

2 létude.

Sclérose en plaques (SEP) rémittente

On a mené deux Ehudes essentietles, incluant au Lotal 628 patients, ahn dévaluer Ninnoouilé

el V'eificacité de Rebif® adminisité par voie sous-culande trois fols par semaine & des

patienls ateints de sclérose en plagues rémittente. Les résultats indiquent que Rebif® est

aple & modifier [évolution naturelle de a sciérose en plaques rémittente. L'efficacité du

médicament a ¢4é démontrée en fonction de tros aspects principaus de cette maladie, soit

I'état dimvalicité (patients cotés de 0 & 5 sur Téchelle EDSS), les poussées dvolulives et ke

tardeau imposé par la maladie et son activité bservés par IRM (imaperie par résonance

magnétique).

ETUDE PRISMS

Dans [hude de plus grande emvergure, 560 patients en tout ayant regu un diagnostic de

sclérose en plagues rémittente, cliniguement ou biologiquement avieée, colée de 0 4 5 sur

Téchelle EDSS &t dont les antécédents de la matadie remontaient au moins & yn a0 avant

Yeur entrée dans [Eude, furent recrutés el répartis au hasard en lrois groupes recevant

tespectivement un placebo, 22 g (6 MUI) de Rebif® ou 44 g (12 MUI) de Rebit® dans un

rapport de 1:1:1. Environ 90 % des patients ont poursuivi leur traitement pendant la dunte

enliére de cette Bude de dews ans et lor peu 0 patients Se sont retirés de |'éhude en raison

de éactions indésirables.

Les principaux critéres d'inclusion a Métude &aient les suivants -

* anificédents d'au moing 2 poussées aigués pendant kes 2 années précedant le recrutement
dans [‘éhude

* aucun raitement gindral anlérieur par inferférons

* aucune coricothérapie ni trailement par ACTH dans les 2 mais précedan le recrutement
dans 4ude

* qucune poussée volutive dans les B semaines préoédant |e recrutement dans Iétude.

Les patients élaient évalués & intervalies de 3 mois, durant les poussées et de concer avec

des examens par |RM. Chague patient a tait I'objel d'examens IRM initiau de la densité des

protons ceaniens/pondérés en T, (PD/T2), puis & tous les six mois durant Métude. Un sous-

groups de palients a fail 'objet dexamens IRM PD/T2 et pondénés en T, (T1) avec marquage

des Iésions au gadolinium (Gd) un mois avant e début du traitement, au ddbut du traite-

ment, puis mensuellement jusqud concurrence des 9 premiers mois de raitement. Parmi

8 Sujets, un aulre sous-groupe de 39 patients a continué de e préter aux examens IRM

mensuels du début 3 |a fin de L périods de traitement de 24 mois.

Cette &tude a démontré que Rebit® 4 1a dose hebdomadaire totale de 66 ou de 132 pg.

a procuré une amétioralion significative des trois aspects principaux de |2 maladie, soit

la réquence des poussées évolufives, lactivité patholoigue et le fardeay imposé par fa

matadie tel que mesué par les examens 1AM et la progression de I'élat dinvalidité. De

plus, Fétude a démontré l'efficacité de Rebit® & ralentir |2 progression de lincapacité chez es

patients ayant une cofe o2 4,0 ou plus sur Néchelle EDSS. En outre, le médicament a danné

liew & me diminution des bestins en corticostéroides pour traiter 13 sciérose en plagues el,

Araison g2 132 pq par semaine, Rebit* a rédudl le nombre de séjours 3 Mipital attribusbles

4 1a sciérose en plaques.

Etfal sur les poussies dvalutives
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Résultats de I'étude de deux ans : A Ia fin de cetle &ude, 62 patients ont poursuivi
Ie trailement pendant une période supplémentaire de 18 mois. Chacun de ces patients a
continué de recevoir la dose qui lui avait &€ attribude au hasard. La validation des résultats
o8 Ia période de traitement de 2 ans se poursull toujours, mais Jes résultals oblenus de 13
continuité du trailement aux deux concentrations a permis déablir que Rebif® maintient son
effet proportionnel & la dose adminisirée quant 4 fa réduction du taux de récidive et
du volume de Iésions détectées au cerveau par e biais dexamens IRM pondérés en T,
comparalivement & la période dobservation, ce qui corrobore Jes résultats de I'étude 62 plus
fongue durée avec canirdle par placebo.
acuming : Les résultats de gualre éudes, chacune mende en double insu &l
conlrdlées contre placebo, incluant 349 patients (agés de 17 - 62 ans), révélent que Rebif®
esl efficace dans e Irailement du condylome acuming, chez les hommes aussi bien que chez
les femmes. lorsqu’l es! injecté par voie intralésionelie A la dose de 367 pg (1 MUIYsion 3
fois par semaing pendant 3 semaines. Linduction de la disparilion compidle des lésions
ainsi que la réduction de fa taille des Iésions ont fait foi de Vefficacite du traitement. La
majorité des patients (raités dans le cadre de ces éudes présentaient des verrues récidivantes
qui avaient résisté aux autres traitements, Le nombre de lésions traitées par patient était entre
318, comme ilusiné dans be tableay ci-joind.
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ETUDE SELON LE MODELE CROISE

Lautre étute a 18 réalisée selon le modéle ouvert el croisé ol les examens IRM élaien!
effectués 4 linsu. Les 68 patienis recrutés, dgés de 15 & 45 ans, élaient atteinls
de SEP rémittents cliniquement ou biologiquement avérée deouls 10 ans au maximym.
Les principaux criléres d'inclusian & I'éude étaient les suivants

* minimym de 2 récidives pendant les 2 demitres années

.m%%“ i traitement de plasmaphérése ni administration de loby-

* aucine coti je ni ni administeation de gammagol
mmm:&nrmmram 3 Y

-?ggfdr;wmmmmmmmwr ou immunodépresseur durant les 6 mois précedant

» absence d/Ag HBs el danticors anti-VIH

Une fais recrutés, l2s patients sonl demeurés sous observation clinigue pendant 6 mois et

ant fait T'objel dévaluations g8 leur étal newrologique el dautres parmltes. ¢ dune

surveillance vigitante des pousstes. Ensuite, les patienls ont @8 répantis au hasard dans [un

des deu groupes de traitement pour recevair sod 11 g (3 MUI) (n = ﬁ]wﬁw{swu

?1 = 33) e Rebif*, auto-administré par voie SouS-Cutanée Irois fois par semaine. La
ie total s chiffait donc 4 33 0u 99 pp.

Comparalson des six mois d'observation aux six mais de traitement
Le Irailement avec Rebif*, aux deux posologies adminisirées dans be cadve de cette étinde, a
procuré une réduction, significative au point de vue statistique, ue_la\:rwhé de ta SEP dans
I cerveau observée par IRM, ainsi que du taux de récidives clini I rapport aux
périndes dobservalion correspondantes. Ce modle damélioration lement reflété
par ties mesures additionnelles réalisées par IRM. Dans les mmens pondésés en T,
deux fois pat année, on a mis en évidence une réduclion du nombre moyen de
numellasi&imm &t du nombre mayen de lésions craissantes.

A-30

sclérose en plagues rémittente chez des patients dont 3 cote EDSS se situe entre 0 ¢l 5,0, 2fin
de réduire |2 mombre ef [a grawitt des pousstes Evolutives cliniques, de ralentir ka progression
s éials dinvalidité physiques, e de réduire les besoins de corticolhérapie et ke nombre de
séjours & ipdal pour e lraitement de k2 sckérose en plagues. Son efficacité a 46 confimée
au moyen dévaluations IRM en T, marquées au Gd el dévaluations IRM en T, (lardeau
imposs par 3 maladie). On ne dispose pas de preuves defficacilé sur des périodes de plus de
2 ans puisque les confirmations primaires d'efficacité proviennent d'études de 2 ans.
Condylome acuminé : Rebif* corvient préférablement au palient qui présente moins de
neul Késions et chez qui plusieurs traitements antérieurs onl déi échoué. Dans fe cas des
patients atteints de neuf 1ésions ou plus, si |2 premier raitement avec Rebif® est une réussite,
les IEsions qui festent pourraient faire 'objet d'un deuxitme iraitement avec Rebit® . On
dewrait aussi envisager Rebi® pour traifer le condylome acuminé chez les patients pour qui
i&s effets secondaires d'autres trailements, comme La production de cicarices, sonl inquid-
lants. Tandis que les patients traités avec Rebif® nanl pas tous présenté une réponse com-
m&.mmqui Iétendue des Wsions a diminué ef qui ont eu tout au moins une réponse
parfielle peuvent aussi avoir bénéficié du traitement, car 12 diminution des lésions pourrait

favoriser |2 prise en charge subséquente de |3 maladie avec daulres traitements, comme on
Ta rapparté dans lecas de MFN-alpha.
CONTRE-INDICATIONS

Rebi® (interiéron béta-1a) est contre-indiqué chez les palients ayant une hypersensibilité
connue & 'interféron béta naturel ou recombinand, & Ialbumine (humaine) ou & n'importe quel
autre composant de |a formutation,

MISES EN GARDE

Rebif® (interféron béta-1a) devrait Bire utilisé sous la surveillance d'un médecin,
Sclérose en plaques rémittente

On sait que a population atteinte de sclérose en plagues est plus souvent sujette 4 la dépres-
sion el aux idées suicidaires. L'ulilisation de Rebd™ n'a pas é46 associée 3 une hausse de 3
fréquence etfou de la gravité da la dépression, ni & une augmentation des tentatives de sui-
cide ou des suickdes, Dans Iétude sur I sclérose en plaques rémittente, on a obsené une
fréquence de dépression semblable dans le groupe de patients Sous placebo el les deus
qgroupes de patients sous Rebif*, Néanmoins, les patients soutirant de dépression devraien!
Blre surveillés de prés au cas ol its manitesteraient des signes d'aggravation considérable de
Ieur état dépressif ou des idées suicidaires.

La premibre injection devrait Bire donnée sous la surveillance dun professionnel de la santé
ayant les qualifications requises.

l%mmmmmmmmwmmimmam qualife.

Généralités
Les patients devraien] e renseignés sur les réactions indésirables les plus couramment
a550¢ies & [aoministration de |'nlertéron b!s.yrmnnsles symplimes de type pseudo-
qrippal (voir SIRABLES). Ces sympiGmes ont lendance & re plus pronon-
o5 au dout du Irailement el 3 diminuer en iréquence et en gravité aprés quelques mois de
fraitement.
Les résultals des éudes clinigues sur fa scérose en plagues dans lesqueties Rebif® 4 été
utilis#, ces eudes comprenant plus de 500 patients traités avec Rebit®, n'ont indigué aucune
augmentation des risques d'avoir une convulsion lors du traitement avec Rebif® . Cependant,
de telles convulsions ont 61€ signatées lors 08 Traitement avec d'autres inkerférons; aini, de
Ia prudence est 02 rigueur i un patienl avec des aniécédents de comvulsion est considéré
pour traitement ave Rebif®. Pour les palienls dont les antécédents médicaux nindiquent pas
e lsion, et qui dével | des I pendan! le iraitement, une éliclogie
devrall Btre élabilie ef le traitement avec des anti-convulsants appropriés devrait ere instaure
avant de commencer le raiterent avec Rebif®, L'effet de J'administration de Rebif* chez les
tienls t ion est ingonnu.
Das ammns neutralisants sériques cantre Rebif® (Interiéron bta-1a) peuvent se dévelop-
La Iréquence exacte & limpostance clinique des anlicorps demeusent incertaine (voir
RﬁAEIIUNSiNDESINL‘ESI
Des réactions dhypersensibililé, autant locales que sysiémiques, se sonl développées durant
i traitement avec Rebif®
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Les injections intralésionnedles pouvant savérer douloureuses cher ceraing patients railés
pour I condylome, on peut, I cas Echéant. awoir recours 4 une créme anesthésigue telle fa
lidocaine-prilacaing

Grossesse ef allaitement

Rebit* ne devrait pas Btre administré aux femmes enceintes ou aux méses qui allaenl. Il ny
3 pas eu Kétde sur [utilisation de Vinterféson bita-1a chez les femmes enceintes. A des
tases dlevees chez les singes. on a pbsenve des effels abartils avec daubres interiérons. Les
fiermes susceptities de devenir enceintes qui peennent Rebil® doivent ulitiser una mélhode
efficace de contraception. Les patientes qui praniient une grossesse e1 celles qui deviennent
enceintes devraiend Ere renseignbes suf les dangers que les inferférans poutrasent représen-
ter pour b oefus et etles devraient cesser de prendre Rebif® , On ignore i Renif® est excrété
dans e kit matemel humain, En caison du risque d'eltels indésirables araves chez es nour-
115505, 00 doil recommandes aux palientes o2 cesser [aliailement ou dinterrompre b2 traite-
el

Pédiatrie

Aucune expérience '3 &8 acquise aves Regil® chez les enfants ag6s de moins de 16 ans qui
serdient atteints de scliérose en plagues ou de condylome el, par conséguenl, Rebit* ne
dewvrait pas Ere utilisé che cette papulation.

Patients atteints de maladies el d'élats particuliers

On devrail faire peeuve de prudence el de vigilance lorsgu'on adminishe Reti™ aux palients
atteinls dune grave insulfisance rénale ou hépatique. aux patients qui manilestent une
myéfonégression grave e aux pafients dépressits,

Interaction médicamenteuse

Les interactions entre Rebif® ef d'aulres médicaments n'ant pas 1 dvaluds chez les
humaing. On 2 rapporté que les inertérons réduisaient (activilé des enzymes hépatiques
dont Iz synihise dépend du cytochrome PAS0 chez fes humains ef les animaux, On devrait
faife peeuve de prudence Jorsgu'on adminisire Rebit™ en associalion avet des médicaments &
Iindex thérapeutique &troit dant 1a clairance repose largement sur be systeme hépatique du
cylochrome P450. p. ex., les antiépileptiques et certaines classes dantidégresseurs
Linteraction de Rebil® avec les coricastéroides ou TACTH n'a pas fail l'objet dune élude
systémalique. Les études cliniques indiquent que les patienls qui ant Ia sciérose en plagues
peuvent recevolr Rebif® el des corlicostéroides ou o2 ['ACTH pendani les récidves. Rebit*
e devrait pas Blee mélangé A dautres médicaments dans une méme seringue

Analyses de laboratoire

Stlfrose en plaques (SEP) rémitenle - Les anomalies obserées lors danalyses de tabora-
toire sonl associées a [utilisation des interférons. Par conséquent, en plus des analyses o2
laboratoire habitugllement demandées pour surveilier Jes palients alteinls de sclérose en
plagues, on recommande dgalement de procéder I3 numération globutaire & [ formule
leucocytaire, la numération plaquettaire el les analyses de la chimie sanguine, y compris les
Eqreuves fonclionnelles hépatiques el de la glande thyroide, pendant ke tradement avec
Rebit*. Ces analyses devrasent &tre faites aprés 1 mois, 3 mois el 6 mais de adement. & &
10us les & mais par 1 suite.

Condylome acuminé : Comme paur 2 QUi Cancerne | Sckérose en plagues (SEP) rémit-
tente, mais tend 4 ne pas lre aussi sévire 00 & La dose et & fa durée du raitement
Renseignements a donner aux patients

Il n'est pas rare dobserver des symgtimes pseudo-grippaux {figvre, céphalée, frissons,
douleurs musculaires) au débil du iraitement avec Retil® On peut prendre de |'acéfa-
minoghéne pour soulager les symplimes pseudo-grippaux, Les patients deveaient commu-
niguer @vec leur médecin ou leur pharmacien 5 ils éprouvent des aflgls indésirables

La dépression est susceplible de se produire chez les patients alteints da sclérose en
plagues remittente et powrail survenit alars que les patients prennent Rebif* It faut aviser
25 patients de communiguer aves un médecin 51is se sentent déprimés

On devrail conseiller aux patients d2 ne pas interromiee ni moditer leur traitement & moins
d'en recevoir |a directive 62 leur médecin.

Instruction de I fechnique et des méthodes d'auto-injection © fes patients qui regoivent
un traitement pour la sclérose en plagues rémitiente devraient recevoir des instructions sur
Itifisation dfune techniqus aseptique lors de Tadminisiration de Rebif®, ) est nécessaire
diinsiruirg les patients sur l2 reconstitution de Rebal® o 'auto-injection, et de passer aten-
tivement en revue b Jeuillet dinstructions sur Rebif*. La premigse injection devrait Blre faite
s0us f2 surveillance dun professionnel de ta santé ayant les qualifications requises. On
devrail faire une rotation des points dinjection en changeant de sie 3 chague injection. On
peut faire e injeclions & Meure du coucher pour tenter damoindrir & perception des elfets
seoondzires, || aul avertir les patients de ne pas réutitiser bes aiguilles e les seringues, & les
instruire sur |a fagon détiminer ces instruments en toute sécurité. Un contenant résistant 4 fa
ponclion servant 4 la mise au rebut des aiguilles et des seringues utilisées devrart e kourni
U patiend, avec des instructions sur | éliminalion s0re des contenants pieins,

Dans ['Bude contrdiée sur 1a SEP, les patiends ont couramment signaé des réactions au
paint dinjection au maing une fais au cours du traitement. En général, ifs n'ont pas ey
besain d'abandonner le Iraitement, mais il importe oévaluer saigneusement fa nature f la
oravitd de toules les réactions signaées. Il faudrait réévaluer périodiquement le patienl sur
53 compréhension et son utilisation des techniques et méthodes assptiques dauto-injection
REACTIONS IN LES

Sclérose en plaques

Comme aveg les autres préparations & Tinierléson, If nest pas rare dobserver des symg-
1ames pseudo-grippaus. L utiisation de [ntertéron béfa peut provoquer - syndrame pseudo-
grippal, asinénag, pyrexie, frissons, arhwalgie, myaige, céphalées ef réactions au paint din-
{ection. On a plus rarement obsenvé ; boulons de figwre, congestion nasale, sensation o téle
IEgre, frritation des muqueuses, troubles hématologiques (leuccpénie, ymphocylopénie,
granulocytapénie) ef allérations des anatyses de la fonction néuahque telles que SGOT el
_SGPT élevés, Ces effets sont habil sgers et La tachypl par rap-
por & la plupart des effels secondaires est bien reconnue. La févre ef les smuhﬁmes pseu-
do-grippaux peuven! Blre traités avec de laoétaminaphéne. Selon fa ravité et Ja persistance
des effets secondaires, on peut diminuer |2 dose o imerrompee (emporairement 12 fraite-
ment, 3 |a discagtion du médecin. La plupart des réactions au paint dinjection élaient d'in-

Les différences observées pour s eMets en caractires gras élaient significatives au point de
vue statistique, comparalivement au placebo,

Les effels indésirables prouves durant &l sont Enumérs ci-gessous daprds les classes
de systeme arganique élablies 'OMS (TRIOMS ou, en anglais, WHOART). Parmi fes
réactions au poent d'injection, & plis courante prenail fa farme dun éryihéme peu grave. La
majonité des aulres réactions au point dinjection éaient également peu graves dans les deux
groupes secevant Rebit® On a fait éat de nécrose chez B palients Iraités avec Rebit”, dont
deux dans e groupe recevant 66 pg/semaing et les six aulres, dans 1e groupe recevant
132 ygy/semaine. Tous les patients ont terminé fa période prévue de traitemend, Fun denire
el uniquement ayanl requis e téduction temporaire de fa dose et un autre. linterruption
de 50 fraitement pendant 2 semaines. Ceux qul ont requis un Yraitement ont regu une
antibiothétapie

Bl kil e

SYMPTGMES ET TRAITEMENT DU SURDOSAGE

Jusqui présent, on n'a rapgorlé aucun Cas de surdosage. Cependant, en cas de surdosage,
Ies patients devraient £ire hospitalisés alin Qu'on puisse les garder sous observalion el leur
administrer I traitement dappoin! approprié.

POSOLOGIE ET ADMINISTRATION

Sclérose en plaques remitlenle : La posologie recommandee de Rebit®
(intertéron béta-1a) est de 22 jsg {6 MUI) adminisieés tois fois par semaine par injection
sous-cutange. Cetle dose est efficace chez la majanté des patients pour ralentir 2 pm@rzs
si0n e ka maladie. Les patienis atteints dun niveau plus élevé déal dinvalidiie (cote EDSS

g 4,0 ou plus) porraient avoir besoin dune dose de 44 g (12 MU 3 tois/seamaing

Le raitement devrall débuter sous ka supervision dun medecin rompu au irailement de cette
maladie. Lorstu'on amorce initialement le trailement avec Rebil®, il st recommandé de
fayoriser [ constitution de 1a tachyphylace, pour ainsi réduire kes effets indésirables, en
afminisirant 20 % de & dose tofale pendant les 2 premieres semaings de traitement, 50 %

e la dose lotale pendant les semaines 3 et 4, el 1a dose etitee 4 partir de ka cinquitme
Systéme oeganiue; il =1l Semaing
Troubies a pownt | limmaton e “;,“ Actuetlement, on n'a pas encare etabli quetie devrail ire la durée du lraitement. On a démon-
dinction 3 .ﬁ“" : i1é inmocuité el [eficacitt de Rebit” pendant un tratement de 2 ans. Par conséguent. on
ot G SeN recommands dévaluer Ies palients agrés 2 ans de traitemen avec Rebif® La écision de
u#uﬂﬂ?ﬂwﬂ 201% 2% {aursLivre davantage e traitement devrait Bre prise en lonction de chaque cas individuel par
Troubles & T 3 81% e midecin lraitant
|caractre génral W e g it Préparation de la solution : formulalion Iyophilisée
Fovcansems enie o ol 3 0% (sclérose en plaques rémittente)
L mm Blie) 120% ituer ke contenu d'un facan de Rebil® avec 0.5 mL du diuant strile inclus (voir le
Traubles des SN 1% tableau ci-dessous pour ke volume de diluant el 13 concentration résutante), La solution
i 2t Soiamon b i tilude doit dtre admi
pirniphérique Partsthés ¥ L
Mpsnii Tableau de reconstitation

Troubies de it s L Concentration | Cancentration
isechion des voies reig. hastes. 2 =

f&n:_l;;el:"' """Mmm i ﬁ: nominalaml
Bronchts E‘h 11 ug (3 MUTY 22 g (B/MLUT)

m"mu"_ ::. % %t 44 (92 MU PET—

- = i Préparalion de la solion : formulalion liguide

Troubies o rrp % ration de la solution : formulation lig

lemn ‘ o ﬁt ?ult La formulation liguide en serinques préremplies st peéte A Nadministralion. Ces seringues

locamatew [ —— Ftd Shn son! graduges afin que le traitement soit plus facile & entreprendre. Les seringues

Troubles Dépression agu. e Dfef ligs contiennent 22 g ef 44 ug de Rebil” respactivement, Les seringues préremplies

histiques | Insomais 185% dAN 5on prétes 4 ladmmls!mlun iar voie Sous-Cltanée uniquement,

Troubies des t 5) 1% WEH Condylome acumi

b mﬁﬁ' %E %";‘ La posalogie mmmnmdeeadeas? pg (1 MUI]paflmn lrmskusuar semaine pendar

réticul-endothéal m 1% 120% 3 samaines. On recommande

Troubles defa | Prat 930% 125% Mpas wiiser les seringues uléi lies pour ee?fe md'cal

peau ot des paraion de |a solution : formulation lyophilisée (condylome acuminé)

¥ Reconstituer le contenu dun (facon de Rebit* dans un diluant stérile de fagan a oblenir une

it et iyl % G concentration finale de 3.7 g par 0,1 mL de solution. La solution reconsituée doft &re

LW_O,;NL el immédiatement

Troubles de IRfection Ses voms (LTS 108%

ram Urnares

Troubles Visign ancemale TAN 120% Concentration
‘?!.."!_“ls“"'_ 4 nomnale/mL
Tesmes Cinte His 1A% 7 jug (10 MU
seCondaires
:mwmmmnmmumnm 66 pip/semane o = 0.05) ol i
o} iireace sqnifcaine enire s Growses placeon o Reb® 132 ugisemaine < 05)

:i R S gy T o COMPOSITION -
Formulation Iyophilisée : Chaqus flacon de 3 mL de poudre stérile Iyophilisée contient

En plus des eflets indésirables énuménés c-dessus, les effels ci-dessous onl 812 signalés
muns téquemment dans |'une ou les deux études sur 13 sclérose en plagues remitients.
Ces efiets sont les suivants: asthénie, rétention aqueuse, andreae, gastio-eniérite, pyrusis

de Vinterféren béla-1a. de lalbumine (humaine), du mannital et de [‘acétate de sodium,
comme indiqué dans le tableau ci-dessous. L'acide acétique ef Mydoxyde de sodium

aflections du paradonte, abces dentaire ou extraction, stomatite, glassite,
anwietd, imitabiité, confusion, gain pandéral. fraclure osseuse, dysonée

fymphadénopathiz,
boisons de fibwre, fissure au comm de 3 bouche, Iraubdes menstruels, cystite, vaginile,
Immunogénicité - Tous les patients ont &8 testés pour [ présence d'anticonps 4
TIFH-béta avand beur inscription & [Slude e aux mois 6, 12, 18 et 24. Les résultals sur 1
présence d anlicorps neutralisants sont ilhusirés ci-dessous,

P e patients ayant
=

anticorps neutralisants

En raison d'inquigtudes quant & lmpact éventuel de fa farmation itralisants sur

senvent 4 ajuster 2 pH

Mantol Acétate de sodium
smg n2mg
5my 02my

Rebif* (Infeciéron Déta-1a) est présenté avec une ampoude de 2 mi de diluand rentesmant
2md dieau pour ingection conterant 0,9 % NaCl. Aucun agent de canservalion nes! présent.
Formulation liquide : La formulation liquide est fournie dans des seringues contenant
0.5 mL da solution, Chague Seringue contien! de linterféron bdfa-1a; de I'albumine
{humaine), du mannitol e du tampon dacétate de sodium Q.01 M. comme indigué dans
e tableau ci-gessous. La solution ne contient pas de préservateur.

Fefficacite. on 2 analysé le dénombrement des poussées (résulla! primaire) en tenant compte
de g présence danlicorps neulralisants chez les patients. Pendant 1 durée de 1elude g2 2
ans, il my 3 pas eu de tendance vers un taux supbrieur de poussées dans les groupes qui
avaient ges anhicorps newtralsants, comparativement aw: groupes qui navaient pas danfi-
cps neutralisants, On na pas dindications précises que (2 constitution danticorps neulral-
[sants sérigues ait pu influgr sur linnocuité ou lefficacité chez I'un ou |'autre des groupes qui
recevaient Rebif”
Condylome acuming
Efos indésiables les plus

tensilé igéce 3 modérde. On a rapportt de rares cas 1052 au paint
dinjection lors d'un traitement pralongé. Au tableau ci-dessous figurent les réactions
inoésirables signalées e plus fréquemment ainsi que les anomalies de baralaire chsenvéss
I plus souvent cher les patients sous placebo ou Rebif® (interféron béta-1a) durant 'élude
conrliée contre placeba sur 1a sclérose en plaques rémittente (trailement de 2 ans compant
560 patients). Les fréquences représentent les patients qui ont fit 821 de 1a réaction au
rmmswgnelms a0 cours de I'élude, comme pourcentage du nomire fotal de patients, par
waled désude.

:; e

Intartaron bita-1a

acktate de sodium
Qs d0SmL
s b0sml

oM

STABILITE ET RECOMMANDATIONS CONCERNANT LA CONSERVATION
Formulation lyophilisée : Consulter 2 dale de péremption qui figure sur Fétiguette du
produit. Conserver Rebil” (Interéran béta-1a) sous forme iyophilisée & uné tempkrature
comgrise enire 2 8 8°C

Formulation liquide : Consultes fa date de péremption qui figure sur [etiquetle du
produil. Conserver Rebil® sous forme liquide en Seringues préremplies 4 une lempérature
comypsise entre 2 el B°C. Les seringues de Ribif® pewvent Bre consenvées 4 1a températine de
la piece (jusqua 25°C) pour une periode limitée niexcédant pas un mais. Ne pas congeles
SOLUTIONS RECONSTITUEES

Formulation lyophilisée - Rebif* lyophilisé dof &re reconstitug avec de leau pour injec-
uwmnansltug%w1mi5ernénhmdesmmulmﬂemnwwde2nl Tendermant
2.0 mL). La solution it Bee Bien quon ne ke
TECOMmAnG: pas. fa salution peut are administrée phus tard, le jour méme e ka reconslifu-
fion, i elle est conservée au réfrigératews (entre 2 et B°C). Ne pas congaler. La solulion
teconstitude pourrait prendre ne feinte jauns, carciéristious normale du prodult
Formulation liquide : La formulation liquide en seringues présemplies est prée 3
[administration,

PRODUITS PARENTERAUX

Voir le tabisay de reconstitution sous « Préparalion da ka Solulion

PRESENTATION DES FORMES POSOLOGIQUES

Rebif* (interféron béta-1a) est offent en deux concentrabions (lkacons d2 11 g (3 MU et de
44 g (12 MUY, sous forme de pudre stérile lyophilisée, 1 est accompagné dun diluan!
{eau pour injection contenant 0.9% NaCl) en ampaules de 2 mL. Chacune des deux concen-
trations du produit fyophilisé est présentée en boftes de 1 flacon de médicamend e de |
ampoule de 2 ml. de diluant, 3 Hacons de médicament et de 3 ampaules de 2 ml. de diluant
ainsi qu'en bofes de 12 fiacons de médicament el de 12 ampoules de 2 mi de difuant
Relml' es! egalement offert sous forme liquide, dans des seunaues préremplies préles
&

Les autres effels indésirables éprouvés par moins de 5 % des patients incluaient les

stivants - douleur oculaire, trouble cutang, rhinite, bronchite, toux, diarrhée, doulews abdom-
male hypotension arthastatique, palpitation, vasodilatatian, Irouble reclal, ymphocytose,
{nrombocytopénie, oélire, somnolence, douleur articutaire, raideur articulaire, sensation
ébrieuse, paresinésie distale, désorientation, irritabilité, insomnig, [Ethargie, ecchymose,

https://doi.org/10.1017/50317167100050332 Published online by Cambridge University Press

purpura, accrue, essouffiement, infeclion des voies respiratoires hautes,
lachycardie, boufiée vasomaotrice, douleur urétrale, infection, douleur thoracique,
lymphadénapathie, augmeniation da licde peotéique sanguing, arthralgie, Eourdissement,
nervosite, irembilement, vision anormaie, affection vulvo-vaginale, balanite, affection péni-
enng, aflection testiculzire, vrétrite, infection des voies winires, vaginite. leucocylopénie
vaginite, herpes, prurit, ésuption maculapapuleuse, néoplasie culande, eruplion cuanée.

Immunogénicité | On a efectuf la gélermination de fa présence d'anticorps anti-IFN-A
humain dans chacune des 4 études. En fout, qualre patients avaient des anticorps
anti-interféron béta lors de Texamen précédant Mnscription 1 6 autres patients avaient recy
i moins n résultat positif quant 2l anticorps lianls tolaux & un certain moment de ('éuce
bﬁﬂwﬁm Elaient de tajble titre & aucun des anticorps ne neutralisait Nactivité biclogique

- humain.

A-31

Disponible en dew cancentrations : 22 pg (6 MUIID.S mL af 44 g
(12 MUIND5 mL. Les seringues préremplies sont conditionnées en lormals unitaires
e en embaliages de 3 seringues el oe 12 seringues. Les seringues prétemplies ne servent
QU3 ladministration sous-Cutange.

La voie dadministration du médicament pour fe trailement de |2 sclérose en plagues
1émitiente est ka vole sous-cutanée. La voie dadministration du médicament dans Iz cas
du condylome acuming est ia vaie infralésionnelle ou périlésionrele

Référence :

1 The PRISMS (Prevention of Relapses and Disability by interferon Beta-1a in Multiple
Sclerosis} Study Group. Randamised double-blind placebo-controlled study of inlerferon
B-ta in relapsingremitting mulliple sclerosis. Lancel, 1998,352:1456-504. 2. Manographie
de produit Rebil®, 8 juin 2001, Serona Canadz Inc: 3. IMS Canada: Canadian Compuscrich
2002. Canadian Drugstare and Hospilal Audil Féwtier 2002
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‘IMITRE X*

SUMATRIPTAN SUCCINATE
SUMATRIPTAN NASAL SPRAY

25mg, 50mg and 100 mp Tablet
6 mg Subcutaneous Injection and Autainjector
5 myg and 20 mg Masal Spray

THERA
Migraine Therapy

5-HT, Receptor Agonist

lNDJiEBI[ﬂHS_BHD_ELIHlD&LUEES
IMITREX (sumatriptan succinate/sumatriplan) is indicated for the acute

treatment of migraing attacks with or without aura

IMITREX is not for use in the management of hemiplegic, basilar, or ophthal-
moplegic migraing (see CUNTHMNBICATI{]NSJ Safety and efficacy have not
been established for cluster headache which is present in an older, predomi-
nanlly male population

DICATIONS i

IMITREX (sumatriptan succinate/sumatriptan) is contraindicated in
patients with history, symptoms, or signs of ischemic cardiac,
cerebrovascular, or peripheral vascular syndromes, valvular hearl
disease or cardiac arrhythmias |m|:e|:iall5r tachycardias). In
addition, patients with other signitican| ununrlrlmi cardiovascular
dismnsr e.0., atherosclerolic disease, congenital heart disease)
shauld not receive IMITREX. Ischemic cardiac syndromes include,
hul are not limited to, angina lam:inrls of any type (e.g., stable

ngina of effort and vasospastic forms of angina such as the

nzmela'l s variant), all forms of myocardial intarction, and silent

myocardial ischemia. Cerebrovascular syndromes include, but are
nnt limited to, strokes of any type as well as transient ischemic
attacks (TIAs). Peripheral vascular disease includes, but is not
Iimitm’:g.s;snhamll bowel disease, or Raynaud's syndrome (see

Because WMITREX may increase blood pressure, it is contra-
indicated in patients with uncontrolled or severe hypertension.
Concurrent administration of MAO inhibitors or use within 2 weeks
of discontinuation of MAD inhibitor Ihera%is contraindicated (see
ACTIONS AND CLINICAL PHARMACOLOGY and PRECAUTIONS:
DRUG INTERACTIONS).

Ergot-containing drugs have been reporied to cause prolonged

who partici iuareu in premarketing controlied and uncontrolled clinical trials of
oral IMITREX, two experienced clinical adverse events shortly afier receiving oral
IMITREX that may have reflecled coronary vasospasm. Meither of these adverse
events was associated with a serious clinical outcome.
Amang the more than 1300 patients with migraine who gammpa‘en in premar-
keting controlled clinical trials of subcutaneous IMITREX, there were eight
patients who sustained clinical events during or shortly after receiving IMITREX
that may have reflected coronary artery vasospasm. Six of these eight patignis
had EEG changes consisten) with transient ischemia, bul without
ammranwnq clinical symptoms or signs. Of these eight patients, four had
either findings suggestive of CAD or risk factors predictive of CAD prior to
study enrollment
Among approximately 4,000 patients with migraine who participated in premar-
keting controlled and uncontrolled clinical trials of IMITREX nasal spray, one
patient exparienced an asympi(mallt: subenduca[mal infarction possibly
t0 & coronary

OLCurs,

Renal Impairment: The effects of renal impairment on the efficacy and safety
of IMITREX have not been evaluated. Therefore IMITREX is not recommended
in this patient population

Hepatic Impairment: The effect of hiepatic impairment on the efficacy and
safety of IMITREX has not been however, he pl profile
of sumatriptan in patients with moderate' hepatic |mpa|rmen1 shows that Ihese
patients, lollowing an oral dose ol 50 mg, have much higher plasma
sumalriptan concentrations than healthy subjects (Table 2). Therelore, an ora)
dose of 25 myg may be considered in patients with hepatic impairment

Table 2; Pharmacokinetic Parameters After Oral Administration of
IMITREX 50 mg to Healthy Volunteers and Moderately Hepatically
Impaired Patients

* Statislically significant "
The pharmacokingtic parameters of 6 my subculaneous sumatriptan do not

Postmarketing Elparlnncn Wl!h IMITBE! Serious cardi wlar
events, some resulting in death, have been reported in association with the use
of IMITREX, Injection or IMITREX Tablets. The uncontrolied nature of postrmar-
keting surveillance, however, makes it impossible to determine definitively the
proportion of the reported cases thal were actually caused by IMITREX or to
reliably assess causalion in individual cases. On clinical grounds, the longer
Ihe latency between the administration of IMITREX, and the onset of the clinical
event, the less likely the associalion is to be causative. Accordingly, interest has
focused on events beginning within 1 hour of the administration of IMITREX.
Cardiac events that have been observed to have onset within 1 hour of IMITREX
administration include. coronary artery vasospasm, (ransignt Ischemia,
myacardial infarction, ventricular lachycardia and wentricular fibriliation,
cardiac arrest, and death
Some of these events occurred in patients who had no findings of CAD and
aapear lo represent Cconsequences of coronary artery vasospasm, However,
%mpuns from the USA of serious cardiac evenls occurring within 1 hour
of IMITREX administration, almost all of the patients had risk tactors prediclive
of CAD and the presence of significant underlying CAD was established in most
cases (see CO THAINDICATI% %
Cerebrovascular Events and Fatalities with 5-HT, Agonists: Cerebral
hemorrhage, subarachnoid hemorrhage, stroke, and ofher cereb ular

Parameler Mean Ratio 90% C1 p-value
(hepatic Impairsd.ﬂlealthﬂ
AUGe 181% 130 to 252% 0009
Cmax 176% 12910 240% 0.007

differ slatistically between normal volunteers and moderalely hepallcally
impaired subjects. However, should not be administered 1o patients
with severe hepatic impairment {see CONTRAINDICATIONS).
Drug Interactions: Single dose pharmacokinetic drug interaction studies
have not shown evidence of interactions with propranolol, flunarizine, pizotiten
o alcohol, Multiple dose interaction studies have not been performed. The
pharmacokinetics of sumatriptan nasal spray were unaltered when p«ecu:lad by
a single clinical dose of the nasal decongestant xylometazoline (Qtrivin®?)
Ergot-Containing Drugs: Ergot-containing drugs have been reported fo cause
prolonged vasospastic reactions. Because there is a theoretical basis for these
eﬂws being aﬂmhn eruni wmammg ol ergol-fype medications {like
contraindicaled within 24 hours of
|p.u|‘msx Zominiiaton (se co‘NTRMancmmNS}

ibitors: In studies ( in a limited number of pe:uerns MAD"

events have been reported in patients freated with ofal or subculaneous
IMITREX, and some have resulted in fatalities. The relationship of IMITREX to
these events is uncertain, In a number of cases, it appears possible that the
cerebrovascular events were primary, IMITREX having been administered in the
incorrect belief that the symptoms experienced were a consequence of migraing
when they were not. IMITREX should not be administered it the headache being
experienced is atypical for the patient. It should also be noted that patients with
nugrame may be al increased risk of certain cerebrovascular events (e g

stroke, hi hage, TIA). If a patient does nal respond o the first dose, the

vasospastic reactions. Because IMITREX may also cause corona
vasospasm and these effects may be additive, the use of IMITR
within 24 hours before or after treatment with ‘other 5- -HT, receplor
agonists, or ergotamine-containing drugs or their derivatives (eg.
Hﬂrnmﬂam ne, methysergide) is contraindicated.
IM ]El slltould not be administered to patients with severe hepatic
airmen

FI'REX is contraindicated in patients with hemiplegic, basilar, or
ophihalrnnplauic migraine.
IMITREX is contraindicated in patients with hypersensilivity to
sumatriptan or any of the ingredients of the formulations.
IMITREX Injection should not be given intravenously because of its
potential to cause coronary vasospasm.

WARNINGS
IMITREX (sumatriptan succinale/sumatriptan) should on
whera a clear dlannnsis ul‘ minralnu has Imn estahlishe

YO 1/ ) Afve
M{aﬁ.ﬁm&s MTREX hu been amsfaw w.‘l'h lrsnmn.' clmf
and/or neck pain and lightness which may resemble angina
pectoris. In rare cases, the symptoms have been identified as
being the likely resull of coronary mnawsm or mucard:al‘
ischemia. Rare cases of serious coronary evenls or archythmia

have occurred following use of IMITREX. .‘.Iﬂl"REx s.'mun‘n‘ nol be
given to patients who have documented ischemic or vasospastic
coronary artery disease (CAD) (see CONTRAINDICATIONS). It is
strongly recommended that | EX nol be given to patients in
uhnm unraquimi CAD is nredi:tad by the presence of risk factors
% smoking, obesity,
dia stss ﬂrnnn family history of CAD, female who is surgically or
pm‘sinla ically postmenopausal, or male who is over 40 years of
H nless a cardiovascular evaluation provides satisfactory
cal evidence that the patient is reasonably free of coronary
artery and ischemic myocardial disease or other significant
underlylnn cardiovascular disease. The sensilivity of cardiac
diagnostic procedures to detect cardiovascular disease or predis-
position to coronary artery vasospasm is unknown. If, during the
cardiovascular evaluation, the patient's medical hmm or electro-
cardiographic investigations reveal findings indicative of, or
consistent with, coronary artery vasospasm or m ncarﬂlal
::‘ll‘lrlluﬂni‘llsai IMITREX should not be administered (see CO INDI-
For patients with risk factors predictive of CAD, who are considered
to have a satistactory cardiovascular evaluation, the first dose of
IMITREX should be adminimrun in the setting of a physician's office
or similar medically statfe d facility. cardiac
ischemia can accur in the absenu of clinical s'rmptums consid-
eration should be given to obtaining electrocardiograms in palients
with risk factors durinf the interval immediately following IMITREX
administration on the first occasion of use. However, an absence of
drug-induced cardiovascular effecis on the occasion of the initial
dose does nol preclude the possibility of such effects occurring with
subsequent administrations.
Intermittent long term users of IMITREX who have or acquire risk factors
predictive of CAD, as described above, should receive periodic interval
urniumculsr evaluations over the course of treatment
ptoms consistent with angina occur alter the use of IMITREX,
evaluation should be carried out to look for ischemic changes.
I?ru lemalic approach described above is intended to reduce the
likelihood that patients with unrecognized cardiovascular disease
will be inadvertently exposed to IMITREX.
Cardiac Events and Fatalities Associated with S-HT, Agonists:
IMITREX can cause coronary anery vasospasm, Serious adverse cardia events,
including acute myoeardial infarction, life threatening disturbances of cardiac
thythm, and death have been repored within a few hours following the adminis-
tralion of 5-HT, agonists. Considering the extent of use of 5-HT, agonists in
patients wilh migraine, the incidence of these events is exremely low. The fact
that some of these events have occurred in patients with no prior cardiac disease
histary and with documented absence of CAD, and the close proximity of the
events to IMITREX use support the conclusion that some of these cases were
caused by Ihe drug. In many cases, however, where there has been known
underlying coronary artery diseass, the relalionship is uncerain,
Premarkeling Experience With IMITREX: 0f 6348 patients with migraing

opportunity should be taken to review the diagnosis before a second dose is

Iven.
gpecial Cardiovascular Pharmacology Studies: In subjects (n=10) with
suspecied coronary arterg disease undergoing angiography, 2 5-HT, agonist af 2
subculaneous dose of 1.5mg produced an 8% increase in aortic blood pressure.
an 18% increase in pulmonary artery blood pressure, and an 8% increase in
systemic vascular resistance. In addition, mild chest pain or lightness was reported
by four subjects. Clinically significant increases in blood pressure were
experienced by three of the subjects (two of whom also had chest pain/discomfort)
Diagnostic angiogram resulfs revealed ihat 9 subjects had nommal coronary
arteries and 1 had insignificant coronary artery disease.
In an additional study with this same drug, migraine patients (n=35) free of
cardiovascular disease were subjected 10 assessments of myocardial perfusion
by positron emission tnmcgraphy while receiving a subcutaneous 1.5 mg dose
in the absence of a migraine attack. Reduced coronary vasodilatory reserve
(-10%), increase in coronary resistance (-20%), and decrease in hyperemic
myocardial blood flow (~10%) were noted. The relevance of these finding to the
use of the recommended oral doses of this 5-HT, agonist is nol known
Simitar shudies have not been done with IMITREX. However, awing to the
common pharmacedynamic actions of 5-HT, agonists, the possibility of cardio-
vascular effects of the nature described above should be considered for any
agent of this pharmacological class

ypersensitivity: Rare  hyp i {anaphy 10id])
feactions may ocour in Eranenls receiving 5-HT, agunlsrs such as IMITREX.
Suth reactions can be life threatening or fatal. In general, hypersensitivity
reactions to drugs are more likely f0 occur in individuals with a history of
sensitivily to multiple allergens (see CONTRAINDICATIONS). Owing lo the
possibility of cross-reactive hypersensitivity reactions, IMITREX should not be
used in patients having a history of hypersensitivity to chemically-related 5-HT,
recepior agfumsts There have been reports of palients with known hypersensi-
fivity 1o sulphonamides exhibiting an allergic reaction fnlmwmg admrmsiraimn
of IMITREX. Reactions ranged from cutaneous h

|r|h|b|10rs reduce sumatriptan clearance, significantly Increasi temic
exposure. Therefore, the use of IMITREX in patients receiving MAI in ibitors
is contraindicated (see COMTRAINDICATIONS, and ACTIONS AND CLIMICAL
PHARMACOLOGY)
{‘Jmer Smmrwgrc Drugs: Rare postmarketing repors describé patients with
, and ine the combined use of a
selective Serofonin feuptake inibitor (55RI) and 5-HT, agonists. If conomitant
{reatment with rMITﬁEg and an SSRI (e.g., fluoxeting, Auvoxaming, paroxeting,
sertraline), tricyclic antidepressant, or ather drug with serotonergic activity is
clinically warranted, appropriate observation of the patient for acute and long-
term adverse events is advised.
Otter 5-HT aganists: The administration of IMITREX with other 5-HT, agonists
has not been evalualed in migraine patients. As an increased risk of coronary
vasospasm is a2 theoretical possibility with co-administration of
5-HT, agonists, use of these drugs within 24 hours of each other is
conraindicated,
Drug/Laboratory Tes! Interactions: IMITREX are not known to inierers
with commaonly employed clinical laboratory tests.
Use in Elderly (>6! mu)r: Experience of the use of IMITREX in patients
aged over 65 years is limited, Therefore the use of IMITREX in patients over 65
{ﬁrs s nol recommended, ) )

& in Children <18 years): The safety and efficacy of IMITREX in children
has not been established and its use in fhis age group is not recommended
Use in Pregnancy: Reproduction studies, perlormed in rals, have not
revealed any evidence ol imFEaired fertility, leratogenicity, or post-natal
development due o IMITREX. Reproduction studies, performed in rabbits by
the oral route, have shown increased incidence of variations in cervico-thoracic
bilood vessel configuration in the foetuses. These effects wese only seen &t the
highest dose tested, which affected weight gain in the dams, and at which blood
Ieveds were in excess of 50 times those seen in humans after therapeutic doses.
A direct association with IMITREX treatment is considered unlikely but cannot
be excluded. Therefore, the use of IMITREX is not recommended in pregnancy
In a rat fertility shudy, oral doses of IMITREX, resulting in plasma levels approx-
mately 150 times thase seen in humans after 3 6 mg suboutaneous dose and
approximately 200 fimes those seen in humans after a 100 mg oral dose were
associated with & reduction in the success of Insemination. This effect did not
oocur during @ subcutaneous study where maximum plasma levels achieved
approximately 100 times those in humans by the subcutaneous route and approx-
imately 150 limes those in humans by the oral route.

To monitor maternal-foefal outcomes of pregnant women exposed fo

0

Other Vasospasm Related Events: 5-HT, agamsls may calse vasuspasllc
reactions other Ihan coronary artery vasospasm, Extensive post-market
experience has shown the use of IMITREX to be associaled with rare
occurrences of peripheral vascular ischemia and colonic ischemia with
abdominal pain and bloady diarrhea,

Increase in Blood Pressure: Significant elevation in blood pressure,
includi hypeﬂensme crisis, has been reported on rare occasions in patients
with and without a history of hypertension. IMITREX is contraindicated in
paients with uncontrolled or severe hypertension (see CONTRAINDICATIONS).

Cluster Headache: There is insufficient information on the efficacy and safety
of IMITREX (sumatriptan succinate/sumatriptan) in the treatment of cluster
headache, which is present in an older, predominantly male lalion. The

friptan, a Pregnancy Regisiry has been established. Physicians are
encouraged to register patients by calling 1-800-722-9292, ext 39441
Lactation: Sumatriptan is excreted in human breast milk. Therefore, caution is
advised when administering IMITREX to nursing women. Infant exposure can
be minimized by avoiding breast leeding for 24 hours after freaiment,
Binding to Melanin Containing Tissues: In rats frealed with 2 single
subcutaneous dose (0.5 mo/kg) or oral dose (2 mofkg) of radiolabeled
sumatriptan, the elimination half life of radicactivity from the eye was 15 and 23
days, respectively, suggesting that sumatriptan and/or its metabolites bind to
1he melanin of the eye. use there could be an accumalation in melanin rich
fissues over time, this raises the possibility thal sumatriptan could cause
toxicity in these lissues ater extended use. However, no effects on he reting
related to treatment with sumaliiplan were noted in any of the ol o

need for prolonged use and the demand for repeated medfication In this
condition renders the dosing information inappticable for cluster headache
Cardiovascular: Discomfort in the chest, neck, throat and jaw
(including pain, pressure, heaviness and tightness) has been
reported atter administration of lMlTREK Because 5-HT, aganists
may cause coronary artery vasosp patients who experience
signs or symptoms suggestive of angina I'ollawlrlu IMITREX should
be evaluated for the presence of or a predisposition to variant
angina before receiving additional doses, aﬂﬁ should be monitored
electrocardiographica ir it dosing is resumed and similar
symptoms recur. Similarly, patients who experience other
symptoms or signs suggestive of decreased arterial flow, such as
ischemic bowel syndrome or Raynaud's s%ndrnme following
IMITREX should be evaluated lor atherosclerosis or radlspnsulun
to vasospasm (see CONTRAINDICATIONS AND WARNINGS).
Neurological Conditions: Care should be taken o exclude ofber potentially
serious neurologic Lonchlsuns before treating headache in patients nol
d with migraine h or who experience a headache

{hat is atypical for them. There have been rare reparts where patients received 5-HT,
agonists for severe headaches thal were subsequently shown o have been secondary
10-an evalving neurclogic fesion. For newly d ients or patients p
with atypical symptoms, the diagnosis of migraine Should be reconsidered i no
r. nse is seen after the first dose of IMITRE

: Caution should be observed if IMITREX is to be used in patients with a
nlstm of epilepsy or structural brain lesions which lower fhe convulsion threshold
Psychomotor Impairment: Patients should be cautioned Ihat diowsiness
may oceur as a result of treatment with IMITREX. They should be advised not
1o perform skilled tasks {e.g. driving or operating machinery) if drowsiness
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by toxicity studies, Alﬂ'mu?h no systematic monitoring of ophthal-
mologic function was undestaken in clinical Irials, and no specific recommen-
datians for ophthalmologic monitoring are offered, prescribers should be aware
of the passibility of long term ophthalmologic efiects.

Laboratory Tests: Mo specific fests are rec lor
manitaring patients prior 1o andfor after treatment with IMITREX

ADVERSE REACTIONS

Serious cardiac events, including some that have been fatal, have
occurred following the use of 5-HT, agonists. These evenls are
extremely rare and most have been reported in patients with risk
factors predictive of CAD. Events reported have included coronary
arery vasospasm, iransient myocardial isthemia, myocardial
infarction, ventricular tachycardia, and ventricular fibrillation (see
CONTRAINDICATIONS, WARNINGS, and PRECAUTIONS).

Typical 5-HT, Agonist Adverse Reactions: As wilh olher 5-HT, agonists,
IMITREX (sumatriptan succinate/sumatriptan) has been associated with
sensalions of heaviness, pressure, lightness of pain which may be Imense.
These may occur in any part of the body including the chest, throat, neck, jaw
and upper limb.

Acute Salety; In placebo-controlled migraine trials, 7,668 patiants received at
Izast one dose of IMITREX (3065 oral, 1432 subcutaneous, 3141 intranasal),
The following tables (Tables 3-5) list adverse events occurring in these trials at
an incidence of 1% or more in any of the IMITREX dose groups and thal
accurred at a higher incidence than in the placebo groups

1 Assessad by aminopyrine breath test >0 2-0.4 scaling units)
ragemark of Ciba Sell Medication
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Table 3: Treatment-Emergent Adverse Events in Oral
Placebo-Controlled Clinical Trials Reported by at
Least 1% of Patients with Migraine

Table 5: Treatment-Emergent Adverse Events in Intranasal
Placebo-Controlled Clinical Trials Reporied by at Least
1% of Patients with Migraine

number increases to 82% by 2 hours.
If the migraine headache returns, or if a patient has a partial respense to the
initial dose, the dose may be repeated after 1 hour, Not more than 12mg {two

6mg injections) should be taken in any 24 hour period.
Placebo  IMITREX” IMITREX ‘M”RE,)E Placebo IMITREX IMITREX W“TREZ( If a patignt does not respond to the first dose of IMITREX Injection, a second
25mg _ 50mg _100mg _ smg_ 10mg  20mg dose should not be taken for the same attack, as it is unlikely to be of clinical
Number of Patients 690 351 723 2021 Number of Patients M1 496 1007 1638 benefit, IMITREX may be taken for subsequent attacks.
Number of Migraine Number of Migraine Administration during migraine aura prior to other symptoms accurring may
Altacks Treated 1187 945 1889 14750 Aftacks Treated 1047 933 1434 2070 not prevent the development of a headache.
Symploms of Potentially Symptoms of Potentially Pafheg_ls shokﬂdT be advised go reagI the patient instruction leaflet regarding the
Cardiac Origin Cardiac Origin ilaaesaksggsriyq Syringes and needles.
¢ Chest Sensations* 06% 23% 26% 32%  Chest Sensations* 03% 10% 07% 06% The minimal effective single adult dose of sumatriptan nasal spray is 5mg. The
o Neck/Throat/Jaw Sensations*  1.4%  23%  35% 52% * Neck/Throat/Jaw Sensations* 12%  06% 16% 23% maximum recommended single dose Is 20mg.
o Upper Limb Sensations* 12%  14% 25%  36% Neurological I the migraine headache returns, or if a patient has a partial response to the
o _Palpitations 06% _03% 10%  11%| |e Head/Face Sensations® 08%  14% 24% 245 | e dose e dose may be repeatad afler 2 hours. Not more than 40mg
Neurolouu:al * Dizziness 12%  18%  15%  12% If a patient does not reyspond to tﬁe first dose of IMITREX Nasal Spray, a second
Head/Face Sensations* 13%  23% 25% 47% * Headache 07% 14% 09% 0.8% dose should not be taken for the same attack, as it is unlikely to be of clinical
e Dizziness 25% 31% 33% 62% * Migraine 26% 32% 24% 18% benefit, IMITREX may be taken for subsequent attacks.
s |ladache 3o AUk 22% 336 \Gastrointestinal P oo 5 3 dotes At Sty ToT S o oGl '
; o o )
* Verligo 062@ 1’1:/° 1'1:/" 1.02& : Uausea 10";://” 1;‘?;’ ggnf 223’ mild or no pain, within 2 hours after treatment with intranasal sumatriptan at
¢ ?rowsmess é%“ 8;4" 8‘2‘0;" ? 10;" Earowgsng PRI 1.6% o D0/ Gl doses of 5, 10 or 20mg (see Table 6 below),
»Tremor 4% 9% b 11% ,
Gastrointestinal  Sensitivity to Noise 31%  44% 25% 15% TABLE 6. Percentage of patients with headache relief at 2 hours
¢ Nausea 58% 28% 44% 11.0%  Nasal Signs & Symptoms 13%  30% 16% 18% Study |Placebo ()] 5mg (n) |10 mg  (n)]20 mg m
* Hyposalivation 12%  14%  11% 12% * Infections 09% 18% 13% 05% S 7 o .
« Vomiting 20%  43% 11%  44% | | Ubper Respiatory nflemmation 05%  10% 0% 07% | [yl 3% UO) B7%) () | 67%e (89 | 76 (40
«  Gastrointestinal Discomfort o Throat & Tonsil Symptoms 08% 02% 10%  07% Study 2] 42% (31) | 45% (33) | B6% (35) | 74%'  (39)
& Pain 14% 11% 08% 20% Non-Site Specific Study 3 | 25%  (63) |49% (122) | 46%v (115) | 64%¥ t (119)
*  Abdominal Discomfort  Sensations™ 18% 24% 27% 24% Study 4 | 25% (151) N % (288) | 55%" T (292)
& Pain 0.3% NR  04% 1.2% {body region unspecified) 5 o v o
o Diarthea 08%  03% Q6%  11%| |eMaaisefFaigue 1% 18%  13%  oge | [onofo % (%) [ (207) O (299) | 60% 7 (260
Musculoskeletal o Descriptions of odor ortaste~~ 1.8%  15.3%  202%  20.8% Sludy 6] 35% (100) - 54%: (106) | 63%¢  (202)
* Musculoskeletal Pain 07% 23%  04%  14% | Ty tem "sensations’ encompasses adverse evemts described as pain &  [SWCy7e[29% (112) | - 43% (109) | 6% (215)
*  Muscle Pain 03% 09% 01% 10% discomfort, pressure, heaviness, constriction, tightness, heat/burning ) ] )
o Muscle Atrophy Weakness sensation, paresthesia, numbness, tingling, and strange sensations. Headache relief was defined as a decrease in headache severity from severe or
3 Tiredness NR 0% 04% 14% |  ~Includes patients receiving up to 3 doses of 20mg moderats to mild or none, '
Ear. Nose & Throat - - IMITREX is generally well tolerated. Most of the events were transient in ature 1= f0tal number of patients whao received treatment
» Nose and resolved within 45 minutes of subcutaneous adminisiration and within 2 ¢ COmparisans between sumatriptan doses not conducted )
* Infections 06% 06% 11% 14% hours of oral or iniranasal administration. ~ p<0.05 versus placebo 1 p<0.05 versus lower sumatriptan doses
o NasalSigns & Symptoms ~~ 0.7%  14%  08%  10% 0f the 3630 patI?nts treated with IMITREX ,Nasdal S,p“;,a¥ in Xcmg.cm trils, there :\gigo(a?nvfn?hfggwmeabwe — g?é:\é?\#g;%%che el were seen wilh he
e Throat & Tonsil Symptoms 0.6% NR  04% 2.3% was one report of a coronary vasospasm related to (M administration. ! . .
Respiratory e > - Minor disturances of liver function tests have occasionally been observed with  20mg dose. Single doses above 20mg should not be used due to limited safely
e Viral Infsction 03% 1A%  01%  10% sumatriptan Ureatment. There is no evidence that clinically significant  data and lack of increased efficacy refative to the 20mg single dose.

o nection. <h 116 ok 10 abnormalities ocourred more frequently with sumatriptan than with placebo.  Within the range of 5-20 mo, an increase in dose was not associated with any
Nnn-Sne Specific Patients treated with IMITREX rarely exhibit visual disorders like flickering and significant increase in the incidence or severity of adverse events other than
e Limb Sensations” 04% 11% 04% 15% dipiopia. Additionally cases of nystagmus, scotoma and reduced vision have  1aste disturbance (See ADVERSE REACTIONS). )

*  Sensations” been observed. Very rarely a transient loss of vision has been reported. Lha%;"‘t‘gallj:g §%§|he°§£ebﬁna‘?gﬁﬁ‘ﬁfre§ Inng“i ggepp\?nséglt?e?zye ;g%ﬁiglﬁgh‘gﬂa
(body region unspecified) ~ "45%  57%  8.0%  9.0% Howeve,visual disorders may also occur during 2 migraine atack sef Patients should be advised to read the patient instruction leallel regarding the

. Ié/la\ause/FaUgue 51%  37% 26% 95% gD§AGIE AND ADMINISTRATION use of the nasal spray device before administration.

®  Sweating 0.4% 06% 06% 16% eneral: AVAILABILITY OF DOSAGE FORMS

“The term "sensations” encompasses adverse events described as pain &
discomfort, pressure, heaviness, constriction, tightness, heat/burning
sensation, paresthesia, numbness, tingling, and strange sensations.
**Includes patients receiving up to 3 doses of 100mg

NR = Not Reported

Table 4: Treatment-Emergent Ad Events in §
Piacebo-Conirofied Clinical Trials Reported by af
Least 1% of Patients with Migraine

Placebo  IMITREX6m
umber of Patients 615 1432
umber of Migrane Attacks Treated 742 2540
Symptoms of Potentially Cardiac Origin
e Chest Sensations™ 1.6% 57%
e Neck/Throat/Jaw Sensations™ 1.3% 12.0%
o Upper Limb Sensations* 2.0% 6.8%
Neurological
®  Head/Face Sensations™ 3.7% 16.6%
e Diziness 3.7% 7.9%
e Headache 0.7% 3.4%
e Drowsiness 1.8% 2.9%
Gastrointestinal
s Nausea 5.9% 9.4%
e Hyposalivation 2.8% 33%
Musculoskeletal
*  Muscle Atrophy Weakness & Tiredness NR 1.7%
Ear / Nose and Throat
o Throat & Tonsi) Symptoms 0.3% 1.0%
Respiratory
*  Breathing Disorders 08% 1.3%
Non-Site Specific
e Sensations* (body region unspecified) 15.9% 39.0%
*  Injection Site Reactions 10.4% 24.7%
«  Limb Sensations* 15% 6.0%
e  Malaise/Fatigue 2.3% 4.7%
e Sweating 1.1% 1.7%
e  Trunk Symptoms™ 0.5% 1.4%

*The term “sensations” encompasses adverse events described as pain &
discomfort, pressure, heaviness, constriction, tighiness, heal/burning
sensation, paresthesia, numbness, tingling, and strange sensations.

IMITREX (sumatriptan succinate/sumatriptan) is indicated for the
acute treatment of migraine headache with or without aura.
Sumatriptan should not be used prophylactically. Sumatriptan may
be given orally, subcutaneously or as a nasal spray. The safety of
treating an average of more than four headaches in a 30 day period
has not been established.

In selecting the appropriate formulation for individual patients, consideration
should be given to the patient's preference for formulation and the patient's
requirement for rapid onset of refief. S\gmﬁcant relief begins about 10-15
minutes following subcutaneous injection, 15 minutes following intranasal
administration and 30 minutes Iol\owmg oral administration.

in addition to relieving the pain of migraine, sumatriptan (all formulations) has
also been shown to be effective in relieving associated symptoms of migraine
(nausea, vomiting, phonophobia, photophobia). Sumatriptan is equally
effective when administered at any stage of a migraine attack. Long term (12-24
months) clinical studies with maximum recommended doses of sumatriptan
indicate thal there is no evidence of the development of tachyphylaxis, or
medication-induced (rebound) headache.

Tablets:

The minimal effective single adult dose of IMITREX Tablets is 25mg. The
maximum recommended single dose is 100 mg.

The optimal dose is a single 50mg tablet. However, depending on individual
palient's needs and response to treatment, some patients may require 100mg.
Clinical trials have shown that approximately 50 - 75% of patients have
headache relief within two hours after oral dosing with 100mg, and that a further
15 - 25% have headache relief by 4 hours. Comparator studies have shown
similar efficacy rates with the 50mg and 100mg tablets. There is evidence that
doses of 50 and 100mg may provide greater effect than 25mg.

If the migraine headache returns, or if a patient has a partial response to the
initial dose, the dose may be repeated after 2 hours. Not more than 200mg
should be taken in any 24 hour period

If a patient does not respond to the first dose of IMITREX Tablets, a second dose
should not be taken for the same attack, as it is untikely o be of clinical benefit.
IMITREX may be taken to treat subsequent migraine attacks

The tablet should be swallowed whole with water, not crushed, chewed or split.
Hepatic Impairment: In patients with mild or moderate hepatic impairment,
plasma sumatriptan concentrations up to two times those seen in healthy
subjects have been observed, Therefore, a 25 mg dose (single tablet) may be
considered in these patients (see PRECAUTIONS). Sumatriptan should not be
administered to patients with severe hepatic impairment {see CONTRAINDI-
CATIONS)

Injection:

IMITREX Injection should be Injected subcutaneously {on the outside of the
thigh) using an autoinjector.

The recommended adult dose of sumatriptan is a single 6 mg subcutaneous
injection.

Clinical trials have shown that approximately 70-72% of patients have
headache relief within one hour after a single subcutaneous injection. This
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IMITREX Tablets 100 mg are pink film-coated tablets available in blister packs
containing 6 tablets. Four blister packs are placed in a cardboard carton.
IMITREX %ablets 50 mg are white film-coated tablets available in blister packs
cantaining 6 tablets. Four biister packs are placed in a carton.

IMITREX Tablets 25 mg are white film-coated tablets available in blister packs
containing 6 tablets. Four blister packs are placed in a carton,

Each tablet contains 100 mg, 50 mg, or 25 mg sumatriptan (base) as the
succinate salt.

IMITREX Injection is available in pre-filled syringes containing 6 mg of
sumatriptan base, as the succinate salt, in an isotonic solution (tofal volume =
0.5 mL). Syringes are placed in a tamper-evident carrying/disposal case. Two
pre-filled syringes plus an autoinjector are packed in a patient starter kit. A refill
pack is available containing 2 X 2 pre-filled syringes in a carton.

IMITREX Injection is also available to physicians or hospitals in a single dose
vial (fotal volume = 0.5 mL) containing 6 mg of sumatriptan base, as the
succinate salt. There are 5 vials per carton.

IMITREX Nasal Spray 5 mg and 20 mg are each supplied in boxes of 6 nasal
spray devices (3 X 2 devices). Each unit dose spray supplies 5 and 20 mg,
respectively, of sumatriptan (base) as the hemisulphate salt

Praduct Monograph available to ph and ph
request.

Please contact Glaxo Wellcome Inc., 7333 Mississauga Road N, Mississauga,
Ontario, L5N 6L4.

Imitrex® (sumatriptan succinate/sumatriptan nasal spray) is a registered
trademark of Glaxo Group Limited, Giaxo Welicome Inc. licensed use. The
appearance, namely colour, shape and size of the IMITREX™ Nasal Spray device
is a trademark of Glaxo Group Limited, Glaxo Wellcome Inc., licensed use.

upon

References: 1. Product Monograph of "IMITREX” (sumatriptan
succinate/ sumatriptan); GlaxoSmithKline Inc. July 5, 2001. 2. Cad
R, McNeal S, 0'Quinn S, Putman G. Effect of early intervention witl
sumatriptan on migraine pain: Retrospective analyses of data from
three clinical trials. Clinical Therapeutics 2000;22(9):1035-1048.

@GlaxoSmithKline

GlaxoSmithKline
7333 Mississauga Road North Member

Mississauga, Ontario  L5N 6L4 @ D)

See IBC
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‘COPAXONE

glatiramer acetate injection

20 mg, single use vials and 20 mg/1.0 mL, pre-filled syringes for Subcutaneous Injection
THERAPEUTIC CLASSIFICATION Immunomodulator

ACTION AND CLINICAL PHARMACOLOGY

COPAXONE* [glatiramer acetate for injection (formerly known a5 copolymer-1)] is a sterlle, lyophilized mixture of
synthetic polypeptides containing four naturally occurring amino acids: L-glutamncmd,l-damLtymmeandLhmewlhan
magemolarfracbonamm 0427, 0.095 andomﬁ ‘”,‘CK

The mechanismis) by which glatiramer acetate exerts its effect on Multiple Sclerosis (MS) s (are) not fully elucidated. However,
it is thought to act by modlfylng immune processes that are currently believed to be responsible for the
I s

of MS. This h pp by findings of studies that have been carried out to explore the
F i aTnglc encephal
eupevmental model of MS.

ryelitis (EAE), a condition induced in animals that is generally accepted as an
Studies in animals and # vitro systems suggest that upon its administration glatiramer acetate specilic suppressor T cells are
induced and activated in the per
Because the immunological profile of glauramer acetate remains to be fully elucidated, concems exist about its potential to alter
naturally occurring immune responses (see PRECAUTIONS).
Pharmacokinetics: Results oblained in f)mrmacohnehc studies performed in humans (healthy volunteers) and animals
wppon the assumpuon that a subslanua tion of the therapeutic dose delivered to patients subcutanecusly is umslﬁd;

i acelate can be recognized by glatiramer acetate reactive anti

Irattm of ected malena{ elther intact or par!:al hydrolyzed, is presumed to enter the lymphatic circulation, enabling it
to reach )%:q)h systemic circulation intact,
Chinical Studies: eiﬁcacy uf COPAXON %' ramer acetate for injection) was evaluated in two placebo-controlled
trials in patients with Relapsing-Remitting MS (RR-MS). In a third placebo-controlied study the effects of glatiramer acetate on
MRI parameters were a . In these studies, a dose of 20 mg/day was used. No other dose or dosing regimen has been
studied in placebo-controlled trials of RR-MS.
The first trial was a pilot study Trial 1 (Tral BR-1) which was conducted at a single-center and was a double-blind, randomized,
matched-pair, parallel group placebo-controled trial " Fifty patients with RR-MS were randomized to receive 20 mg/day
glatiramer acetate [n_ 5) or placeho (n=25) wwmn@a protocol-specified primary outcome measure was the
proportion of patients who were relapse freedmngﬂwe!yealduratmaflhemal, but two additional relevant outcomes were
also specified as endpoints: frequency of attacks during the trial, and the change in the number of attacks compared to the rate
of attacks in the 2 years prior to study entry. Results from this study (see Table 1) show that there was a statistically significant
effect of glatiramer acetate on number of relapses.

TABLE 1 - Trial BR-1: Efficacy Results

Placebo

INDICATIONS AND CLINICAL USE
For use in ambulatory patients with Relapsing-Remitting Multiple Sclerosis to reduce the frequency of relapses,
The safety and efficacy of COPAXONE" in chronic progressive MS have not been established.
CONTRAINDICATIONS
COFMO?:[:," (glatiramer acetate for injection) is contraindicated in patients with known hypersensitivity to glatiramer acetate
or manni
WARNINGS

The on| fed route of ad of COPAXONE® (glatiramer acetate for injection) injection is the subcutaneous
foute. DPAKONE' should not be administered by the intravenous route.
Symptoms of Potentially Cardiac Origin: Approximately 26% of COPAXONE® patients in the pre-marketing multicenter
controlled trial (compared to 10% of placebo patients) experienced at least one episode of what was described as transient
chest pain (see ADVERSE REACTIONS: Chest Pain). While some of these episodes occurred in the context of the Immediate
Post-Injection Reaction (see ADVERSE REACTIONS: Immediate Post-Injection Reaction), many did not. The pathogenesis of
this symptom is unk Patients in lied clinical trials were free of significant cardiovascular problems (New York Heart
Association Class | and Il) and thus the risks associated with COPAXO! ?ﬂ treatment for Multiple Sclerosis patients with
comarbid cardiovascular disease are unknown,
COPAXONE* has been associated with an Immediate Post-Injection Reaction consisting of a constellation of symptoms
ﬁpeanng immediately after injection that could include flushing, chest pain, palpitations, anxiety, dyspnea, constriction of the

and urticaria (see ADVERSE REACTIONS: Immediate Post-Injection Reaction).

COPAXONE® has not been studied in patients with a history of severe anaphylactoid reactions, obstructive pulmonary
disease or asthma, nor in patients under treatment for either of these two latter conditions. Particular caution is therefore advised
reqarding the use of COPAXONE? in such patients.
Anaphylactoid reactions associated with the use of COPAJ(DNE‘ have been reported in rare instances (<1/1000) during the
post-marketing period. Some cases required nd other medical
PRECAUTIONS
General: Patients should be instructed in aseptic reconstitution and seff-injection techniques to assure the safe administration
of COPAXONE® (glatiramer acetate for injection) (see INFORMATION FOR THE PATIENT). The first injection should be
performed under the supenvision of an appropniately qualified health care professional. Patient understanding and wse of
aseplic sefl-mjection techniques and procedures should be periodically re-evaluated. Patients should be cautioned against the
re-use of needles or syringes and instructed in safe disposal procedures. A puncture-resistant container for disposal of used
needies and s)rnnges should be used by the paan Patients should be instructed on the safe disposal of full containers.
G ifying Immune Responses: COPAXONE® is an antigenic
sul:lstaw:e and li'm It is pmlble liut detrlmental hmr. re;ponm an owurwiﬂl its use. Whether COPAXONE" can alter
normal human immune responses, such as the recognition of foreign antigens is unknown. It is therefore possible that
treatment with COPAXONE" may undermine the body's defenses against infections and tumor surveillance. Systematic
assessments of these risks have not been done. Continued alteration of cellular immunity due to chronic treatment with
glatiramer acetate might result in untoward effects.
Glatiramer acetate-reactive antibodies are formed in practically all patients exposed to daily treatment with the
recommended dose. Studies in both the rat and monkey have suggested that immune complexes are deposited in the renal
glomenuli. Furthermore, in a controlled chinical trial of 125 RR-MS patients given glatiamer acetate 20 mg for 2 years, serum
190G levels reached at least 3 times basefine values in 80% of patients by 3 months of initiation of treatment. By 12 months of

3 i o

* The primary efficacy measure for Trial | was the proportion of patients who were relapse free during the 2 year duration
of the trial (% Rel:gse Free), Analyses were based on the intent-to-treat population.

* Progression defined as an increase of at least 1 point on the DSS that persists for at least 3 consecutive months.

Trial I (01-9001) was a multi double-blind, randomized, placebo- lled trial, Two hundred and fifty-one patients

with RR-MS were randomized to receive 20 mgrda liramer acetate (n=125) or placebo (n=126) subcutaneoushy. B:tlenh

were diagnosed with RR-MS by standard criteria, and had at least 2 exacerbations during the 2 years immediately preceding

enroliment. Patients had a score of no more than 5 on the Kurizke Expa Disability Scale Score (EDSS},

standard scale from 0 (normal) to 10 (death due to MS). A score of § is defined as one at which a patient is still

ambulatory but for full daily activities are impaired due to disability, a score of 6 is defined as one at which the patient

s still amblatory but requires assistance and a score of 7 on this scale means that the patient requires a wheelchair

Patients were seen e;:?f 3 months for 2 years, as well as within several days of a presumed exacerbation. In order for an

exacerbation to be confirmed, a blinded neurologist had to document objective neurclogic signs, as well as document the

existence of other criteria (e.g., the persistence g?me lesion for at least 48 hours).

The protocol-specified pn'ma;r outcome measure was the mean number of relapses dun

the analysis of primary as well as several secondary outcome measures at two years ba

TABLE 2 - Core (24-month) Double-Blind Study: Effect on Relapse Rate

treatment. Table 2 shows results of
on the intent-to-treat population.

Clatiramer acetate treatment, however, 30% of patients stil had IgG levels at least 3 times basefine values, and 90% had levels above
n=25 n=25 p-Value baseline by 12 munﬂl:js.hT:edemtiblzgm are ea;lu;’em% of the IgG:;b‘l@;r:lj predomi'?anlry of meb:;f;-l sub’rgemﬁo IEE
- bodies coul tected in a 4 sera lested, ess, anaphylaxis can be associated with 1
% Relapse Free Patients 14125 (56%) 725 (28%) 0083 que' istration of almast any foreign !ubﬂ:)‘nce and, therefore, this risk cannot be t!:ccll.'nd.pedy|

Mean Relapse Frequency 0.6/2 years 24/2years | 0005 Precinical studies to assess the :amnogenx po!erma! of glatlmmer acetate in mice and rats do not suggest any evidence of
Reduction in Relapse Rate compared to pre-study 3.2 1.6 0.025 carcinogenic potential refated to glati sub at dose levels of up to 30 day in rats
Median Time to First Relapse (days) >700 150 0.03 and 60 mo/kg/day in mice (seeﬁ'OXlCOI.OG'l' (alﬂmgenkhy) The relevance of these findings for humans is unknown

T of Progression-Free” Patients 70735 (80%) TS 5| 007 (see PRECAUTIONS: Considerations Involving the Use of a Product Capable of Modifying Immune Responses).
Esson 2 Interactions between COPAXONE® and other drugs have not been fully evaluated. Results from existing

Drug

clinical trials do not suggest any significant interactions of COPAXOME" with therapées commonly used in MS patients, This
includes the concurrent wse of corticosteroids for up to 28 days. COPJ\KONE' has mot been formally evaluated in
combination with Interferon beta. However, 246 patients who failed on or who did not tolerate therapy with Interferon beta
and were later treated with COPAXONE® within the framework of an open clinical trial did not report any serious or
unexpected adverse events thought to be related to treatment.

Use in Pregnancy: There are no adequate and well-controlled studies in pregnant women, No evidence of reproductive
toxicity was observed in preclinical studies (see TOXICOLOGY: Reproduction and Teratology). Because animal reproduction
studies are not always predictive of human response, this drug should be used during pregnancy only if learly needed. During
pre-marketing clinical trials with COPAXONE®, seven women conceived while being treated with the active drug, One case was
lost to follow-up. Three of the patients electively discontinued pregnancy. Three patients stopped treatment 1, 1.5 and 2
months after learning they were pregnant; all delivered healthy babies.

Nursing Mothers: It is not known whether this drug is excreted in human milk. Because many drugs are excreted in human
miilk, treating a nursing woman with COPAXONE® should anly be considered after careful risk/benefi and be used
with caution.

Use in Children: The safety and effectiveness of COPAXONE® have not been established in individuals below 18 years of age.
Use in the Eiderly: COPAXONE® has not been studied in the elderty (>65 years old).

Use in Patients with Impaired Renal Function: The pharmacokinetics of COPAXONE® in patients with impaired renal

*The primary efficacy measure for Trial Il was the number of relapses during treatment. Analyses were based on the
intent-to-treat population,

* Basefine adjusted mean.

' Progression defined as an increase of at least 1 point on the EDSS that persists for at least 3 consecutive months.

The effects of glatiramer acetate on relapse severity were not evaluated in either trial,

Both studies showed a beneficial effect of glatiramer acetate on relapse rate, and on this basis glatiamer acetate is

considered effective.

The third study (9003) was a multi-national, multi-center, MRl-monitored study. A total of 239 patients with RR-MS (119 on

Qlatiramer acetate and 120 on placebo) were randomized. inclusion criteria were similar to those in Trial Il [Study 01-9001) with

the additional criteria that gabenu had to have at least one Gd-enhancing lesion on the screening MRI. The patients were

treated initially in a double-blind manner for nine months, during which u»ajmderwent mionthly MRI scannlng The

endpoint for the double-blind phase was the total cumulative number of T1 Gd-enhancing lesions over nine months.

paramelers were assessed as secondary endpaints, Table 3 summarizes the results for the parameters monitored dunng the

nine-month double-blind phase for the intent-to-treat cohort. Because the link between MR findings and the clinical status of

patients is contentious, the prognastic vakue of the following statistically significant findings is unknown.

Glatiramer acetate |  Placebo function have not been determined.
S DTS nuize } pielie ADVERSE REACTIONS
WMean No. of Relapses/2 years 119 1.68 0.055 In the p g chinical trials, approximately 900 individuals have received at least one dose of COPAXONE® {glatiramer
% Relapse Free Patients 42/125 (34%) 34/126 (27%) 0.25 acetate for injection] in controfled and uncontrofled clinical trials. Total patient exposure to COPAXONE® in clinical trals ranged
Median Time to First Relapse (days) 287 198 0.23 rﬂm & months {gli paluenmts) to 2 years {30; pa;s'enu}, :dnd to over 7 years (éiu pamb:hntsui:l a 1-:"5 gme g iﬁ m'?u y
. 0 n o lled clinical trials, the most commonly observed adverse events associal i use PAXONE® which ocourm
% of Patients Prog!emon Free 98/125 (78%) 95/126 (75%) 048 at a higher Irequenc)r than in placebo treated patients were: injection site reactions, vasodilation, chest pain,
Mean Change in EDSS -0.05 +021 0.023 asthenia, infection, pain, nausea, arthralgia, anxiety and hypertonia.

Of a total of 844 patients who could be evaluated for safety, approximately 8% discontinued treatment duse to an adverse event.
The adverse evenls most commonly associated with discontinuation were: injection site reaction (6.5%),
vasodilation, uni pregnancy, d ion, dyspnea, urticaria, tachycardia, dizziness and tremor. Treatment
discontinuation due to a senous adverse event considered by investigators to be related to COPAXONE® treatment included a
case of ife-threatening serum sickness.
Immediate Post-Injection Reaction: Approximately 10% of Multiple Sclerosis patients exposed to COPAXONE* in
pre-marketing studies reported a post-injection reaction immediately following subtutaneous injection of COPAXONE".
Symptoms experienced could include flushing, chest pain, palpitations, amdety, dyspnea, constriction of the throat and
urticaria. These symptoms were invariably transient, sefi-imited, did not require specific treatment and in general, arose
several months after initiation of treatment, although they may occur earlier in the course of treatment. A given patient may
e:penem:e one or several epuode: of these symploms during treatment with COPAXONE". Whether these episodes are
logi and whether several similar episodes seen in a given pauent
il of

have ldenmal mechanisms is unknuv.n In fact, whether or not. this ¢ p actually
specific sy 15 unk During the post-marketi |, there have been r&poﬂ.s of patients with snrnl[ar
syrnptom who received emergency medical care (see WARNINGS).

Chest Paln: Approximately 26% of glatiramer acetate patients in the mull pre-marketi d trial (compared to
10% of placebo patients) experienced at least one episode of what was described a5 transient chest pain. While some of these
episodes occurred in the context of the Immediate Post-Injection Reaction described above, many did not. The temporal
relationship of the chest pain to an injection of glatiramer acetate was nol abways known, all the pain was transient
{usually lasting only a few minutes), often unassociated with other symptoms, and appeared to have no important clinical
sequelae. Some pabem.s e:;pem:rxed more than ane such episode, and episodes usually began at least | month after the
of this s unk There has been only one episode of chest pain during
which a full ECG was peﬁormed “the ECG showed no evidence of ischemia, Patients in clinical 1nak were free of significant
cardiovascular disease (New York Heart Association Class | or H); therefore, the risks associated with glatiramer acetate
treatment for Multiple Sclerosis patients with comorbid cardiovascular disease are unknown (see WMN!N%S Symptoms of

Potentially Cardiac Origin).

Table 4 Ilsts the adverse experiences after up to 35 months of treatment (> 27-33 months: COPAXONE®, n=84; Pacebo,
n=75; > 33 months: COPAXONE', n=12; Placebo, n=24) in the pre-marketing multicenter Fﬂa(ebo&onuolled study
(Trial 11} in relapsing-remitting Multiple Sclerosis patients that occurred at an incidence of at least 2% patients who
received COPAXONE® and at an incidence that was al least 2% more than that observed in the same tnamebo patients
of their causal relationship to treatment. Mo laboratory adverse experiences that met these criteria

It should be noted that the figures cited in Table 4 cannot be used to predict the incidence of side effects during the course of

TABLE 3 - Nine-Month Double-Blind Phase: MRI Endpoints — Results
H 0 Placebo

Primary Endpoint

1. | Medians of the Cumulative Number of T1 12 17 0.0037
Gid-Enhancing Lesions initiation of

2. | Medians of the Cumulative Number of New T1 9 14 0.0347
Gd-Enhancing Lesions

.| Medians of the Cumulative Mumber of New T2 Lesions 5 8 0.01

4. | Medians of the Cumulative Change from Basefine 0.309 0 0.0248
in volumes (mlL) of T1 Gd-Enhancing Lesions

5. | Medhans of the Cumulative Change from Baseline 8852 13.566 0.0229
in volumes (mlL} of T2 Lesions dl

6. | Medians of the Cumulative Change from Baseline 1.642 1.829 07311 were reported.
in volumes (mL} of T1 Hypointense Lesions

7. | Proportion of T1 Gd-Enhancing Lesion-Free Patients 46.4% 32.2% 00653

The mean number of relapses in this 9-manth study was 0.50 for the COPAXONE" group and 0.77 for the placebo group (p=0.0077).

usual medical practice, where patient characteristics and other factors differ from those that prevailed in the clinical
trials. However, the cited figures do provide the prescribing physician with some basis for estimating the relative contribution
of drug and non-drug factors to the adverse event incidence rate in the population studied.
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TABLE 4
Pre-marketing Controlled Trial in Patlents with Multiple Sclerosls
Adverse Experiences > 2% Incidence and > 2% Above Placebo

COPAXONE’
n=125

Placebo
n=126

; pi ,mkequ:nt: Hyper ion, hay-fever. Infrequent; Asthma, 1 epistaxis, hypoventilation, and voice
alteration. Skin and Appendages: Frequent: Eczema, herpes zoster, pustular rash, skin atn and warts. fnfrequent: Dry skin,
skin hypertrophy, denmti?i:.a?wnculmis. psoriasis, ped contact dermati er&w d fungal dermati

maculopapular rash, pi benign skin neoy skin carcinoma, skin striae, and vesiculobullous rash.
Special Senses: ffequem.-‘ﬁsual field defect. infrequent: Dry eyes, olitis extema, plosis, calaract, comeal ulcer, mydriasis, optic

- neuritis, photophobia, and taste loss. L ital: Frequent: impotence, SUpICIOus
Adverse Experience Papani smear, urinary frequency angvaginal hemorrhage. Infrequent: Vaginitis, flank pain (kidney), abortion, breast
Body a5 a Whole engorgement, breast enl I, breast pain, carcinoma cenax in sity, fibrocystic breast, kidney calculus, nocturia, ovarian

Injection Site Pain ?’sl. priapism, pyelonephrilis, abnormal sexual function, and urethaitis,

et dverse Events Reported Post-Marketing and Not y Noted in Clinical Trials .

Injecton St Erythena 71 584 17 135 Post-marketing experience has shown an adverse event profile similar to that presented above, Reports of adverse reactions

inl'mm Site Pruritus 48 354 5 40 occurring under treatment with COPAXONE® (glatiramer acetate for injection) not mentioned above, that have been

HL syndrome 8 304 3 70 received since market introduction and that may have or not have fﬁ”s‘ﬁ relationship to the drug include the following:

Injection Site Inflammation 35 280 9 71 By s & while Sepal, LE orkrome, fyskcephicy entaener sdomen, jecie e hyperieniit, gk reaciy

Back pain 3 %4 % 22 anaphylactoid reaction, bacterial infection, fever, infection. G T peripheral vascular disease, pericardial

Chest pain 3 %4 13 103 eﬂmn, rrgm:;lr:;;}l1 njfarcl, : deep th_rombnh;;&%_ms, cmmthmclusnn, tongestwe;‘ I!':an failure, cm:_mm pa_thy

i : : car , arhythmia, angina pectoris, tad a. : Tongue edema, stomach ulcer hemorrhage, iver function
sl i 3 ad o s Scnmaly, e damice, hepa, enition et g v, cholelthiasis, diarthea, gastrointestinal disorder,

Inf“ on Site Well 19 152 5 40 Hemic and Lymphatic: Thrombocytopenia, lymphoma-like reaction, acute feukemia. Metabolic and Nutritional:

Nﬁ in 1% 178 H 71 Hypercholesteremia, Musculoskeletal: Rheumatoid arthritis, generalized spasm. Nervous: Myelitis, meningitis, CNS neoplasm,

tace Laeri n 68 2 16 cerebrovascular accident, brain edema, abnormal dreams, aphasia, convision, rveualgia, ansiety, fool drop, nervousness,

Iniection Site Urticaria 9 72 0 0 speech disorder, vertigo. Respiratory: Pulmonary embolus, pleural effusion, carcinoma of lung, hay fever, hrﬁlsmus. Skin and

Iantion Site Hemorrhage 8 64 4 32 lages: Herpes simplex, pruritis, rash, urticaria. Special Senses: Glaucoma, biindness, visual field defect. I.ngenhal:

Chils 5 40 1 D-S Urogenita neoplasrn, urine abnormality, ovarian carcinoma, nephrosis, kidney failure, breast carcinoma,

st ’ 40 ] 08 SYMPTOMS AND TREATMENT OF OVERDOSAGE

vl S9e fection 4 i 1 % Onerdose with COPAXONE® has been reported in three patients. One patient injected four doses (80 mg total) of COPAXONE®

m’;m Py 3 74 0 0 at once, Mo sequelae were noted. Two other patients, a 28-year old male and a 37-year old female, were given 3 injections of
Cardiorateiiar 20 myg of COPAJSFONE‘ at ?;m hour intelrvals hylam. jeither patient wﬁm change in ?imd pressure, heart rate,

Vasodiataton 3 7 " n mmgiriuur% m;‘mm:ﬂ several hours later produced no report experiences from either patient.

Lafgpg;;fn 1; 1?‘-21‘- 2 :g comxe»g* Mmﬁﬁ : be prescribed by (or fllowing consultation with) chinicians who are experienced in the diagnosis and man-

A " TS,
- Syncope 8 64 4 3.2 ;g: ded dose of COPAXONE® (glatiramer acetate for injection or glatiramer acetate injection) for the treatment of
Digestive relapsing-remitting MS is a daily injection of 20 né%gmn subcutaneously.

Nausea 29 232 22 17.5 Instructions for Use: To reconstitute ilized COPAXOMNE® for injection, use a sterile syringe and adapter to transfer 1.1 mL

Vomiting 13 10.4 T 36 of the diluent supplied, Sterile Water for Injection, into the COPAXONE® vial. Gently swirl the vial of COPAXONE® and let stand

Anorexia 6 48 3 24 at room temperature until the solid matenal is completely dissoived. Inspect the reconstituted product visually and discard or

Castroenterits 1 48 2 16 retum the product to the pharmacist before use if it contains particulate matter. Use within 8 hours after reconstitution.

Oral Moniliasis 3 24 0 0 Withdraw 1.0 mL of the solution into a sterile syringe. Remove the adapter, connect a ZFIﬂauge needle and inject the solution

Tooth Caries 3 24 0 0 ub ly. Sites for self-injection include arms, stomach (abdomen), buttocks, and thighs. A vial is suitable for single use
Hemic and Lymphatic only; unused portions should be discarded (see INFORMATION FOR THE PATIENT: Reconstituted Nrochct].

Lymphadenopathy 23 18.4 12 95 For the pre-filled syringe of COPAXONE', please see the INFORMATION FOR THE PATIENT: pre-filled syringe for

Ecchymosis 15 120 12 9.5 instructions on the pream'lion and injection of COPAXONE".

Metabolic and Nutritional PHARMACEUTICAL INFORMATION

Peripheral Edema 14 1.2 7 56 Drug Substance:

Weight gain 7 56 0 [ Proper Name:  Glatiramer acetate ) )

5 40 1 0.8 Chemical Name:  Clatiramer acetate is the acetate salt of synthetic polypeptides. o -
Musculo-Skeletal Description: Clatiramer acetate is prepared by chemically reachng;[lhe activated derivatives of four amino acids:

Arthralgia 3 248 22 175 L-glutamic acid (L-Glu}, L-alanine (L-Ala), L-tyrosine {L-Tyr), and L-lysine (L-Lys) in a specified ratio. The

Herroue Syetem molar fraction of each amino acid residue ranges as follows: L-Glu 0.129-0.153, L-Ala 0.392-0.462,
rlgnia 4 35.2 37 294 L-Tyr 0.086-0.100 and L-Lys 0.300-0374.

mr 14 13 7 ) Structural Formula: Fo{;bclu" 5, LA™, LTy, L-Lys®“onCH,.COH (n=15-24) )

Agation B 56 4 32 Malecular Weight: The average molecular weight of the polypeptide is between 4,700 and 11,000 daltons, with at least 68

Confusion 5 _"0 1 0'43 ent of the material within the range of 2,500 to 22,500 daltons.

i 5 40 2 16 Phrska} Form: ite to shightly yellowish lyophilized material.

i - - Solubility: %gari fy soluble in water, insoluble in acetone.

Respiratory : e ;ﬁ of a 0,5% wiv solution of glatiramer acetate in water is in the range of 5.5-8.0,
inits bl 2.2 % 206 Composition: COPAXONE' (glatiamer acetate for njection) is a terl, lyophiized drug product, intended for subcutaneous

Dyspnea 3 184 f 64 injction following reconstitution with Steile Water for Injection. Each vial of rg:u;a'ued drug product containg 20

Bronchitis 18 144 12 9.5 glatiramer acetate, plus a 2 mg overage to allow for losses in reconstitution and transfer, and 40 mg mannitol, Each vial of
Skin and Appendages Water for Injection contains 1.1 mL of Sterile Water for Injection plus a 0.35 mlL overage to allow for losses in

E;;’:;l‘"ﬁ 185 162;10 T ;g reconstitution and transfer.

ma 2 g COPAXONE® (glatiramer acetate injection) is a single-use 20 mg/1.0 mL pre-filed syringe containing a sterile solution equivalent

Skin Disorder 5 40 2 16 with the COPAXONE* mmmﬂﬁﬁ& ae.,n? mg/ml ;Igfnmer ach m“l‘u"‘;fg mamitg?h sterile waler sm?q' tion).

Skin Nodule 4 32 1 08 Stability and Slmag R dations: Vials of lyophilized COPAXONE® should be stored under refrigeration (2° - 8°C).

Wart 3 24 0 0 COPAXONE* may also be stored at room temperature (15° - 30°C) for up to 14 days. The vials of diluent (Sterile Water for
Spedial Senses Injection) 3 be stored at room temperature,

Ear Pain 15 120 12 9.5 mgrfeﬂled syringes of COPAXONE" should be rzﬁ:?mred immediately upon receipt (between 2° - 8°C). DO NOT

Eye Disorder 8 6.4 1 0.8 F . If you cannot have refrigerator storage, !:m-l' ed syringes of COPAXONE® can be stored at room temperature
Urogenital System (15°- 30‘({ for up to one week, Do not store pre-filled syringes at room temperature for longer than one week. Note: this

inary Urgency 0 16.0 17 135 drug is light sensitive, do not expose to light when W{Emmﬁi Each pre-filled syringe is for single use only.

Vaginal Moniliasis 16 128 ] 71 Reconstituted Solutions: To reconstitute lyophilized C E°, prior to injection, use a sterle syrin and adapter to

12 96 9 71 transfer the diluent supplied, Sterile Water for Injection, into the COPAXONE® vial. Gently swirl the vial of COPAXONE® and

Unintended Pregnancy 4 1.2 ] 0 et stand at room temperature until the sofid material is completely dissolved. Inspect the reconstituted product visually and

Impotence i 24 0 0 discard or return the product to the pharmacist if it contains particulate matter. 5oon after the product is :om;letely

included:

Other events which occurred in at beast mdﬂaﬂmumrm present at equal or greater rates in the placebo groy
{Imqsis, accidental injury, abdominal pain, allergic rhinitis and malaise,

Body as o whofe: Headache, injection site ecc

dissolved, withdraw 1.0 mL of the solution into a sterile syringe. Remove the adapler, connect a 27-gauge needle an
the solution subcutaneousty. A vial is suitable for single use only; unused portions should be discan
solution should not be left longer than 8 hours at room temperature.

inject
. The reconstituted

mu?“"“é’j‘mﬁu?;’Pﬁam‘”‘a—dr;mﬂ%fm_ mr;fﬂ;;ﬁ‘g‘m“;d%fh"g ';,?n‘;:s’r;:s:m“ggig:gi‘f" gingiits,  Parenteral Products: COPAXONE® should be reconstituted only with the provided diluent, Sterle Water fo Injection,
hesia, insomnia, depression, dysesthesia, incoordination, lence, ab | gait, amnesia, emotional lability, Vial Size Volume of Diluent Volume to be Nominal

Lhermitte’s sign, abnormal thinking, twitching, euphoria, and sleep disorder. Resplmm?r System: Paryngitis, sinusits, to be Added Injected Concentration per mL

increased cough and laryngitis. Skin and Appendages: Acne, alopecia, and nail disorder. Special Senses: Al I vision,

diplopia, aml , eye pain, conjunctivitis, tinnitus, taste perversion, and deafness. Urogenital System: Urinary tract infec- 2mlL 11mL 1.0mtL 20mg

32?5 ﬂnag frequency, urinary incontinence, urinary retention, dysuria, cystitis, metrorrhagia, breast pain, and vaginitis. AV LITY OF DOSAGE FORMS

events occurring in the controlled clinical tnals were analyzed to evaluate gender related differences. No
clinically significant differences were identified, In these clinical trials 92% of patients were Caucasian, which is representative
of the population of patients with Multiple Sclerosis. In addition, the vast majority of patients treated with COPAXONE® were
between the ages of 18 and 45. Consequently, inadequate data are available to perform an analysis of the incidence of
adverse events related to clinically relevant age subgrou
Laboratory analyses were performed on all palients participating in the clinical im for COPAXONE®, Clinically significant
changes in laboratory vakues for hematology, chemistry, and urinalysis were similar for both COPAXONE® and placebo groups
in blinded clinical trials, No patient MeMmCONO E* withdrew from any trial due to abnormal laboratory findings.
Other Adverse Events Observed During AN Clinical Trials
COPAXONE® has been administered to approximately 900 indniduals during clinical trials, only some of which were placebo-
controlied. During these trials, all adverse events were recorded by cinical investigators using terminology of their own
ing. To provide a meaningful estimate of the proportion of individuals having adverse events, similar types of events were
grouped into a smaller number of standardized categories wsing COSTART Il dictionary termi . All reported events that
occurred at least twice and potentially important events occuming once, are inchuded except those already listed in the previous
table, those too general to be informative, trivial events, and other events which occurred in at least 2% of treated patients and
were present at equal or greater rates in the placebo group.
Events are further classified within body system categories and enumerated in order of decreasing frequency using the
following definitions: Frequent adverse events are defined as those occurring in at least 1/100 patients; infrequent adverse
events are those occurring in 1/100 to 1/1000 patients. Body as a whole: Frequent: Injection site edema, injection site atro-
phy, abscess and injection site hyg itivity. Inf Ingection site b injection site fibrosis, moon face, celluli-

s, generalized edema, hernia, :n'pect'anq site ab;(e_ii, serum sickness, suicide attempt, injection site hypertrophy, injection

COPAXONE® (glatiramer acetate for injection) is supplied 5 a 20 mg dose of sterile yophilized glatiramer acetate with

mannitol, ed in single use 2 mL amber vials. A separate vial, conlaining 1.1 mL of diluent (Sterile Water for Injection)
us 0.35 mL of overage of diluent is included in the Seff Injection Administration Package for each vial of drug. COPAXONE®
ks of 32 amber vials of sterile lyophilized material for subcutaneous injection,

H:Iilam acetate for injection) is available in
diluent (Sterile Water for Injection) for COPAXONE" & supplied in packs of 32 clear vials and is located in the Self Injection
Administration Package.

COPAXONE* (glatiramer acetate injection) is a single-use 20 m%m) m pre-filled syringe containing a sterile solution equivalent
with the COPAXONE® reconstituted solution (1.e., 20 mg/mL glatiramer acetate and 40 mg mannitol in sterile water for
injection). COPAXONE" (glatiramer acetate injection) s available in packs of 30 single-use 20 mg/1.0/mL pre-filled glass syringes
with 33 alcohol preps (swabs).
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site mel poma and p reaction, Cardi lar: Frequent: Hyp G Hyp
m ﬂ(k syslol[i,c murmur, atrial !ihrilizt.i'on, bradycardia, fourth heart sound, postural hypotension rnu?-:g Varicose veins,
i : Infrequent: Dry mouth, stomatitis, burning sensatian on tongue, cholecystitis, colitis, esophageal ulcer, esophagitis,
gastrointestinal carcinoma, gum , hepalomegaly, increased appetite, melena, mouth ulceration, pancreas disorder,
pancreatits, rectal hMage, tenesmus, tongue discolouration and duodenal ulcer. Endocri Goiter, hyper-
thyroidism, and hypothyroidism. Gastrointestinal: Frequent: Bowel urgency, oral monifiasis, salivary gland enlargement, tooth
caries, and ulcerative stomatitis. Hemic and Lymphatic: Infrequent: Leukopenia, anemia, cyanosis, eosinophilia, hemateme-
sis, lymphedema, pancytopenia, and sﬂlemmeg:!g. Metabolic and Nutritional: Infrequent: Wew'%ht loss, alcohol intolerance,
Cushing's synd £ ealing, a homa. Musculoskeletal: infrequent: Arthritis, muscle atrophy, bone
pain, bursitis, kidney pain, muscle disorder, myopathy, osteomyelitis, tendon pain, and tenosynovitis. Nervous: Frequent:
Abnormal dreams, emotional lability, and stupar. Infreguent: sia, ataxia, Ision, circumoral paresthesia, de
alization, hallucinations, hostility, hypokinesia, coma, concentration disorder, facial paralysis, decreased libido, manic reac-
tion, memory impairment, myoclonus, neuralgia, paranoid reaction, paraplegia, psychotic depression and transient stupor.
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BRIEF PRESCRIBING INFORMATION
CONSULT FULL PRODUCT MONOGRAPH FOR COMPLETE PRESCRIBING INFORMATION

“Topamax
topiramate
25, 100 and 200 mg Tablets and

15 and 25 mg Sprinkle Capsules
Anfiepileptic

INDICATIONS AND CLINICAL USE

TOPAMAX (topiramate) is indicated as adjunctive therapy for the management of potients (adults and children two years and older) with epilepsy who are not
sofisfctorly controfled with convenfionl herapy. There is fimited informafion on the vse of topiramate in monatherapy o this fime.

CONTRAINDICATIONS

TOPAMAX (topitamate) is contraindicoted in patients with ¢ history of hypersensifivily to any components of fhis product.

WARNINGS
Antiepileptic drugs, including TOPAMAX, (topiramate), shoutd be withdrown grodually to minimize the potential of increased seizure frequency. In adul clinical
trals, dosagas were decreased by 100 mg,/day af weekly intarvals.

Hects Adverss events most often ossaciated with the use of TOPAMAX were centrl nervous systemelated. In adults, the
st signficont of these con be chssified ino two genera! categories. ) psychomotor slowing: diffculty with concentrafion and speech o language problems,
in particular, word-inding diffculfies and ii) somnolence or fofigue.

Additional nonspecfic CNS effects occasionally observed with topiromate os add-on therapy include dizziness or imbolance, confusion, memory problems, and
exocerbation of mood disturbances (o.g. iritabilty and dpression).

Thasa events were generally mild to moderate, and generally occurred early in therapy. While the incidence of psychomtor slowing does not appear o be dose
velated, both language problems and dificulty with concentration or attention increased in frequency with increasing dosage in the six doublerblind trals,
suggesting that these events are dose reluted. (See ADVERSE REACTIONS.}

d A syndrome consisting of ncute myopia associnted with secondary ongle closure gloucoma
has been raported in patients receiving TOPAMAX. Symptoms include acute anset of decreased visual acuity and/or aculor pain. Ophtholmologic findings can
include myopia, antarior chamber shallowing, ocular hyperemia {redness) and increased intraocular pressure. Mydriosis may or may not be present. This
syndrome may be ossaciated with supracilary effusion resufing in anterir displacement of the lens and is, with secondary angle closure gloucoma. Symptoms
typically occur within a few days to 1 month of nfiating TOPAMAX therapy. In contrast to primary nartaw angle gloucoma, which is rore under 40 years of age,
secondary angle closure gloucoma associated with topiromate has been reported in pediafric patients as well os odults. The primary hegtment to reverse
symptoms s discontinuation of TOPAMAX as rapidly as possible, according to the judgement of the freating physician. Other measures, in conjunction with
discontinuation of TOPAMAX may be helpful (see PRECAUTIONS and Post-Marketing Adverse Reactions).

In ol cuses of otute visuol bluning and /ar peinful,/ved eyes}, immedicte cansuiation with un ophihalmologist is recommended.
Flpvated infraocular pressure of any etiology, if left untreated, can lead fo serious sequalas including permanent vision loss.

PRECAUTIONS
Effocts Relgted to Carbonic Anhydrase Inbibition Kidney Stones A total of 321,715 (1.5%) of patients expased to TOPAMAX (hapiramate) during

its development reported the occurrence of kidney stones, an incidence chout 10 fimes that expected in o similar, untreated population (M/F ratio: 27/1,092
male; 5/623 femole). In the general populotion, risk factors for kidney stane formation include: gender (male), oges between 20-50 years, prior stone
formation, fomily history of nephrolitiasis, and hypsrcelciurio. Based on logistic regression analysis of the clinical riol data, no comelofion between mean
topiromats dosage, duration of topiramata therapy, or age and the acturrence of kidney stones was astoblished; of the visk factars evaluated, anly gander (male)
shawed a corrslafion with the occurrence of kidney stones. In the pediatric patients studied, there were ro Kidney stones abserved.

Carbanic anhydrose inhibitors, 6.g. acetazolamide, promate stone formation by reducing urinary citrate excrefion and by increasing uriniry pH. Concomitont use
of TOPAMAX, o weak corbonic gnhydrose inhibitor, with other corbanic anhydrase infibitors may create o physiological environment thot increases the risk of
kidney stone formotion, and should sherefore be ovoided.

Patients, especially those with o predisposifion to nephrolithiasis, may have an incieased tisk of renal stone formation. Increased fluid intake increases the urinary
output, lowaring the concentration of substances involved in stone formation. Therefors, odequate hydration s recommended to reduce this risk. None of the
risk factors for nephrolithiasis can reliably predict stone formation during TOPAMAX treatment.

Paresthesiy Poresthesia, an effect associated with the use of other corbonic anhydrase inhibitors, appears to be o common effect of TOPAMAX therapy. These
evants were usually intermittent and mild, and not necessorll related to the dosage of fopiramate.

pation A dietory supplement of increased food intoke may be cansidered if the patient is losing weight while on this medication.
Weight Lass in Pediatrics Topiromate administation is assacited with weight loss in some children thet generall occurs early in therpy. Of those pediotric
subjects reated in clinicl frins for ot lsast o year who experienced weight loss, 6% showed o resumption of weight gain within the period tested. In 24 year
olds, the mean change in weight from basaline ot 12 months {n=25) was +0.7 kg (range -1.1 to 3.2); at 24 manths (=14, the mean change was +2.2

(range 1.1 10.6.1). In 5-10 yeor olds, the mean changa in weight fiom boseline ot 12 manths (1=88) was +0.7 kg {range 6.7 to 11.8); at 24 menths
{n=7}, the meen changs was +3.3 {range 5.6 o 20.0). Weight decrenses, vsually essocicted with anoresia of oppefite chonges, were reported os odverse
events for 9% of topiramote-freated pediatric patients. The long term effects of reduced weight gain in pediotic pafients is not known.

Adjustment of Dose in Renal Failyre The major routs of elimination of unchenged topiramate and its metabolies is via the kidney. Renal limination
is dpendent on renol function and is indapendent of age. Patients with impaired renal function {CLeg < 70 mL/min/1.73m?) or with endsstoge renol disease
receiving hemodiolysis reatments mey toke 10 to 15 days to reach steadystate plasma concemations os compared Yo 4 o 8 days in potients with normal
renal function. As with of pafients, the finotion schedule should be guided by dlinical outcome (i.e. seizure control, avoidance of side effects) with the knowledge
that patiants with kniown renal impairment moy require a longer fime to reach steadystate at ecch dose. (Sec DOSAGE AND ADMINISTRATION.)

I n 1 hepatically impaired potients, topiramote should be administered with coution os the darance of topiramate was decrecsed
compared with normal subjects.
Information for Patients Adsquate Hydrotion Patients, especially those with predisposing factors, should be instructed to maintain on adequate flid intake
in oder o mininize the risk of ranol stone formation,
ffacts on Abiliy to Drive and Use Machines Pefients should be wamed abaut the potentiol for somnolence, dizziness, confusion, and dfficulty concentrating
and advised not fo dfive o operate machinery unfil they have gained suffiient experience an fopiramate to gauge whether it adversely affects their mental
and/or motor performance.
Acute Myopia nd Secondary Angle Closure Gloucoma Pafiants toking TOPAMAX should be told fo immediately contact their doctor and/or go to the
Emergency Room i they /el hild experience(s) Sudden worsening of vision, blurred vision o painful /ved eye(s).
Hfects of TOPAMAX on Qther Antigpieptic Drugs Potentil interactions between topiramate and standard AEDs were meosured in controlled clinicol
pharmacokinetic studies in patien’s with epilepsy. The addition of TOPAMAX to other antiepileptic drugs (phenytain, carbamzepine, volproic acid, phenobarbital,
primidone) has no eftect on their steady-state plasma concenrations, except i the occasional pafient, where the addition of TOPAMAX to phenytoin may result
in an increasa of plasme concentrations of phenytoin.
The effact of topiramats on steady-stute pharmacokinefics of phenytoin may be reloted to the fraquency of phenyloin dosing. A slight increase in steady-stafe
phenytoin plasma concentrations was obsarved, primarlly in patients receiving phenytoin in two divided doses. The slight increase may be due to the saturable
natur of phenytoin phermecokinefics and intibiton of phenytoin metcbalism (CYP2Cregh).
The oddition of TOPAMAX therapy fo phenytoin should be quided by cinical outcome. In general, as evidenced in clincal fricls, patients do ot require dose
adjustmens. However, any patient on phenytoin showing chmicaf signs or symptams of toxicity should have pheniytoin levels monitored.

f r Antieplepti an TOPAMAX. Phenytoin ond carbamazepine decraase the plusma concentration of TOPAMAX. The addition os witdrawal of
phenytoin and/or corbamazepine during adjunctive therapy with TOPAMAX may require adjustment of the dose of TOPAMAX. This should be done by firating
to linical offect. The addition o withdrawal of valproic acid does not produce dlinically significant changes in plosma concentrafions of TOPAMAX, and therefore,
doss not warrant dosage adjustment of TOPAMAX,

The effect of these interactions on plosma concentrations ore smmarized in Toble 1:

Table 1
Drug Interactions with TOPAMAX Therapy

A0 A0 TOPAMAX
Condministered Concentration Concentration
Phenytoin = 159%
Carbomazepine ((87) © Lagw
(BT epoxide™ > NS
Valproic ocid % JALYA
Phenobarbita! “ NS
Piimidone > NS

Is not administerad but is an active metabolite of carbamazepine

No effect on plasma concentration (< 15% change)

Plasma concentrations increased 25% in some patients, generally those on a b.i.d. dosing regimen of phenytoin
l Plasma concentrations decrease in individual patients

NS Not studied

*%
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Qther Brug Intesactions : Digoxin In a single-dose study, serum digoxin AUC decreosed 12% due to concomitont TOPAMAX administrfion. Muliple-dose studies
hove not been performed. When TOPAMAX is added or withdrawn in patients on digoxin therapy, careful attenfion should be given to the rautine monitoring of
serum digoxin,
(NS Depressants: Concomitont administration of TOPAMAX topiramate: and alcohol or other CNS depressont drugs has not been evaluated in cinical studies. It
is recommended that TOPAMAX topiramate not be used concomitonty with olcohol or other CNS depressant drug.
Orof Contraceptives: In a phormacokinetic interaction study with oral contraceptives using a combination product contuining norethindrane plus ethinyl estradiol,
TOPAMAX topiramate did not significontly affect the ool cearonce of norethindrone. The serum levels of the estrogenic component decreased by 18%, 21%,
and 30% ot dely doses of 200, 400 and 800 mg, respectively. Consequentl, the efficacy of low-doss (e.q. 20 ) oral contraceptives may be reduced in this
sifuation. Patients foking oral controceptives should receive a praparation containing not less than 50 yg of estrogen. Patiants tuking orol contraceptives should
he asked to report any chonge in their bleeding pattens.
Others: Concormitant use of TOPAMAX topiramate, a weak corbonic anhydrase inhibitor, with other carbonic anhydrase inhibitor, e.g. ocetazolamide, may create
o physiological enviranment that increcses the risk of renal stone formation, and should therefore be avoided if possible.
Laboratory Tests There e no known interactons of TOPAMAX topiromate with commony used laboratory tasts.
Use in Pregnoncy ond Lactution Lke other antiepleptic drugs, Yopiramecte wos teratogenic in mice, rofs, und rebbils. In rofs, topiromate ciosses the
placentol barier,
There ara no shudies using TOPAMAX topiramate in pregnant women. However, TOPAMAX therapy should be used during pregnancy only if the potential benefit
outweighs the potentil risk to the fetus.
Topiramate is excreted in the milk of loctuing rats. I is not known if fopiramata is excreted in human milk. Since many drugs ore excreted in human milk, and
hecause the potentiolfor serious adverse reactions in nursing infants to TOPAMAX topiromate exists, the prescriber should decide whether to disconfinue nursing
or discontinue the drug, faking info account the risk / benefit ratia of the importance of the drug fo the mother an the risks to the infant.
In postmarketing experience, <ases of hypaspadis have been reported in male infonts exposed irrutero to topiromate, with or without other anficonvulsonts,
howaver, o causal relationship with topiramate has not been established.
The effect of TOPAMAX topiramate on labour and delivery in humans is unknown.
Pediatric Use Safety and effectiveness in chidhen under 2 years of age have nat been estoblished.
Geriotrie Use Thee is fimited informotion in pafients over 65 years of age. The possibility of age-associated renal funcion shnormalifes shouid be considered
when using TOPAMAX topiromate.
Race and Gender Effects Although direct comparison studies of phormacokinetics hiave not been canducted, analysis of plasma concentration data from
dlinical efficacy tials hove shown that race and gender appear fo have no effect on the plasma clearonce of topiramata. In addifion, based on pooled onalyses,
race and gender appeor to have no effect on the efficacy of topiramote.
ADVERSE REACTIONS
Adults The most commonly ohserved adverse events associated with the cdiunctive use of TOPAMAX fopiramate ot dosoges of 200 to 400 mg/day in
controfled ticlsin adults that were seen at greater frequency in fopiramate-eated patients and did not appear fo be dose related within this dosage ronge were:
somnolence, dizziness, ataxia, speech disarders and related speach problems, psychomoer slowing, nyshagmus, ond paresthesia (see Toble 2).
The most common doseelated adverse events ot dosages of 200 to 1,000 mg,/day were: nervousness, dificuty with concentration or attention, confusion;
depression, anorexic, longuage problems, and mood problems (see Table 3).
Table 2
Incidence of Treoment-Emergent Adverse Events in Placebo-Controlled, Add-On Trials in ADUETS
{Events that occurred in > 2% of topiramofe-treated patients and occurred more frequently in topiramate-treated than placebo-freoted patients)

TOPAMAX Dosoge (mg/day)
Body System/ Placebo 200400 600-1,000
Adverse Event (n=216) n=113) (n=414)
Body us u Whole
Asthenia 14 80 31
Back Poin 42 62 29
Chest Pain 28 44 24
Influenzertike Symptoms 32 35 34
Leg Pain 23 35 36
Hot Flushes 1.9 27 07
Nervous System
Dizziness 153 83 321
Afxio 69 n2 145
Speech Disorders,/Related Speech Problems 2.3 16.8 14
Nystogmus 9.3 150 m
Paresthesio 446 150 19
Tremor 60 104 89
Language Problems 05 8.2 104
Coordination Abnormel 19 53 36
Hypooesthesio 09 27 11
Abnormal Gait 14 1.8 2.2
Gostrointestinal System
Nouseo 74 15 121
Dyspepsia 65 80 63
Abdominal Pain 37 53 70
{onstipation 23 53 34
Dry Mauth 09 27 39
Metabolic and Mutritional
Weight Decrease 28 71 128
Neuropsychiutric
Somnolence 97 301 278
Psychometar Slowing 23 148 208
Nervousness 74 159 193
Difficulty with Memory 32 124 145
Confusion 42 9.7 138
Depression 54 80 1348
Difficulty with Concenmation/Atfention 1.4 80 145
Anorexio 37 53 123
Agitafion 14 44 34
Mood Prablems 1.9 35 9.2
hggressive Reaction 05 27 29
Apathy 0 18 31
Depersonalization 0.9 18 22
Emofional Labiity 09 18 27
Reproductive, Female (n=59) (n=24) (n=128}
Breast Pain, Femgle 17 83 0
Dysmenorthea 6.8 C83 31
Henstrugl Disocder 0 42 08
Reproductive, Male {n=157) (n=89) (n=286)
Prostutic Disorder 04 22
Respiratory System
Pharyngitis 23 11 31
Rhinitis 69 71 63
Sinusitis 42 44 54
Dyspneo 09 1.8 24
Skin and Appendages
Prutitus 14 18 3
Vision
Diplopie 56 14.2 104
Vision Abnarenol 28 142 101
White Cell and RES
Leukopenia 0.5 27 1.2

< Patients in these add-on friols were receiving T o 2 concomitnt antiepileptic drugs in addition to TOPAMAX topiramate or placebe.
® Values represent the percentage of patients reporfing a given adverse event. Pafients may have reported more than one adverse event during the study
and con be included in more than one adverse event category.
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Table 3
Incidence (%) of Dose-Reloted Adverse Events From Placebo-Confrolied, Add-On Trials in ADULTS

Autonomic Nervous System: vomiting
Vision: vision abnormal (includes vision decreased, vision blurred, visual distubance, visuol impairment, amblyopia); raraly reparted: diplopia, glaucoma,

myopia, eye pain,
TOPHRAK Dosag (mg/ oy Gastroimtestinal: nousea, diarhe, abdominel pain, constipation
s B Pacsko 00 0 00— o0y Body as @ Whelo - General Disorders: e
(1=216) (1=45) (n=68) n=A14) Urinary System: renal calculus

Skin and Appendages: rish
Fatigue 134 mn n8 297 SYMPTOMS AND TREATMENT OF OVERDOSAGE
Nervousness 74 133 17.6 193 In acute TOPAMAX. topiramate overdase, if the ingestion is recent, the stomach should be emptied immediately by lavage or by induction of emesis.
ity wih Activoted charcoal has not been shown fo odsorb topiramote in vitro. Therefore, ifs use in overdosage is not recommended. Treatment should be
Concentration/Attention 14 67 838 145 epproprately supportive.
Confusion 42 89 103 138 Hemodialysis s an effective means of removing topiramate from the body. However, in the fow cases of acute overdosage reported, including doses of
Depression 56 8.9 74 13.0 over 20 ¢ in one individual, hemadialysis has not been necessary.
Anorexia 37 44 59 123 DOSAGE AND ADMINISTRATION
Language problems 05 22 88 10.) General TOPAMAX Tablets or Sprinkle Copsules can be taken without reqard o meals. Tablets should not be broken. TOPAMAX Sprinkle Capsules may be
Aty 60 77 79 104 swallowed whole or may be administerad by carefully opening the capsule and sprinkling the entire contents on o small amount {tsaspoan) of soft foad. This
Hhood problems 19 00 59 92 drug/Food miture shoud be swallowed immediataly and nat chewed. It shauld not be stared for future use. The sprinkle formulation is provided for thase

In six double-blind clinical friels, 10.6% of subjects (n=113) ussigned to a topiramate dosage of 200 to 400 mg,/day in additon to their stondurd AED therapy
disconfinued due to odverse events, compored 1o 5.8% of subiects (n=69) receiving placebo. The percentoge of subjects discontinuing due %o adverse events
appeured to increase at dosages above 400 mg,/day. Overall, opproximately 17% of ull subjects (n=527) who received topiramcte in the double-blind trials
discontinued due o adverse events, compared to 4% of the subjects {=216) receiving placsbo.
Pediatrics Adverse events associated with the use of topiramote ot dosages of S to 9 mg/kg/day in wordwide pediatric dinical ials that were seen of
greter frequency in topiramate-reated patients were: fofigue, somnolence, anorexio, nervousness, dificuly with concentration/attention, difficulty with
mamory, oggressive reaction, ond weight decrese.
Table 4 lists traatment-emergent adverse events that occurred in at loast 2% of children trected with 5 to 9 mg,/keg,/day topiramate in controlled triols that
ware numerically more common then in patients treated with placebo.
Table 4
Incidence (%) of Treatment-Emergent Adverse Events in Worldwide Pedianic Clinical Trals Experience (2-16 years of Age)®*

(Events that Occurred in >2% of Topiramate-Treated Patients and Occurred More Frequently in Topiramate Treated Than Placebo-Treated Patients)

Body System/ Placsbo Topiramate
Advesse Fvent (N=101) N=98)
Body as a Whole - General Disorders
Fatigue 5 16.3
rjury 129 143
Mlergic Reaction ] 2
Central & Peripheral Nervous System Disorders
Gait Abnormal S 8.2
Maxia 2 6.1
Hyperkinesia 4 51
Dizzingss 2 41
Speach Disorders/Related Speech Problems 2 41
Convulsions Aggravated 3 Al
Hyporeflexio 0 2
Gastrointestinal System Disorders
Nausea 5 6.1
Saliva Increosed 4 63
Constipation 4 51
Gastroenterifis 2 31
Metabolic and Nutritional Disorders
Waight Decrease 1 9.2
Thirst 1 2
Platelet, Bleeding, & Clotting Disorders
Purpura 4 8.2
Epistoyis 1 41
Nervous Disorders
Somnolence 158 55
Anorexia 149 245
Nervousness 6.9 143
Personolity Disorder (Behovior Problems) 89 12
Difficulty with Concentration,/Attention 7 10.2
Aggressive Reaction 4 92
Insomnia 69 8.2
Haod Problems 69 71
Difficulry with Memory NOS¢ 0 51
Emotional Lobility 5 51
Confusion 3 41
Poychomatar Slowing 2 31
Reproductive Disorders, Female
Levkartheo 09 23
Resistance Mechanism Disorders
Infection Viral 30 71
Infection 30 3]
Respiratory System Disorders
Upper Respiratory Tract Infection 366 3.7
Pneumenia 10 51
Skin and Appendages Disorders
Skin Disarder 20 31
HNopecio 10 20
Dermatitis 00 20
Hypertichosis 10 20
Rash Erythemataus 00 20
Urinary System Disorders
Urinary Inconfinence 20 41
Vision Disorders
Eye Abnormality 10 20
Vision Abnormal 1.0 20
White Cell and RES Disorders
Leukopenia 0.0 20

Patients in these add-on frils ware reeiving 1 to 2 concomitant antiepileptic drugs in addition o TOPAMAX topiramete or placebo.

Values represent the percentoge of patients reporting a given adverse event. Pofients may hove reported more than one adverse event during the study
und con be induded in more than one adverse event category.

¢ Not Otherwise Specified

None of the pediatric patients who received topiramate adjunctive therapy at 5 to 9 mg,/kg/day in controlled cinical trials disconfinued
due to adverse events. In open extensions of the controlled dlinicol trials, approximately 9% of the 303 pediatric patients who received
fopiramats af dosages up to 30 mg/kg/day discontinued due o adverse events, Adverse events associated with disconfinuing therapy
included aggravated convulsions (2.3%), language problems (1.3%), and difficulty with concentration /attention (1.3%).

in aduif and pediatvic patients, nephrolithiasis was reported rarely. fsofafed cases of thromboembofic events have also been reporfed; o
cousal associction with the drug hos not been established.

When the safety experience of pafients receiving TOPAMAX topiromate as adjunctive therapy in both double-blind and opendabel hials
{1,446 odults and 303 children) was analyzed, o similar patter of adverse events emerged.

Post- The most frequently reported adverse evenfs in sponuneous post-markefing reporfs on
fopiramate include:

Psychiatric: somnolence or sedation, hallucination(s), dapression, anorexia, aggressive reaction, psychosis, thinking abnorml,

b

patients who cannot swallow tablets, e.q. pediatric and the elderly.

Adults (Age 17 years ond older) It is recommended that TOPAMAX fopiramate o5 adjunctive therapy be initiated at 50 mg,/day, followed by fitition os needed
ond folerated to an effective dose. At weekly intervals, the dose may be increosed by 50 mg/day ond foken in two divided doses. Some potients may bensfit
from lower nifal doses, &.9. 25 mg and,/or u slower fitration schedule. Some patients may achieve efficacy with once-a-day dosing.

The recommended total daily maintenance dose is 200 mg-400 mg/day in two divided doses. Doses above 400 mg/day hove not bean shown to improve
responses ond have been associated with o greater incidence of adverse events. The maximum recommended dose is 800 mg,/day. Daiy doses chove
1,600 mg have not been studied.

Children (Ages 2-16 years) It is recommended that TOPAMAX topiramate as adjunctive therapy be initiated at 25 mg {or less, based on o range of } 1o
3 my/g/day) nightly for the first week followed by fitation os needed ond tolerated to an effactive dose. The dosage shauld then be increased ot 1- or
2week intervols by increments of 1 to 3 mg/kg/doy (administered in two divided doses). Some patients may benfit from fower iniiol doses ond /or u slowsr
titrofion schedule,

The recommended totel daily maintenance dose is appraximately 5 to 9 mg,kg/day in two divided doses. Daily doses up to 30 mg,/kg,/day have heen studied
and were genarally wel toleroted.

Geriatrics See PRECAUTIONS saction.

Patients with Renal Impairment In renally impaired subjects (creatinine learance lass than 70 ml,/min/1.73m?), onehol of the usual adult dose is
recommended. Such potients wil require 0 longer fime 1o reach steady-state ot each dose.

Patients Undergoing Hemodialysis Topiramate is cleored by hemodialysis ot a rote that is 4 to 6 times gracter then  normal individual. Accordingly,
o prolonged period of dialysis may couse fopiramate concentration to fall elow that requived to maintuin on anfissizure effact. To avoid rapid drops in topiramate
plosma ion during hemdialysis o supplemental dose of topiromate may be required. The actual odjustment should tuke into account 1) the duration
of dinysis, 2) the clearunce rate of the diolyss system being used, and 3) he effective ranal clearonce of topiramate in the patient being didlyzed.
Patients with Hepatic Disease In hepofically impaired patients, topiramate plasma concentrations are increased approximately 30%. This moderate
increqse is not considered to warrant adjustment of the topiramate dosing regimen. Inticta fopiramate therapy with the same dase and regimen as for potients
with normal hepotic function. The dose firation in these patients should be guided by cinical outcome, i.e. seizure contral, and avoidance of adverse effacts.
Such patients will aquire @ longer time to reach steady-state ot each dose.

AVAILABILITY OF DOSAGE FORMS

TOPAKAX. topitamate is available o5 embossed tablets in the following strengths as described below:

25mg:  white, round, coated tablets containing 25 mg fopiramate.

100 mg:  yellow, round, coated fablets containing 100 mg topitamate.

200 mg:  salmorrcoloured, round, coated tablets containing 200 mg fopiramate.

TOPAMAX topitamate Sprinkle Capsules contain smali white o off-white spheres. The gelafin copsules ore white and clear. They are marked os follows:
15 mg:  "TOP" and "15 mg" on the side.
25mg  "TOP" and "25 mg" on the side.

Supplied: Bottes of 60 tublets with desiccant.
Bottles of 60 capsules without desiccant,

TOPAMA is 0 Schedle F Drg.

Product Monograph aveilable fo physicians and pharmacists upon request,
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Central and Peripheral Nervous System: confusion, convulsions aggravared, paresthesia, agitafion, speect disorder, ataxic, @
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Brief Prescribing Information

'‘BETASERON'

Interferon beta-1h

THERAPEUTIC CLASSIFICATION

Immunomodulator
ACTION AND CLINICAL PHARMACOLOGY

Description: BETASERON® (interferon beta-10) is a punfied,
sterlle, yophilized profein product produced by recombinant
DNA techniques and formutated for wse by injection. Interferon
beta- 10 is it by bacterial f jon of a strain
of Eschenchia coll that bears a genatically engineered plasmid
containing the gena for human intarieron beta: . The native
gene was obiained from human fibrobéasts and altered in a
way that substitutes serine for the cysteine residue found at
position 17 interferon beta- 10 s a highly purified protedn that
has 165 aming acids and an approximate molecular weight of
18,500 dattons. 0 does not include the carbohydrate side
chaing found in the natural matarial

General: interferons are a family of naturally occurring
proteing, which have molecuar weights ranging from 15,000
10 21,000 daltons. Three major classes of interferons have
been identified: alpha, beta, and gamma. Interferon beta-1b,
interferon alpha, and interferon gamma have overlapping yel
distint biokogic activities. The activities of iterteron beta
ane species-restricted and, therefore, the most pertinent pharma-
cological information on BETASERON (interferon beta- 1t is
derived from studies of human cells in culture and in vio.

Biologic Activities: Interferon beta- 1b has been shown
1o both antiviral and i dulatory activities.
The mechanisms by which BETASERON exerts its actions in
multiple scherosts (MS) are not clearly understood. However,
itis known that the biclogic

" jic response-modifying properties of
interteron beta-1b are mediated through its interactions with
specific cell recaptors found on the surface of human cells,
The binding of interferon beta- 1b to these receptors mduces
v expreession of a number of interteron-induced gene
products fe.g., 2'5"-oligoadenylate synthetase, protein kinase,
and indoleaming 2,3-dioxygenase) that are bebeved to be
the mediators of the biological actions of interferon beta-1b.
Anumber of these interferon-induced products have been
readily measured in the serum and celiutar fractions of blood
collected from patients treated with interferan beta- 1.

INDICATIONS AND CLINICAL USE

BETASERON finterferon beta-1h) is indicated for

* the reduction of the frequency of cinical exacerbations in
ambulatory patients with relapsing-remiting mitiple
sclerosis. Relapsing-remitting MS is charactenized by
recurrent attacks of neurologic dystunction tollowed by
complte of incomplete recovery.

* the skowing of progression in disability and the reduction of
the frequency of clinical exacerbations in patients with
secondary-progressive muitiple sclenosis.

The salety and efficacy of BETASERON in primary progresshe

MS have nat been evaluated.

CONTRAINDICATIONS

BETASERON interferon beta-1b) is contraindicated in patients
with a history of 1o natural of
interferon beta, Alburmin Human USP. or any other component
of the formulation.

WARNINGS

mmmmdmmmmsmnam existing
i with the
mhmml of systemic capcllar\f leak syndrome with shock-
e symptoms and fatal outcome.

should be instructed in injection techniques 1o assure the safe
self-administration of BETASERON. {See bolow and the
BETASERON® INFORMATION FOR THE PATIENT section
Instruction on Self-injection Technique and Procedures:
It s recommended that the first injection be administered by,

using aseptic techniques, shoukd be given 1o the patient.
A caredul review of the BETASERON® INFORMATION FOR
THE PATIENT section is also recommended.

Patients shousd be cautioned against the re-use of needles
or Syringes and instructed in safe disposal procedures. informa-
Tion on how 10 acquire & puncture-resistant container for
disposal of used needies and syringes should be given to the
patient along with ions for sate disposal of full i

Ovarall, 80% of patients in the two controlled clinical trials
reported injection site reactions at one or more times during
therapy. Post-marketing experience has been consistent with
thés fincting, with infrequent reports of injection site ecrosis.

The onset of injection site necrosis usually appears early in
therapy with most cases regorted 10 have occurmed in the first
twa to three months of therapy. The number of sites where

Rarely, the area of necrosis has extended to subcutaneous
fat o fascia. Response to treatment af injection site necrosis
with antibiotics and/or stercids has been variable. In some of
these patients elective debridement and, less frequentty, skin
gratting took place to faciflate healing which could take from
three o six months.

Some patients experienced healing of necrotic skin lesions
while BETASERON therapy continued, In other cases new
necrotic lesions developed even after therapy was discontingad,

The nature and severity of il reported reactions should be
muuassasseipahenlmmmandmedasepﬂc

o ey L
at doses ranging from 0.028 my (0,59 MiLkg/day (2.8 fimes
the recommended human dose basad on body surface area
comgarison) 1o 0.42 mg (13.3 Mivkg/day (40 times the recom-
mended human dose based on body surface area comparison).
The exrapolability of animal doses to human doses is not
kniown, Lower doses were not studied in monkeys. Spontaneous
abortions while on treatment were reported in 4 patients who
participated in the BETASERON RR-MS clinical trial, whereas
there was one induced abortion in each of the placebo and
BETASERON groups in the SP-MS trial. BETASERON given to
thesus monkeys on gestation days 20 to 70 did not cause tera-
togenic effects; however, itis not known if teratogenic effects
exist in humans, There are no adequate and weli-controlied
studies in pregnant women. Women of childbearing potential
should take reliable contraceptive measures. i the patient
becomes pregnant or plans to become pregnant while taking
BETASERON, the patient should discontinue therapy. It & not
known if interferons alter the efficacy of oral contraceptives.

Nursing Mothers: It is not known whether BETASERON Is
excreted in human milk. Given that many drugs are excreted in
fwman milk, there i a potential for serious adverse reactions in
nursing infants, therefore a decision should be made whether to
discontinue nursing or discontinue BETASERON treatment,

Pediatric Use: Safety and efficacy in children under
18 years of age have not been established.

Dependence Liability: No evidence o experiance suggests
that abuse or dependenca occurs with BETASERON therapy;
howeyer, the risk of dependence has nol been systematically
evaluated.

ADVERSE REACTIONS
The following adverse events were observed in placebo-
controlled clinical studies of BETASERON {interferon beta- 10),

self-injection and shoukd be
reevaluated
Flug-ike symptoms are not uncommon following initiation of
therapy with BETASERON. In the controlled MS clinical triaks.
acetaminophen was permitted for relief of fever or myalgia.
Pamsmmnemuumeummmmmsageu
the schedue of without medical f

at the dose ot 0.25 mg {8 MIL), in patients with

BERLEX

(8 M) BETASERON every other day for periods of up to
3 years in the controited trial, and at an incidence that was at
least twice that observed in the 123 placebo patients.
Commen adverse chinical and laboratory events associated
with the use of BETASERON were:

= mpection site reaction (85%),

= lymphocyte count < 15004mm® (82%),

* ALT (SGPT) > 5 times baseline value {19%),

= absolute neutrophil count < 15004mm” (18%),

= menstrual disorder (17%),

» WEC < 3000/mm” {16%),

* breast pain (7%),

* tachycardia (6%),

* gastrointestinal disocars (6%),

 total billrubin = 2.5 times baseline vabuse (%),
* somnolence (6%),

* laryngitis (6%).

* pelvic pain (fi%),

- 6%,

* injection site necrosss (5%), and

* peripheral vascular disorders (5%).

Atotal of 277 M5 patients have been treated with
HETASERON in dosas ranging from 0.025 mg (0.8 ML) to
0.5 mg {16 MILI. During the first 3 years of treatment,
withdrawals due to clinical adverse events or laboratory
abnormafities not mentioned above included:

» latigue (2%, & patients),
cardiac arrhythmia (< 1%, 1 patent),
allergic urticarial skin reaction o Injections (< 1%, 1 patient),

relapsing-remitting MS (n=124) and ¥
MS (n=360):

1. Relapsing-remitting MS: kyecton site reactions (B5%)
and injection site necrosis (5%) occurred after administration
of BEI.&SEHON f i pam. Y, NECTosis,

adverse events (< 1%, 1 patient), and

» headache (< 1%, 1 patient),
5 s
* “falt sick” (< 1%, 1 patient,

The table that follows enumerates acverse events and

Awareness of Adverse Reactions Patients should be
advised about the common adverse events associated with the
use of BETASERON, particularly, injaction site reactions and the
fhu-e symptom complex (s2e ADVERSE REACTIONS).
Patients should be cautioned to report depression or

and fions were {p=<0.08)
WMOZSWBMMBFF&SEWWM compared
to peacebo, Only inflammiation, pain, and necrosis were
reported as severe events. The incidence rate for injection site
reactions was calculated over the course of 3 years. This

suicidal igeation (see WARNINGS)

Patients should be: advised about the abartifacient polential
0of BETASERDN (s2e PRECAUTIONS, Use in Pregnancy).

Laboratory Tests: The following laboratory tests are
recommended prior 1o initiating BETASERON therapy and at
peniods: intervals thereatter: thyroid function test, hemoglobin,
complete and diferential white biood cell counts, platelet
counts. and biood chemistries including liver function tests.
A pragnancy test, chest roentgenogram and ECG should also
be performed prior to indiating BETASERON therapy. In the
controlied MS trials, patients were monitored every 3 months.
The study protoco! stipulated that BETASERON therapy be
discontined in the event the absolute neutrophil count fel
below 750/mn. When the absolute neutrophil count had
returned 1o a value greater than 750/mm?, therapy could be
restarted at a 50% reduced dose. No patients were witldrawn
of dose-reduced for neutropenka or lymphopenia,

Simitarly, if AST/ALT (SGOT/SGPT) levels exceaded 10 times
thie upper lemit of normad, of if the serum bilirubin excesded
5 times the upper limit of normal, therapy was discontinued, In
each instance during the controfed MS trial, hepatic enzyme
abnarmalities returmed to normal following discontinuation of
therapy, When measurements had decreased to below these
levels, therapy could be restarted at a 50% dose reduction, i

In the AR-MS clinical trial, one suicide and four
suicides were observed among 372 study patients during a
3-year period. Al five patients recefved BETASERDN (interferon
beta- 1h) (ihree in the 0.05 mg [1.6 MIL} group and two in the
0.25 mg {8,0 MIL] group). There were no attemped suiCides
in patients on study who did not receive BETASERON. In the
SP-MS study there wese 5 sucide attempts in the placebo
group and 3 in the BETASERON geoup including cne patient in
each group who committed suicide. Depression and suickde
hive been reported 1o occur in patients receiving interferon
aipha, a related compound. Patients treated with BETASERON
should be informed that depressson and suickdal ideation may
Deasitheﬂauoi the treatment and should repor these

to the physician, Patients
exhibiting depression should be monitored closaly and
pessation of therapy should be considered.

PRECAUTIONS

General: Rare cases of cardiomyopathy have been
reported. If this occurs, and a relationship (o BETASERON
finterferon beta- 1b) is suspected, reatment should be
discontinged

Rare cases of thyroid dystunction (hyper- as well as
hypathyroidism) associated with the use of BETASERON have
been reported.

Symiptoms of u syndrome observed with BETASERON
therapy may prove stressful o patients with severe cangiac
conditions. Patients with cardiac disease such as angina,

heart failure or should be mons
closaly for worsening of theer clinical conditions,

Information to be Provided to the Patient: Patents
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clinically Dosa In twe patients due
1o increased fver enzymes; one continued on treatment and
one was uitimatedy withdrawn.

Drug Interactions: Interactions between BETASERON and
other drugs have not been evakited. Although studies designed
1o examine drug interactions have not been done, it was noted
that BETASERON patients (=180} have received corticosterok
of ACTH treatrnent of refapses for periods of up to 28 days.

BETASERON administered in three cancer patients over a
dose range of 0.025 mg (0.8 MIU) to 2.2 mg (71 MIL) led o &
dose-gependent inhibition of antipyring elimination. The affect
of alternate-day administration of 0.25 myg (8 MIUy BETASERON
on drug metabolism in MS patients is unknown,

Interfesons have been reported to reduce the activity of
hepatic cylochrome P450-dependent enzymes in humans and
animais. Caution should be exercised when BETASERON is
aministered in comibination with agents that have a narrow
therapeutic index and are largely dependent on the hepatic
cytochrome PA50 system for clearance:

Impairment of Fertility: Studies in female rhesus monkeys
with normal menstrual cycles, at doses up to 0.33 mg
(10,7 MIU)kg/day 1o 32 times the reg ]
human dose based on body surface area comparison) showed
no apparent adverse effects on the menstrual cycle or on
associated hormonal profiles (progestarone and estradiol)
when dover 3 cycles. The
extrapotabiity of animal doses to human doses is not known,
Effects of BETASERON on women with normal menstrual
cyches are not known

Use in Pregnancy: BETASERDN was not teratogenic al doses
up to 0.42 mg (13,3 Milvkg/day in rhesus maonkeys, but

idence rate over time, with 79% of patients
expenencing the event during the first 3 months of treatment
compared 10 47% during the kast 6 months. The median time
to the first occurrence of an inection site reaction was 7 days.
Patients with injection site reactions reported these evenis
183.7 days per year. Three patients withdrew from the 0.25 mg
{8 MIL) BETASERON-treated group for injection site pain

Flu-like symptom complex was reported in 76% of the
palients reated with 0.25 mg (8 MIL) BETASERON. A patient
waas defined as having a flu-like symptom complax if Hu-ike
gyndrome o at keast two of the following symploms. were
concurrently reportid; fever, chills, myalgia, mataise or sweating.
Only myalgia, fever, and chills were reporied as severe in more
fnan 5% of the patients. The incidence rate for flu-like
symptom complex was also calcutated over the course of
3 years. The incidence rate of these events decreased over
time, with 60°% of patients experiencing the event during the
first 3 months of reatment compared 1o 10%: dueing the last
6 months. The median time 10 the first occurrence of flu-like
symplom complex was 3.5 days and the median duration per
patient was 7.5 days per year.

Laboratory abnormalities inchuded:
= ymphocyte count < 1500/mm” (82%),
s ALT (SGPT) > 5 times baseling vahue (19%),
* absolute neutrophil count < 1500/mm” {18%)

{no patients had absohute neutrophil counts < S00Mmm?®),
* WBC < 3000/mm’ (16%), and
= total bilirubin > 2.5 times basefine value (6%)

Three patients were withdrawn from treatment with 0.25 mg
{8 MILj) BETASERON for abnormal liver enzymes inchuding one
Tollowing dose reduction (see PRECAUTIONS, Laboratory
Tests).

Twenty-one (28%) of the 76 females of childbearing age
treated at 0.25 mg (8 MIL) BETASERON and 10 (13%) of the
76 temales of childbearing age treated with placebo reported
menstrial disorders. Al reports were of mild 1o moderate
severity and included: intermensinzal bleeding and spotting,
earty or delayed menses, decreased days of menstnual flow,
and clotting and spotting during menstruation

Mental disorders such as depression, anxiety, emetional
fabslity, depersonalization, suicide attempts and confusion
were observed in this study. Twa patients withdrew for
confusion. One suicide and four attempled suicides were also
reported. It is not known whether these symptoms may be
related to the underlying neurological basis of MS, 1o
BETASERON treatment. or to a combination of both. Some
similar symptoms have been noted in patients recemng
Interferon alpha and both interferons are thowght i act
through the same receptor. Patients who experience these
symptoms should be monitored closely and cessation of
theragpy should be considered.

Additional comman ciinical and iaboratory adverse events
associated with the use of BETASERON are Fisted in the
following paragraphs. These events occurred at an incidence
of 5% or more in the 124 MS patients treated with 0.25 mg

A-38

that occurred at an incidance of
%umemlﬁe‘lﬂ MS patients treated with 0.25 mg
(8 MIL) BETASERON every other day for periods of up 1o

3 years in the controied trial and at an incidence that was at
least 2% more than that ebserved in the 123 placeba patients.
Reported adverse events have been re-classified using the
standard COSTART glossary to reduce the total number of
terms employed in Tabke 1. In the following table, terms so
general as o be uninformative, and those events where a
drug cause was remole have been excluded,

Table 1: Adverse Events and Laboratory Abnormalities

Adverse Event Placebo  0.25 mg
n=123  (BMIU)
n=124
Body as a Whole
Injection site reaction” 7% 85%
Headache 7% 84%
Fewver® 41% 50%
Flu ke symptom comiplex® 56% 76%
Pain 48% 52%
Astieni” 35% 49%
Chiills* 19% 4B%
Abdominal pasn 24% kv
Malaise* 3% 15%
Generalized edema 6% 8%
Pelvic pasn % 6%
Inection site necrosts® 0% 5%
Cyst 2% 4%
Necrosis 0% %
Suicide attempt 0% %
Cardiovascular System
Migraine % 12%
Palpitation® 2% 8%
Hypertension 2% %
Tachycarda 3% 6%
Peripheral vascular disorder 2% 5%
Hemaorrhage 1% 3%
Digestive System
Diarrhea 29% 8%
Constipation 18% 24%
Vomiting 19% 21%
Gastromtestinal disorder I 6%
Endocrine System
Godtar 0% 2%
Hemic and Lymphatic System
Lymphocytes < 1500/mm’* 67% 8%
ANC < 1500/mm™ 6% 18%
WBC < 3000/mm™ 5% 16%
Lymphadenopathy 1% 14%
Metabolic and Nutritional
ALT (SGPT) = 5 times baseline® 6% 19%
Glucose < 55 mo/fdl 13% 15%
Total bilinsbin > 2.5 times baselne 2% 6%
Uvirie prodein > 1+ 3% 5%
AST {SGOT) > 5 times baseline” 0% 4%
Weight gain 0% 4%
Weight loss % 4%
Musculoskeletal System
Myalgia® 28% 4%
Myasthenia 10% 13%
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Nervous System
Dizziness 28% 5%
Hypertonia 24% 26%
Depression 24% 25%
Aty 13% 15%
Nervousness 6% 8%
Somnolence % 6%
Confusion 2% 4%
Speech disorder 1% 3%
Convulsion 0% 2%
Hyperkinesia 0% 2%
Amnesia 0% 2%
Respiratory System
Sinusits 26% 3%
Dryspnea® 2% 8%
Laryngitis 2% B%
Skin and Appendages
Sweating 1% 23%
Alopecia 2% 4%
Special Senses
Conjunctivitis 10% 12%
Abnormal vision 4% %
Urogenital System
Dysmenorthea 1% 18%
Menstrual desorder” 8% 7%
8% 15%
Cystitis A% B%
Breast pain 3% 7%
Menorrhagia 3% 6%
Uringry urgency 2% 4%
Fibrocystic breast 1% 3%
Breast neopkasm 0% 2%

* significantly associated with BETASERON treatment (p<(0.05)

It should be noted theat the figures cued in Table 1 cannat
be used to predict the incidence of side effects in the course
of usual medical practice where patient charactenstics and
other factors differ from those thal prevailed in the clinical
frials, The cited figures do provide the prescribing physician
with soma basis for estimating the relative contribution of drug
and nondrug factors to the side effect incidence rate in the

population studied,
2. Secondary-progressive MS: The ncidence of adverse
events that occurred in at least 2% of patients treated with
B MIL BETASERON or placebo for up to thiee years, or where
an adversa event was repored at a irequency at least 2%
tigher with BETASERON than that observed for placebo-
treated patients in the secondary-progressive study, Is
presented in Table 2. Adverse events significantly assoclated
with BETASERON compared to placebo {p<0.05) are also
indicated in Table 2.

Table 2: Incidence of Adverse Events = 2% or > 2%
Difference (BETASERON vs. Placebo) in the Secondary
Progressive MS Study

Adverse Event Placebo 0.25mg
n=358 (8 MIL)
n=360
Body as a Whole
Asthenia 58% B3%
Flu syndraome” 40% B1%
Pain 25% N%
Fever* 13% A%
Back pain 24% 26%
Accidental injury 17% 14%
Chiltg* T 23%
Pain in Extremity 12% 14%
Infaction 1% 13%
Abdominal pain® 6% 1%
Malalse 5% &%
Neck pain % 5%
Abscess® 2% 4%
Laboratory test abnormal 1% 3%
Allergic reaction 3% 2%
Chilis and fever 0% %
Tharax pain 2% 1%
(=1
=]
=

Cardiovascular System
Vasodilatation %
Peripheral vascular disorder 5%
Chest pain %
Migraine %
i 4%
0N 2%
Palpitation 3%
Syncope %
Hemaorrhage %
Tachycardia 1%
Digestive System
Nausea 13%
12%
Diarrhea 10%
Gastroenteris 5%
Vomiing %
Dysphagia 5%
Gastrointestinal disorder 5%
Tooth disorder 4%
Dyspepsia 4%
Anorexia 2%
Fecal incontinence 3%
Liver function test abnormal 1%
Gastritis %
Flatulence 1%
Sore throat 1%
Colitis 2%
Gastrointesting! pain 0%
Gingivitis 0%
Hemic and Lymphatic System
Leukopenia® %
Anemia H%
Ecchymosis 2%
Lymphadenopathy 1%
Injection Site
Injection site reaction” 10%
Injection site inflammation” 4%
Injection site pasn 5%
Injection site necrosis” 0%
Injection site hemorrhage 2%
and Nutritional Disorders
Paripheral edema 7%
Weight loss 3%
SGPT increased 2%
Hypercholesteremia 2%
Musculoskeletal System
Myasthenia A%
Arthealgia 20%
Myalgia® %
Bone fracture (not spontanecus) 5%
Muscle cramps 3%
Spontaneous bone fracture 3%
Arthritis 1%
Joim disorder 1%
Nervous System
Headtache %
Neuropathy 41%
Paresthesia 39%
Hypertonia® 3%
Abnormal gait 3%
Depression 3%
Atana 23%
Dizzingss 14%
Incoordination 13%
Insomnia 8%
Vertigo 12%
Emotional lability 11%
Paralysis 10%
Somnolence 8%
Tremor 9%
Sweating increased 6%
Neuralgia %
Movement disorder B%
Sleep disorder 5%
Anisty 5%
Hypesinesia 4%
Nervousness 3%
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Spesch disorder 5% 2%
Dysasthria A% 2%
Spastic paralysis 1% %
Cornvulsion % 2%
Hyperasthasia 2% 2%
Amnesia 3% 1%
DOry mouth 2% 1%
Hemiplegia 2% 1%
Thinking abnoemal 2% 1%
Myockonus % 0%
Respiratory System
Rhinitls 32% 28%
Pharyngitis 20% 16%
Bronchitis 12% 9%
Cough increased 10% 5%
Sinusitis % 6%
Prigumonia 5% 5%
Dyspnea 2% 3%
Upper respiatory tract infection 2% 3%
Asthma 2% 1%
oice alteration 2% 1%
Skin and Appendages
Rash* 12% 20%
Pruritus 6% 6%
Skin disorder 4% 4%
Eczema % 2%
Herpes simplax 2% 3%
Mopecia 2% 2%
Acne % 2%
Dry skin % 1%
Subcutaneous hematoma 3% 1%
Breast pain 2% 1%
Harpes z0ster % 1%
% 1%
Special Senses
Abnormal vision 15% 1%
Ambiyopia 10% %
Diplopia 9% 7%
Eye pain 5% 4%
Otitis media % %
Conjunctivitis 3% 2%
Eye disorder 2% %
Deafness 3% 1%
Optic newritis 2% 2%
Ear disorder 2% 1%
Tinnitus 2% 1%
System
Urinary tract infection 25% 2%
Urinary Incontinence 15% 8%
Urinary tract disorder 10% 7%
Cystitis 9% %
Urinary urgency 7% 8%
Menstrual disorder 13% %%
Increased urinary frequency 5% 6%
Metrorhagia 5% 12%
Urinary retention 6% 4%
Vaganitis 4% I
Amenorhea 4% 3%
Dysuria 2% 2%
Impatence 4% S
Menopause % 2%
Menorrhagia 4% %
Nocturia 1% %
Vaginal moniliasis 2% %
Kidney pain 2% 0%
Pyelanephritis 0% 2%
Prostatic disorder 1% 2%

“significantly associated with BETASERON treatment (p<0.05)
Seventy-four (74) patients discontinued reatment tue o
atverse events (23 on placebo and 51 on BETASERON). Injection
site reactions wese significantly assocized with earty termination
of freatment in the BETASERON group compared to placebo
(p<0.05). The highest frequency of adverse events leading to
discontinuation invotved the nenvous system, nimmuauesam
(7 on placebo and 11 on BETASERCN) was the mast
Significantly more patients on active therapy 114 A%,
4.7% on placebo) had elevated ALT (SGPT) values (=5 times
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baseling vaue). Elevations were also observed in AST (SGOT)

and gamma-GT values in the BETASERON group throughout

the study. In the BETASERON group, most ALT (SGPT)
resolved with

freatment whereas some resotved upon dosa reduction o

temporary descontinuation of treatment.

Lymphopenia (< 1500/mm’) was observed in 90.9% of
BETASERAON patients compared to 74.3% of placebo patients
and neutropenia < 1400fmm®) was noted in 18.0%
BETASERON and 5.1% placebo patients.

DOSAGE AND ADMINISTRATION
FOR SUBCUTANEOUS USE ONLY

BETASERON (nterferon bata-1b) shoukd only b prescribed
Dy (or foliowing consultation with) cinicians who ane expenienced
in the diagnosis and management of multiple sclerosis.

The recommended dose of BETASERON for both retapsing:
remitting and secondary-progressive MS patients is 0.25 mg
{8 MIL) injected subcutaneously every other day. Limited data
regarging the activity of a lower dose in relapsing-remitting
MS patients are presented above (see ACTION AND CLINICAL
PHARMACOLOGY, Clinical Trials).

I the secondary-progressive MS study, patients infliated
treatment with hall the dose (4 MIU s.c. every other day) for a
period of 2 weeks prior 1o escakating 1o the recommendead
dose of B MIL (s.c. every other day),

Efficacy of treatment for longer than 2 years has not been
substantially demonstrated in relapsing-remitting multiple
sclerosis. For secondary-progressive multiple sclernsis, safety
and efficacy dala beyond 3 years are nol avaitable:

To reconstitute lyophiized BETASERON for injection, use a
sterile syringe and neede to inject 1.2 miL of the diluent suppled,
Sodium Chioride, 0.54% Sohution, into the BETASERON vial.
Gently swirl the vial of BETASERON to dissobve the drug com-
pletely, do not shake. Inspect the reconstituted product visually
and discard the product bedoreusemlmmnsparlmm
matler or s After rex with
diuent, sacthutsmummmansuzsmrsmmmam
beta-1b, 13 mg Albumin Human USP and 13 mg Mannitol USP.

Witheraw 1 mL of reconstituted solution from the: vial Into a
sterile syrnge fitted with 8 27 -gauge '-inch neede and ingect
the: sulution subcutaneously. Sites for self-infection inchude
abdormen, buttocks and thighs. A vial is suitable for singla use
only, unusest portions should be discarded (See BETASERON®
[interferon beta-1b] INFORMATION FOR THE PATIENT
section for SELF-INJECTION PROCEDURE |

AVAILABILITY OF DOSAGE FORMS

BETASERON {inmerferon beta-1b) is presented in single-use
vials of yophilized powder containing 0.3 mg (9.6 MIL)
interferon beta-1h, 15 mg Albumin Human USP, and 15 mg
Mannitol, ISP BETASERON is supplied in cartons containing
15 vias of medication and 15 vials of ditent (2 ml of Sodium
Chiaride 0.54% solution, per vial).

Proguct Morograph avaitabie upon request.
BIOR04ES
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1. Data on fle, Berlex Canada inc., 1399,

2. Product Monograph of “BETASERON® finferieron beta- 16,
Beriex Canada, June 1999,

3, The FKE Mutiple Sciernsis Study Group and the Unkversity of
Brtish Columbia MSMR! Analyss Group. hlerern beta-1bin
the treatment of mekpke sclersis: Final outoome of the randomesad
cormroded trial. Neuroiogy 1995; 45:1227-1285.
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“EXELON

(rivastigmine)

(Rivastigmine as the Hydrogen Tartrate Salt)
Capsules - 1.5 mg, 3 mg, 4.5 mg, 6 mg
Oral Solution - 2 mg/mL
PHARMACOLOGICAL CLASSIFICATION Cholinesterase Inhibitor
INDICATIONS AND CLINICAL USE EXELON (rivastigmine as the hydrogen
tartrate satt) is indicated for the symptomatic treatment of patients with mild
to tia of the imer type. EXELON has not been studied
in controdled clinical trials for longer than 6 months. EXELON capsuies and
oral solution should only be prescribed by for foﬂuwmg consu::amn with)
clinicians who are experienced in the o 1 of Al
Disease, CONTRAINDICATIONS EXELON {nvﬂsﬂgmana as the hydrogen
tartrate salt) is contraindicated in palnenls with known hypersensitivity
1o rivastigmine, other carb or other of the
i ion, EXELON i d in patients with severe liver impairment
since it has not been studied in this population. WARNINGS Anesthesia:
EXELON (rivastigmine as the hydrogen tarlrate salt) as a cholinesterase
inhibitor, 5 I'ﬂcelm exaggerate uccinylcholine-type muscle rel during

| Conditions: Sei In placebo clinical
{rials with EXELON cases of seizures were reported. Chotinomimetics are
believed to have some potential to cause generalized convulsions. However,
seizure aclivity also may be a manifestation of Alzheimer Disease. The
risk/benefit of EXELON treatment for patients with a history of seizure disorder
must therefore be carefully evaluated. EXELON has not been studied in patients

d patients with Alzheimer Disease be with caution and
under conditions of close monitoring for adverse effects (see Dosage and
Administration: Special Populations). EXELON is contraindicated in patients
with severe liver impairment since it has not been studied in this population
(see¢ GONTRAINDICATIONS). Genetic Polymorphism: The effect of genetic

" b Sl bolism is

of butyryl yme on rivastigmine

Diamhea 9% 8% 6% 4% 5% 9%
Aoria 2% S%  13% "% 2% 4%

Abdominal 4% 5% 10% 3% 3% 4%

Faigue 4% 4% 8% 1%

urknown. Drug-Drug Interactions: swmwmmepmmam EXELON
for interaction with digowin, warfarin, diazepam or fluoxetine were limited 1o
short term, single-dose studies in young healthy volunteers. No significant
effects on the pharmacokinetics of these drugs or on the metabolism of
rivastigming were observed. Similar studies in elderly patients were not done.
Effect of EXELON on the Metabolism of Other Drugs: Rivastigmine is mainly
metabolised through hydrolysis by esterases. No in wivo studies have
investigated the effects of EXELON on the clearance of drugs metabolised by
CYP450. Based on in witro studies, no pharmacokinetic drug interactions with
drugs metabolised by the following isoenzyme systems are expected: CYP1A2,
CYP206, CYP3A4/5, CYP2E1, CYP2C9, CYP2CB, or CYP2C19. Rivastigming may
inhibit the butyrylcholi d ism of ather drugs (see
ACTIONS AND CLINICAL PHARMACOLOGY: Clinical Pharmacokinetics:
Metabolism). Effect of Other Drugs on the Metabolism of EXELON: Drugs
‘which induce or inhibit CYP450 metabolism are not expected to alter the
metabolism of rivastigmine. Formal pharmacokinetic studies 1o assess the

potential for drug i with other taken by the
elderly were not done. F of a subset
{n=358; 6-12mgy anatlenE""“‘ Alzheimer Disease in controlled clinical

trials do not sugaest that the administration of EXELON with some commaonly
prescribed medications is associated with an alteration in the kinetics of
rivastigming, or an increased risk of clinically relevant untoward effects.
However, the number of patients who received concomitant medications
chronically was as follows: anilides (e.g. acetaminophen) {10%), antacids
{12%), antianginals (6%), antihistamines (2%}, antihypertensives (12%),

with moderalely SEVere of severe Disease, not

or with F ian features. The efficacy and safety
of EXELON in these patient populations is unknown. Pulmonary Gonditions:
Like other cholinomimetic drugs, EXELON should be wsed with care in patients
with & history of asthma or obstructive pulmonary disease. No experience is
available in freating patients with these condllwns Dardlovsscular
Conditions: Because of their p action, choli may
have vagotonic effects on heart rate (e.9., bradycardia). The potential for this
action may be particularly important 1o patients with “sick sinus syndrome” or
other sup tricular cardiac conduction conditions. In clinical trials patients
with serious cardiovascular disease were excluded. Caution should therefore
be exercised in treating patients with active coronary artery disease or
congestive heart failure. Syncopal episodes have been reported in association
with the use of EXELON. It is recommended that EXELON not be used in
patients with cardiac conduction abnormalities (except for right bundie branch
tock) including “sick sinus syndrome™ and those with unexplained syncopal
episodes. Gastrointestinal Conditions: Through their primary action,
cholinesterase inhibitors may be expected to increase gastric acid secrefion
due to inergic activity. Therefore, patients should be monitored
for symptoms of active or occult gastrointestinal bleeding, especially those at
increased risk for developing ulcers, e.0., those with a history of ulcer disease
or those receiving concurrent non-steroidal anti-inflammatory drugs (NSAIDS).
In controlled clinical studies with EXELON, patients with a past history (last
2 years) of peptic ulceration and chronic diseases of the gastrointestinal tract
were excluded. In the trial population who received EXELON there was
no significant increase, relative to placebo, in the incidence of peptic ulcer
disease. The incidence of Gl hemorrhage, in controlied clinical trials was <1%
(= 61923) for EXELON and 0% {n = 0/868) for placebo. EXELON, as a
predictable consequence of its pharmacological properties, has been shown
1o produce nausea, vomiting and diarrhea. These effects appear more
frequently at higher doses (see ADVERSE REACTIONS section), with nausea
and vomiting being more prevalent in women, Females are more sensitive to
the cholinergic adverse effects associated with cholinesterase inhibitors and
in general are more likely to experience nausea and vomiting than are males,
In most cases these effects were of mild to moderate intensity and transient,
and they resolved during continued EXELON ar upon
discontinuation. Weight Loss: Chali inhibitors as well as Al
Disease can be associated with significant weight loss. In controlled clinical
triats the use of EXELON was associated with weight loss. Women exposed to
doses of EXELON at the higher end of the therapeutic range (6-12 mg/day)
were at greater risk for weight loss. Approximately 24% of women on
6-12 mg/day doses of EXELON had weight loss of equal to or greater than 7%
of their baseline weight compared to 6% on placebo. For males, 16%

benzodiazepines (<1%), B-blockers (7%), calcium channel blockers (12%),
digitalis glycosides (5%}, non-steroidal anti-inflammatory drugs (13%), oral
hypoglycemics (3%}, and salicylic acid and derivatives (26%). Pregnancy: The
safety of EXELON in pregnant women has not been established. EXELON should
not be used in women of childbearing potential unless, in the opinion of the
physician, the potential benefit to the patient justifies the potential risk to the
fetus. Nursing Mothers: It is not known whether EXELON is excreted into
human mitk, and therefore EXELON should not be used in nursing mothess,
Pediatric Use: The safety and effectiveness of EXELON in any illness occurming
in pediatric patients have not been established. ADVERSE REACTIONS A total
of 1923 patients with mild to moderate Alzheimer Disease were treated in
controlled clinical studies with EXELON. Of these patients, 1417 (74%)
completed the studies. The mean duration of treatment for all EXELON groups
was 154 days (range 1-255 days). Adverse Events Leading to
Discontinuation: Overall, 18% (340/1923) of patients treated with EXELON
discontinued from Phase Il controlled clinical trials due to adverse events
compared to 9% (75/868) in the placebo group. During the titration phases oi

) 2%
Ph 1% &% 1% % 3%

Somnolence 2% 4% 5% 1% 1% 1%

*All patients who received at least one dose of study medication were included
in the results for the titration phase. All patients who entered the maintenance
phase were represented in the results for the maintenance phase.

Titration and maintenance dosing should remain flexible and be adjusted

according to individual needs. In an open kabel study involving 305 patients with

Alzheimer Disease the tolerability of a 1.5 mg bid {3 mg/day) starting dose and

dose escalation of 1.5 mg bid (3 mg/day) at a minimum interval of every two

weeks were assessed. A total of 40 of these pauemua%; discontinued the
study due to adh nts. The type and i adverse events
reported did not appear to differ mbs!anlnlly Imm those noted in placebo-

controlled studies. SYMPTOMS AND TREATMENT OF OVERDOSAGE

Symptoms: Overdosage with cholinesterase inhibitors can result in cholinergic

crisis characterised by severe nausea, vomiting, salivation, sweating,

hypotension, respiratory depression, collapse and convulsions. Increasing
muscle weakness is a possibility and may result in death if respiratory muscles
are involved. Due to the known vagolonic effect of cholinesterase inhibitors on
heart rate, bracycardia and/or syncope may also occur. Treatment: EXELON

(rivastigmine as the hydrogen tartrate salt) has a short plasma half-life ( about

1- 2 hours) and a moderate duration of cholinesterase inhibition of 8-12 hours.

It is recommended that in cases of asymptomatic overdoses, no further dose

of EXELON should be administered for the mxt 24 hnurs and that patients be

manitored. As in any case of overds should be
utilised. Tertiary anticholinergics such as atlomne may be used as an antidote
for EXELON overdosage. Intravenous atropine sulfate titrated to effect is
recommended: an initial dose of 1.0 to 2.0 mg IV with subsequent doses based
upon clinical response. Atypical TESONSES in blood pressure and heart rate
have been reported with other c ics when co i with
quatemary anticholinergics such as glycopyrrolate. Due to the shart half-life of

EXELON, dialysis (hemodialysis, peritoneal dialysis, or hemaofiltration) would not

be clinically indicated in the event of an overdose. In overdoses ace

by severe nausea and vomiting, the use of antiemetics should be considered.

In a documented case of a 46 mg imrdusemm ENELUN a 89 yearold!emale

patient i l

ed vomiting, i inence
and loss of The patient was managed conservatively
with only supporti fully within 24 hours. Dose-related
signs of toxicity in animals included lacrimation, excessive salivation, vomiting,
decreased locomotor activity, ataxia, twitches/flutters, tremaors and clonic
convulsions. DOSAGE AND ADMINISTRATION EXELON (rivastigmine as the
n}ﬂmgen tartrate salt) capsules and oral solution should only be prescribed by
{or fallowing consultation with) clinictans who are experienced in the diagnosis

controlled clinical trials the incidence of discontinuations due to ad

was 5% for placebo, 5% for EXELON 1-4 mg/day and 21% for EXELON 6-12
mg/day. During the maintenance phases, 3% of patients wha received placebo,
3% of patients who received 1-4 mog/day EXELON and 6% of patients who
received EXELON 6-12 mg/day withdrew from studies due o adverse events.
Female patients treated with EXELON were approximately twice as likely to
discontinue study participation due to adverse events than were male patients
(Females: 21%; Males: 12%). The most common adverse events leading to
discontinuation, defined as those ocourring in at least 2% of patients and at
twice the incidence seen in placebo patients, are shown in Table 1.

Table 1. Most frequent adverse events (=2% and twice the rate in the
placebo group) leading to withdrawal from randomized placebo
controlled clinical trials B351, B352, and B303 during titration and
maintenance phases*

and management of Alzheimer Disease. M The usual malntename dose
range for EXELON is 6-12 mg/day. The followi
dauuns derived from clinical trial data, aJa omwdw as a guide only, as

to dose i will vary. The incidence of cholinergic
adverse events associated with EXELON increase with dose and are more
prevalent in females (see ADVERSE REACTIONS section). The usual starting
dose of EXELON is 1.5 mg bid (3 mg/day). If this Initial dose is well tolerated,
after a minimum of 2 weeks the dose may be increased to 3 mg bid (6 mg/day).
Dose increases above 6 mg/day should proceed cautiously. Increases to
4.5 mg bid (9 mg/day) and then & mg bid (12 mg/day) should also be based
on good tolerability of the current dose and should only be considered after
a minimum of two weeks treatment at that dose level. The maximum dose
should not exceed 6 mg bid {12 mg/day). Following initiation of therapy or any
dosage increase, patients should be closely monitored for adverse effects,
If adverse effects (e.9. nausea, vomiting, abdominal pain, loss of appetite) are

Titration phase Maintenance phase
(weeks 1-12) (weeks 13-26) boerved during
Adverse  Placebo 14 6-12  Placebo 1-4 6-12
event my/day  molday mg/day  mg/day
n=646 n=644 n=B24 n=588 n=587 n=601

Mievents 5% 5%  21% 3% 3 6%

the patient should be instructed to stop treatment
for a few days and then restart at the same dose level, or lower, as clinically
indicated. If side effects persist, the drug should be discontinued. Oral
Solution: The prescribed amount of solution should be withdrawn from the
container using the oral dosing syringe supplied. EXELON oral solution may be

Nausea % 1% 0% 0% <1% 1%
Vomiting 0%  <1% &% 0% <% 2%
0% <1% 3% <1% <1% <1%

I directly from the syringe or first mixed with a small glass of water,
cold fruit juice or soda. Patients should be instructed to stir and drink the
mixture. EXELON oral solution and capsules may be interchanged at equal
doses. SpecialPopulauons. For elderty patients (=85 years okd) with low body

(6-12 mg/day) experienced a similar degree of weight loss c 1o 4%
on placebo. Where weight loss may be of clinical concern, body weight should
be monitored. _mmrmmuuw not reported in clinical mlsofEXELON

Dizziness <1%  <1% % <1% 0% 1%
Abdominal  <1% <1% 2% <1% <1% <1%
pain

may spasm, PRECAUTIONS
with other drugs: Use with Anticholinergics: Because of their medaamsm
of action, cholinesterase inhibitors have the potential o interfere with the
activity of anticholinergic medications. Use with Cholinomimetics and Other
Chali Inhibitors: A gistic effect may be expected when
i hibitors are given with succinylcholing, similar
neuromuscular blocking agents or cholinergic agonists such as bethanechol.
Use with other Psychoactive Drugs: In controlled dlnlca! trials with EXELON
few patients received neuroleptics, antidep or , Ihere
is thus limited information concerning the interaction of EXELON \mm these
drugs. Use in patients >85 years old: In controlled clinical studies, the number
of patients over 85 years old who received EXELON in the therapeutic dose
range of 6-12 mg/day was 68. Of these patients, 12 received high doses of
EXELOM (>0 or <12 mg/day). The safety of EXELON in this patient population
has not been adequately characterized. In Alzheimer Disease patients in
controlled clinical trials, nausea, diarrhea, vomiting, dizziness, anorexia,
fatigue, dyspepsia and weakness increased with dose. Dose ion in

0% 0% 2% 0% 0% <1%
Fatigue <ih  <1% 2% 0% 0% <1%

*All patients who received at least one dose ofsmdv medocahon wereincluded
in the results for the titration phase. All patients who entered the maintenance
phase were represented in the results for the maintenance phase.

Titration and maintenance dosing should remain flexible and be adjusted

according to individual needs. Most Frequent Adverse Clinical Events Seen

in Association with the Use of EXELON: The most common adverse events,
defined as those occurring at a frequency of at least 5% and twice the placebo
rate, are largely predicted by EXELON's cholinomimetic effects. These include

nausea, vomiting, dizziness, diarrhea, anorexia and abdominal pain. Table 2

presents a comparison of commeon adverse events (25% incidence and twice

{he placebo rate) by reatment group during titration (Weeks 1-12) and

maintenance (Weeks 13-26). The adverse events were generally mild in

intensity, more hequem at higher doses, of short duration, and attenuated with

patients >85 years old should thus proceed with caution (see Dosage and
Administration: Special Populations). Use in elderly patients with serious
comorbid disease: There is limited information on the safety of EXELON
treatment in patients with mild to moderate Alzheimer Disease and serious
comorbidity. The use of EXELON in Alzheimer Disease patients with chronic
ilinesses common among the geriatric ion, should be i only

dasing or d of drug,
Table 2. Common adverse events (=5% and twice the rate in the placebo
group) in randomized placebo controlled clinical trials B351, B352, and
B303 during titration and maintenance phases*

after careful risk/benefit assessment and include close monitoring for adverse
events. Dose escalation in this patient population should proceed with caution
(see Dosage and Administration: Special Populations). Renally and
Hepatically Impaired Patients: There is limited information on the
pharmacokinetics of EXELON in renally and hepatically impaired patients (see
Clinical P kinetics and Metabolism section). It is therefore

that dose ion with i in renally or hepati

Titration phase Maintenance phase

) (weeks 1-12) (weeks 13-26)

Adverse  Placebo 14 612 Placebo 14 612

event myiday  mg/day mglday  mg/day
=646 n=644 =824 =588 =587  n=601

Nausea 9%  15%  d0% 4% 8%  15%
Vomiting 3% 5%  23% % 5% 4%
Dizziness  10% 10% 19% 4% 6% 10%
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weight | les) or serious comorbid diseases (see WARNINGS and
PRECAUTIONS), it is recommended to start treatment with less frequent
dosing (1.5 mg once a day) and to escalale dosage at a slower rate than for
adults. Renally or hepatically impaired: For patients with renal or hepatic
impairment (see PRECAUTIONS) it is recommended that treatment be started
with less frequent dosing (1.5 mg once a day) and that dose escalation be
slower than that recommended for adults. EXELON should be taken with food
in divided doses in the moming and evening. In a population of cognitively-
impaired individuals, safe use of this and all other medications may require
supervision. AVAILABILITY OF DOSAGE FORM EXELON (rivastigmine as the
hydrogen tartrate salt) is supplied as hard-gelatin capsules containing either
1.5 mg, 3.0 mg, 4.5 mg, or 6.0 mg of rivastigmine base, The 1.5 mg capsules
are yellow. The strength (1.5 mg) and “EXELON" are printed in red on the body
of the capsule. Available in bottles of 60.The 3.0 mg capsules are orange. The
strength (3 mg) and “EXELON" are printed in red on the body of the capsule.
Available in bottles of 60.The 4.5 mg capsules are red. The strength (4.5 mg)
and “EXELON” are printed in white on the body of the capsule. Available in
bottles of 60.The 6.0 mg capsules are orange and red, The strength (6 mg) and
“EXELON" are printed in red on the body of the capsule. Available in bottles of
60.0ral solution (2 mg/mL): EXELON oral solution is available in amber glass
bottles with a dip tube and seli-aligning plug. The oral solution is packaged
witha dispenser set which consists of an assembled oral dosing syringe that
allows di ing a maxi volume of 3 mL ¢ ding to a 6 mg dose,
with a ulastlc fube container. Each bottle contains 120 mL of a clear,
yedlow solution.

Product Monograph available on request.

Movartis Pharmpceuticals Cansds Ine.
Crarval, Guébes HE5 1AS

) NOVARTIS

- *Registered trademark
(D) maEY EXE-02-05-7088E

See page A-25
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(gabapentin)
(Gabapentin) 100 mg, 300 mg, 400 mg Capsules
600 mg and 800 mg Tablets
{Antiepileptic Agent)
INDICATIONS AND CLINICAL USE
Neurontin {gabapentin] is indicated as adjunctive therapy for the management of pabents with epilepsy wha are not satisfactorily controlled
by conventional therapy,
CONTRAINDICATIONS
Newrontin (gabapentin) is contraindicated in patients who have demonstrated hypersensitvity to the drug or to any of the
components of the formulation,
PRECAUTIONS
General Neurontin gaiapentin) is not effective in the treatment of absence seizures and should therefore be used with
caution in patients who have mixed seizure disorders that include absence seizures.
Tumorigenic Potential Gabapentin produced an increased incidence of acinar cell adenomas and carcinomas in the pancreas of
male rats, but not female rats or in mice, in oncogenic studies with doses of 2000 mg'kg which resulted in plasma concentrations
14 times higher than thss occuming in humans at a dose of 2400 mg/day. The resevance of these pancreatic acinar cell umours in
male rats to humans is unknown, particularky since tumours of ductal rather than acinar ceil ongin are the predominant form of
human pancreatic cancer,

’Nsunommgg

As with other anticonvulsant agents, abrupt withdrawal s not recommended because of the
pmwmdwmmﬁmwmmmmmtﬂmdmmmmamwmmm
ication, this shoukd be done gradually over a minimum of one week.
WMPMEWUMM&WWMMWUWIEWNWMMMM
mmmmmmmmwemammmmnmm Patients should be
thvised tn refrai vities requiring i al physical co-ordination until they are sure that Neurontin does not affect
them adversely.

Drug Interactions

Antiepileptic Agents: There is no interaction between Neurontin and phenytoin, valproic acid, carbamazepine, or
barbital. C y be used in combination with other commonly used antiepileptic drugs without

mwmummm«munmmm

POST-MARKETING EXPERIENCE

Post-marketing adverse events that may have no causal include sudden lained deaths, el
function tests, blood glucose Muctuations in patients with diabetes, wrinary incontinence, pancreatitis, erytheme multiforme and
Stevens-Johnson syndrome.

SYMPTOMS AND TREATMENT OF OVERDOSAGE

Acute, life-threatening towicity has not been observed with Neurontin (gabapentin) overdoses of up to 49 grams ingested at one time.
n these cases, dizziness, double vision, shumed speech, drowsiness, lethargy and mild diarrhea were observed. All patients recovered
with supportive care.

Gabapentin can be remaved by ysis has not been

may be indicated by the patient's clinical state or in patients with significant renal impairment.
Reduced absorption of gabapentin at higher doses may fimit drug at the time of g and, hence, reduce toicity lrom
overdoses. An oral lethal dose of gabapentin was not identified in mice and rats given doses as high as 8000 mg/kg. Signs of acule
todcity in animals incleded ataia, laboured breathing, plosis, hypoactivity, or excitation.
DOSAGE AND ADMINISTRATION

Adults: In chnical trials, the effective dosage range was 900 to 1800 mg/day. Therapy may be initiated by administesing 300 mg three
fimes a day (TID) o Day 1, or by tiraing the dose as described beiow (See TABLE 1. Thereafter, the dose can be increased in three
equally divided doses up o a dinically eflective and tolerated dose. Dosages up 1o 2400 mg/day have been well tolerated in long-term,
open-label clinical studies. Doses of 3600 mg/day have also been adminstered o a smafl number of patients for a relatively sho rt duraion
and have been olerated. Neurontin is given orally with or without food.

TABLE 1. Titration Schedule

Tin An o tod Ty

in the few overdose cases reported, il

DOSE Day1 Day 2 Day 3
900 mg/day 300 mg OD 300 mg BID 300 mg TID
1200 mg/day 400 mg 0D 400 mg BID 400 mg TID

Diata from clinical friats suggest that doses higher than 1200 mg/day may have increased efficacy in some patiants, however, higher
doses may also increase the incidence of adverse events (See ADVERSE REACTIONS).

Daily maintenance toses should be given in three equally divided doses (See TABLE 2), and the meaximum time between doses in a
three times daily schedule should not exceed 12 hours. it is not necessary o monitor gabapentin plasma concentrations in onder to

Gabapentin steady-state ph ki are similar for ealthy sublects and patienls with epilepsy receiving  optimize Neurontin therapy. Further, as there are no dnug i with yused drugs, Neurontin may be used
anfieplépiic agents. o ) ) ) ) in combination with these drugs without concern foralteration of pla of either gabagentin of oher antiepieptic drugs.
Mmmm;mn:;uamnmmmwmmnMMMummm-mw TABLE 2. Maint b Schedule
Antacids: Coadministration of Neurontin with an alurminum and magnesium-based antacid reduces by Total Daily Dose (mg/day) Schedule
up to 20%. Although the chnical sgnificance of this decrease is not known, coadministration of similar antacids and gabapentin is 900 300 mg TID
not recommended. 1200 400 mg TID
Probenecid: Renal excretion of gabapentin ks unaitered by probenecid 1800 2x300 mg TID or 800 mg TID
Cimetidine: A slight decrease in renal excretion of gabapentin cbserved when it is coadmenistered with cimetidine is not expected 4
10 be of cincal impoctane, 2400 hﬁmmg'fﬂ)m&ﬂﬂmum

Dosage adjustment in elderty patients due to declining renal function and in patients with renal i o going

Use in Pregnancy No evidence of impaired fertility or harm to the fetus due to gabapentin administration was revealed in
reproduction studies in mice at doses up to 62 times, at doses up 10 31 times th dose of 2400 mg/day.
There are, however, no adequate and well-controlied studies in pregnant women. Because animal reproduction studies are not
always predictive of human response, this drug shoukd onky be used during pregnancy if the potential benefit to the mother justifies
the polential risk to the fetus.
Use in Lactation Gabapentin is excreted in human milk. Becausa the effect on the nursing infant is unknown, caution should be
exercised when gabapentin is administered to-a nursing mother, Gabapentin should be used in nursing mathers anly i the potential
benefit outweighs the potential risks.
Use in Children Systematic studies to establish safety and efficacy in children have not been performed. Data in 39 patients
‘between the ages of 12 and 18 years included in the double-blind, placebo-controfied trials showed that gabapentin was superior o
placebo in reducing seizure frequency. Safety data showed that the incidence of adverse events in this group of patients were
simitar o those observed in older individuals.
Use in the Elderly Systematic studies in geniatric patients have not been conducted, Adverse clinical events reported among
50 patients over the age of 65 years treated with Neurontin did not differ from those reported for younger individuats, The small
number of indnviduals evaluated and the liméted duration of exposure limits the strength of any conclusions reached about the
influence of age, if any, on the kind and incidence of adverse events associated with the use of Neurontin, As Neurontin is eliminated
primarily by renal excretion, dosage adjustment may be required in elderty patients because of declining renal function (See DOSAGE
AND ADMINISTRATION).
Use in_Renal Impairment Gabapentin clearance & markedly reduced in this patient populabon and dosage reduction 15
necessary (See TABLE 3 in DDSAGE AND ADMINISTRATION).
Laboratory Tests Ciinical trials data do not indicate that routine monitoring of chnical laboratory parameters is necessary for the:
ﬂemni"wmﬁn.hlmwbewInmmmﬁmwmmmmmmw:mwmmemm
alteration of the biood ions of or other leptic érugs. For urinary protein detesmination the sulfosalicylic
mammwmmmmemwasmmmmmwerwwmwmuumwmmw
when gabapentin or placebo was added 1o other anticonvulsant drugs,
ADVERSE REACTIONS
Adverse Events in Controlled Trials The most commonly observed adverse evenis associated with the use of Neurontin in
combination with other antiepileptic drugs, nol seen at an egquivalent frequency in placebo-treated patients, were somnolence,
dizziness, ataxia, faigue, nystagmus and tremor, Amang the treatment-emergent adverse events occurring in Neurontin-treated
patients, somnolence and ataxia appeared to exhibil a positive dose-response relationship. Patients treated with 1300 mg/day (n=54,
from one controlled study) expenenced approximately a two-fold increase, as compared to patients on lower doses of 600 to 1200
megday (n=489, from several controfled studies), in the incidence of nystagmus (20.4%), tremor (14.8%), rhindtis (13%), peripheral
edema (7.4%), abnormal co-ordination, depression and myalgia {all al 5.6%). Adverse events were usually mild to moderate in
intensity, with 3 median time 1o resolution of 2 weeks. Since Neurontin was admini most often in ¢ with other
antiepileptic agents, it was nol possible to which agentis) ialed with adverse events. Data from long-term, ape,
uwmmmmmunvmmmmm»wmwmlmm

i e to Adverse Events Approdmately 6.4% of the 543 patients who recesved Neurontin in the
mmmummmwuwmm In comparison, approwdmately 4.5% of the 378 placebo-controlled
participants withdrew due to adverse events during these studies, The adverse events most commonly associated with withdrawal
mmmttmkmmmmmmmmaumzmmwm

ummmrm th'm sm&mammummm uawrmreaserz%vs 1.6%), Back Pain
(1.8% vs 0.5%), Peripheral Edema (1.7% vs 0.5%). Cardiovascular: Vasodikitation (1.1% vs 0.3%). Digestive System: Dyspepsia
(2.2% vs 0.5%), Mouth or Throat Dry (1.7% vs 0.5%), Constipation (1.5% vs 0.8%), Dental Abnormakties (1.5% vs 0.3%), Increased
Agpetite (1.1% vs 0.8%). Hematologic and Lymphatic Systems: Leukopenia (1.1% vs 0.5%). Musculoskeletal System: Myalgia
(2.0% vs 1.9%), Fracture (1.1% vs 0.8%). Mervous System: Somnolence (19.3% vs B.7%), Dizziness (17.1% vs 6.0%), Atada
(12.5% s 5.6%), Nystagmus (8.3% vs 4.0%), Tremor (6.8% vs 3.2%), Nervousness (2.4% vs 1.9%), Dysarthria (2.4% vs 0.5%),
Amnesia (2.2% vs 0.0%), Depression (1,8% vs 1.8%), Thinking Abnoemal (1.7% vs 1.3%), Twitching (1.3% vs 0.5%), Co-ordination
Abnormal (1.1% vs 0.3%). Respiratory System: Rhinitis (4.1% vs 3.7%), Pharyngitis (2.8% vs 1.6%), Coughing (1.8% vs 1.3%).
Skin and Appendages: Abrasion (1.3% vs 0.0%), Pruritus (1.3% vs 0.5%). Urogenital System: Impotence (1.5% vs 1.1%),
Special Senses : Diplopia (5.9% vs 1.9%), Amblyopia (4.2% vs 1.1%). Laboratory Deviations: WBC Decreased (1.1% vs 0.5%).

A-4]

is recommended as follows:
TABLE 3. Maintenance Dosage of Neurontin in Adults With Reduced Renal Function

Ranal Function _Total Daily Dose Doss Regimen

Creatinine Clearance (mg/day) (mg)

(mL/min)

=60 1200 400 Three Times a Day

30-60 600 300 Twice a Day

15-30 300 300 Once a Day

<15 150 300 Once Daily Every Other Day
Hemodialysis* - 200-300°

* Loading dose of 300 to 400 mg

* Maintenance dose of 200 to 300 mg Neurontin following each 4 hours of hemodialysis
Children Over 12 Years of Age

The dosage used in a limited number of patients in this age group was 900-1200 mg/day. Doses above 1200 mg/day
have not been investigated,

STABILITY AND STORAGE RECOMMENDATIONS

Capsules: Store at controlled room temperature, 15-30°C.

Tablets: Store at controlied room temperature, 20-25°C.

AVAILABILITY OF DOSAGE FORMS

Neurontin (gabapentin) capsules and tablets are supplied as follows:

100 mg capsules: 600 mg tablets:
Hard gelatin CONI-SNAP® capsules with white opaque White, efliptical, film-coated tablets with “Neurontin 600"
body and cap printed with “PD” on one side and printed on one side.
“Neurontin/100 mg" on the ather. -baottles of 100 tablets
-bottles of 100 capsules 800 my tablets:
300 mg capsules: White, elliptical, film-coaled tablets with “Neurontin 800"
Hard gelatin CONI-SNAP* capsules with yellow opague printed on one side.
body and cap printed with “PD" on one side and -botties of 100 !able1s
“Neurontin/300 mg” on the other. Full P ibing ion Available On Request
-bottles of 100 capsules
400 mg capsules:
Hard gelatin CONI-SNAP* capsules with orange opague
body and cap printed with “PD" on one side and
“Neurontin/400 mg” on the other.
-botties of 100 capsules
Life is our life's work
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(Interferon beta-1a)

Injection

PRESCRIBING INFORMATION
THERAPEUTIC CLASSIFICATION
Immunomodulator

INDICATIONS AND CLINICAL USE

AVOMEX® (Interferon beta-1a) is indicated for the Ireatment of relapsing
forms of multiple sclerosis to slow the progression of disability, decrease
the frequency of clinical exacerbations, and reduce the number and volume
of active brain lesions identified on Magnetic Resonance imaging (MRY)
scans. Safety and efficacy have not been evaluated in patignts

with chronic progressive multiple sclerasis.

CONTRAINDICATIONS
AVONEX* (Interferon beta-1a) is contraindicated in patients with a history of

yp itivity o natural or binant interferon beta, human albumin,
or any other component of the formulation.
WARNINGS

AVONEX® (Interteron beta-1a) should be used with caution in patients

with depression. Depression and suicide have been reported to occur in
patients receiving other interferon compounds. Depression and suicidal
ideation are known 0 occur at an increased frequency in the MS population.
A relationship between the occurrence of depression andfor suicidal ideation
and the use of AVONEX™ has not been established. An equal incidence of
depression was seen in the placebo-treated and AVONEX®-treated patients in
the placebo-controlled relapsing MS study. Patients treated with AVONEX®
should be advised lo report immediately any symptoms of depression
and/or suicidal idealion lo their prescribing physicians. 1l a patient develops
depression, anfidepressant therapy or cessation of AVONEX® therapy should
be considered.

PRECAUTIONS

General

Caution should be exercised when administering AVONEX® (Interteron
beta-1a) to patients with pre-existing seizure disorder. In the placebo-
controlied study, 4 patients receiving AVONEX® experienced seizures, while
no seizures occurred in the placebo group. Of these 4 palients, 3 had no
prior history of seizure. It is not known whether these events were related
1o the effects of MS alone, to AVONEX®, o to a combination of both, For
patients with no prior history of seizure who developed seizures during
therapy with AVONEX®, an efiologic basis should be established and
appropriate anti-convulsant therapy instituted prior lo considering
resumption of AVONEX™ treatment. The effect of AVONEX® administration
on the medical management of patients with seizure disorder is unknown.

Patients with cardiac disease, such as angina, congestive heart failure,

or arrhythmia, should be closely monitored for worsening of iheir clinical
condition during initiation of therapy with AVONEX®. AVONEX® does not
have any known direct-acting cardiac toxicity; however, symptoms of flu
syndrome seen with AVONEX® therapy may prove siressiul 1o patients
with severe cardiac conditions.

Laboratory Tests

In addition to those laboralory tests normally required for monitoring
patients with MS, complete blood cell counts and white biood cell
differential, platelet counts, and blood chemistries, including liver and
thyroid function tests, are recommended during AVONEX® therapy. During
the placebo-controlled study, complete biood cell counts and white blood
cell ditlerential, platelet counts, and blood chemistries were performed at
least every 6 months. There were no signilicant ditferences between the
placebo and AVONEX® groups in Ihe incidence of thyrold abnormalities, liver
enzyme elevation, leukopenia, or thrombocytopenia (these are known to be
dose-related laboratory abnomalities associated with the use of interferons).
Patients with myelosuppression may require more intensive monitoring of
complele blood cell counts, with differential and pialelet counts,

Drug Interactions

No formal drug imteraction studies have been conducted with AVONEX®.

In the placebo-controlled study, corlicosteraids or ACTH were administered
for (reatment of exacerbations in some patients concurrently receiving
AVONEX". In addition, some patients receiving AVONEX® were also treated
with anti-depressant iherapy and/or oral contraceptive therapy. No ungxpect-
edl adverse events were associated with these concomitant therapies.

Other interferons have been noted fo reduce cylochrome P-450
oxidase-mediated drug metabolism. Formal hepatic drug metabolism
studies with AVONEX® in humans have not been conducted. Hepatic
microsomes isolaled from AVONEX"-trealed thesus monkeys showed

no influence of AVONEX™ on hepatic P-450 enzyme metabolism activity.

As with all interferon products, proper monitoring of patients is required
if AVONEX™ is given in combination with myelosuppressive agents.

Use in Pregnancy

Il a woman becomes pregnant or plans to become pregnant while taking
AVONEX®, she should be informed of the potential hazards to the fetus,

and it should be recommended that the woman discontinue therapy. The
reproductive toxicity of AVONEX™ has nol been studied in animals o humans.
In pregnant monkeys given interferon beta at 100 times the recommended
weekly human dose (based upon a body surface area comparisan), no
teratogenic or other adverse effects on felal development were observed.
Abortifacient activity was evident following 3 to 5 doses at this level, No
ahortitacient effects were observed in mankeys treated at 2 times the
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recommended weekly human dose (based upon a body surface area com-
parison). Although no teratogenic effects were seen in these studies, it is
not known if leratogenic effects would be observed in humans, There are no
adequate and well-controlled studies with interferons in pregnant women.

Nursing Mothers

Itis not known whether AVONEX® is excreted in human milk. Because

of the potential of seripus adverse reactions in nursing infants, a decision
should be made to either discontinue nursing or to discontinue AVONEX®.

Pediatric Use
Sately and effectiveness have not been established in pediatric patients
below he age of 18 years.

Information to Patients

Patients should be informed of the most common adverse events associaled
with AVONEX® administration, including symptoms associated with flu
syndrome (see Adverse Events and Information for the Patient).
Symptoms of flu syndrome are most prominent at the initiation of therapy
and decrease in frequency with continued treatment. In the placebo-
controlled study, patients were instructed to take 650 mg acetaminophen
immediately prior o injection and for an additional 24 hours after each
injection to modulate acute symptoms associated with AVONEX®
administration.

Patients should be cautioned to report depression or suicidal

ideation (see Warnings).

When a physician determines that AVONEX® can be used oulside of the
physician’s office, persons who will be administering AVONEX® should
receive instruction in reconstitution and injection, including the review of
the injection procedures (see Information for the Patient). If a patient
is to self-administer, the physical ability of that patient to self-inject
intramuscularly should be assessed. Il home use is chosen, the first
injection should be performed under the supervision of a qualified health
care professional. A puncture-resistant container for disposal of needles
and syringes should be used. Patients should be instructed in the technique
and importance of proper syringe and needie disposal and be cautioned
against reuse of these ifems.

ADVERSE EVENTS

The salety data describing the use of AVONEX" (Interferon beta-1a) in MS
patients are based on the placebo-controlied trial in which 158 patients ran-
domized to AVONEX® were treated for up fo 2 years (see Clinical Trials).
The 5 most common adverse events associated (at p<0.075) with AVONEX®
treatment were fiu-like symploms (otherwise unspecified), muscle ache,
fewer, chills, and asthenia. The incidence of all 5 adverse events diminished
wilh continued treatment.

One patient in the placebo group attempted suicide; no AVONEX™-treated
patients attempled suicide. The incidence of depression was equal in the

2 treatment groups. However, since depression and suicide have been
reported with other interferon products, AVONEX® should be used with
caution in patients with depression (see Warnings).

In the placebo-controlled study, 4 patients receiving AVONEX® experienced

Table 2
MM:&MMM
_inthe Plocebo-ControlledStudy

seizures, while no seizures pcourred in the placebo group. 01 these
4 patients, 3 had no prior history of seizure. It is nol known whether
these events were related o the effects of MS alone, to AVONEX®,
of o2 combination of both (see Precautions).

Table 2 enumerates adverse events and selected laboratory abnormalities
that occurred al an incidence of 2% or more among the 158 patients

with relapsing MS treated with 30 mcg of AVONEX® once weekly by

IM injection. Reported adverse events have bean classified using standard
COSTART terms. Terms so general as to be uninformative or more common
in the placebo-Irealed patients have been excluded.

AVONEX® has also been evalualed in 290 patients with illnesses other

than MS. The majority of these patients were enrolled in studies to evaluate
AVONEX® treatment of chronic viral hepatitis B and C, in which the doses
studied ranged from 15 mcg to 75 meg, given subcutaneously (SC), 3 times
a week, for up to 6 months. The incidence of common adverse events

in these studies was generally seen at a frequency similar to that seen in
the placeba-controlled MS study. In these non-MS studies, inflammation al
the site of the SC injection was seen in 52% of trealed patients. In contrast,
injection site inflammation was seen in 3% of MS patients receiving
AVONEX®, 30 meg by IM injection. SC injections were also associated with
the following local reactions: injection site necrosis, injection site atrophy,
injection site edema, and injection site hemorrhage. None of the above was
observed in the MS patients participating in the placebo-controlled study.

Table 2
Adverse Events and Selected Laboratory Abnormalities
in the Placebo-Controlled Study

Adverse Event Placebo AVONEX"
(N=143) (N=158)
Body as o Whole
Headache 57% 67%
Flu-like symptoms (otherwise unspecified)”  40% B1%
Pain 0% 24%
Fever* 13% 2%
Asthenia 13% 21%
Chills* 7% 21%
Infection 6% %
Abdominal pain 6% 9%
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Adverse Evemt Platebo AVONEX"
(N=143) (N=158)
Chest pain 4% 6%
Injection site reaction 1% 4%
Malaise 3% 4%
Injection site inflammation 0% 3%
Hypersensilivity reaclion 0% 3%
Ovarian cys! 0% 3%
Ecchymosis injection site 1% 2%
Cardiovascular System
Syncope 2% 4%
Vasodilation 1% 4%
Digestive System
Nausea 23% 3%
Diarrhea 10% 16%
Dyspepsia % 1%
Anorexia 6% 7%
Hemic and Lymphatic System.
Anemia® 3% 8%
Eosinophils = 10% 4% 5%
HCT (%) < 32 (females)
or < 37 (males) 1% 3%
Metabolic and Nutritional Disorders
SGOT=3xULN 1% 3%
Musculoskeletal System
Muscle ache* 15% 3%
Arthralgia 5% 9%
Nervous System
Sleep difficult 16% 19%
Dizziness 13% 15%
Muscle spasm 6% 7%
Suicidal tendency 1% 4%
Seizure 0% 3%
Speech disorder 0% 3%
Alaxia 0% 2%
Respiratory System
Upper respiratory Iract infection 28% 3%
Sinusitis 17% 18%
Dyspnea 3% 6%
Skin and Appendages
Urticaria 2% 5%
Alopecia 1% 4%
Nevus 0% 3%
Herpes zoster 2% 3%
Herpes simplex 1% 2%
Spedial Senses
Dtitis media 5% 6%
Hearing decreased 0% 3%
Vaginitis 2% 4%
* Significantly associated with AVONEX™ treatment (p < 0.05).
DOSAGE AND ADMINISTRATION

The recommended dosage of AVONEX® (Interferon beta-1a) for the
treatment of relapsing forms of multiple sclerosis is 30 meg injected
intramuscularly once a week.

AVONEX® is intended for use under the guidance and supervision of a
physician. Patients may sell-inject only if their physician determines that
it is appropriate and with medical follow-up, as necessary, afler proper
fraining in IM injection technique.

AVAILABILITY OF DOSAGE FORMS
AVONEX® (Interferon beta-1a) is available as:

Package (Administration Pack) containing 4 Administration Dose Packs
(each containing one vial of AVONEX®, one 10 mL {10 cc) diluent vial,
two alcohol wipes, one gauze pad, one 3 cc syringe, one Micro Pin®,
one needle, and one adhesive bandage).
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THERAPEUTIC CLASSIFICATION Adjunct to levodopa and DDC inhibitor/ COMT-nhibitar
ACTION AND CLINICAL PHARMACOLOGY COMTAN (entacapane) is a reversitle, selective and manly peripherally
acting inhibitor of catechol-O-methyftransferase (COMT). COMTAN has no antiparkinsanian effect of its own and is designed
for concomitant administration with levodopa preparations.
COMT catalyzes the transfer of the methy group of S-adenosy-L-methionine to the phenciic group of substrates that contain
a cathecol structure. Physiclogical substrates of COMT include dopa, catecholamines (dopaming, norepinephring,
epinephrine] and their hydroxylated metaboites. In the presence of a decarboxytass inhibitor, COMT becomes the major
enzyme which is responsible for the metabolism of levodapa to 3-methaxy-4-hydroxy-I-phenylalanine (3-OMD).
The mechanism of action of entacapone is believed to be related to its abiity to inhibt COMT and thersby after the
plasma pharmacokinetics of levodopa, When administered with levodopa and a dopa decarboxylase [DDC) inhibitor
(carbidopa or benserazide), entacapone decreases the degradation of levodopa in the peripheral tissues further by inhibiting
the metabolism of levodopa 1o 3-OMD through the COMT pathway. This leads to mor sustaned plasma concentrations
of ievodopa, 1t is believed that at a given frequency of levodopa adminstration, these more sustained plasma levets of
levodopa result in mare constant dopaminergic stimutation in the braim leading 1o greater effects on the signs and symptoms
aof Parkinson's Disease. The higher levodopa levels also lead to increased levodopa adverse effects, sometimes requiring
a decreasa in the dose of levodopa,
In animeals, while: entacapons enters the CNS to a minimal extent, it has been shown to inhibit central COMT activity. In
humans, entacapone inhibits the COMT enzyme in peripheral tissues. The effects of entacapone on central COMT activity
in humans have not been studied,
PHARMACODYNAMICS
Effect of entacapone on erythrocyte COMT activity Studes in healthy volunteers and patients with Parkinson's
mmmmmmwwmwnmwwmemmm
oral administration. Fol ingle o f 200 and 800 mg of entacapone, maimal inhibition of enthrocyte COMT acthity
wias 64% and 82%, rasoeclm
Effect of entacapone on the pharmacokinetics of levodopa and its metabolites \Wnen 200 my entacapons is

i d together with levodopa
35% and the elimination half-lite of levodopa 15 peolonged from 1.3 h to 2.4 h. In general, the average peak levodopa
plasma concentration and the time of #ts oocumence (T, of 1 hour are unaffected, The onset of effect occurs after the
first administration and is maintained during long-term treatment.
In a dose-response study in patients with Parkinson's disease, the maximal efiect was obtained with a single dose of
mﬂmmwne&mdmwtamdednmemebmﬁabw fevodopa.
Studies in healthy volunteers and in patients with Parkinson's ¢ ow that

TABLE 1: Primary Outcome Measures: Hours of awake time “On" (Nordic Study); Percent of Awake time “On"
(North American "SEESAW" study).

Nordic Study
Placebo (n=86) Entacapone {n=85)
Mean (¢ SD Wean (2 SD) Difference
Baselne* 92125 93222
Week B-24*1 94226 10.7£22 1h 20 min {8.3%} Clesx 45 min, 1h 56 min
North American “SEESAW" Study
Placebo Entacapone
{n=102) (n=103] Difterence
Baseline** 60.8+14.0 600+152
Waok 8-24°% 628168 66.8 + 14.5 4.5% {0 h 35 min] Class. 0.93% ?’9?%

*dlaily ON time (1, TVialues represent the average of weeks 8, 16 and 24, by protocol-defined outcome measure. " Proportion

ON timed; $Values represent the average of weeks 8, 16 and 24, by protocal-defined cutocome measure.

Effects on “On" time did not differ by age, weight, disease severity at baseline, levodopa dose and concurrent traatment
with dopamine agonists or selegiling.

Camesponding significant decreases in "Off" time were also noted. Change from baseline in hours of awake time “Off"
i the Nordic Study were: -1.3 hours for the entacapane group; O hours for the placebo group and in the Norh Amenican
“SEESAW Study were: -1.2 hours for the entacapone group; -0.3 for the placebo group.

Withdrawal of entacapone: In the North American “SEESAW Study, abrupt withdrawal of entacapone, wilhout ateration
of the dose of levodopa/carbidopa, resulted in signifs ing of fluctuations, comparad to placebo. In some cases,
symptoms wese shghtly worse at baselne, but returmed to approxamately baseline severity within two weeks folowing
levodopa dose increase on average by B0 mg. In the Mordic Study, simiarty, a sgndicant worsening of Parkinsonian
symploms were cbsenved after entacapone withdrawal, as assessed two weeks after drug withdrawal, A this phase the
symptoms were approximately baseline severity following levodopa dose increase by about 50 mg,

In the third placetio controlied trial (Austrian-German “CELOMEN" Study), as in the other two frials, patients were randomized
to receive 200 mg entacapone or placebo with each dose of levodopa/dopa decarboxyiase inhibitor (up to 10 times daily).
The CELOMEN study was primarily designed as a safety trial. Measures of effectiveness n this study were the UPDRS
Parts Hl and Ill and total daily “On” time {see Table 2},

TABLE 2

Outcome Measures: UPDRS and Hours of awake time “On” {Austrian-German “CELOMEN" Study).

the: formation of 3-OMD from levodopa. The chronic use of entacapone (200 mg, 3 1o 10 times dally) in patients with
Parkinson’s disease, decreases the AUC of 3-OMD by 42 10 61%.

PHARMACOKINETICS AND METABOLISM OF ENTACAPONE Entacapona phasmacokinetics are inear over a dose
range of 5 1o 200 mg. A slight non lnearity in AUC was seen at doses greater than or equal to 400 mg in a single dose,
dose-response, study in patients with Parkinson's disease. The pharmacokingtics of enfacapone are indapendent of
levodopa/DOC coadministration.

Absorption There are large intra- and interndividual vanations in the absorption of entacapone.

Entacapons is rapidly absorbed from the Gl tract, reaching peak concentraions (Cy,) in the plasma in appromately one
hour. The drug has an extensive first-pass metabolism with bioavailabdity of about 35% following oral administration of a
200 myg dose. G, after a sngle 200 mg dose of entacapone, & approxmately 1.2 pg/ml. Food does not affect the
absorption of entacapone to any signficant extent.

Distribution and protein binding The volume of distribution of entacapone at steacy state after 1y, injgcton is small 20 L),
Entacapone dogs not distribute widsly into tissues dug to its high plasma peotein binding, Based on in wiro studies, the
plasma protein binding of entacapane is 98% over the concentration range of 0.4 to 50 pg/mL. Entacapane binds mainly
1o serum albumin,

Metabolism/Elimination Entacapone undergoes extensive metabolksm, mainly in the fiver, The main mefabolic pathway
of entacapone in humans is the isomerization o the cis-isomer, followed by direct glucuronidation of the parent and cis-
somer; the glucuronide conjugate is inactive,

The elimnation of entacapone cocurs manly by non-renal metabolic pathways. 1 is estimated that 80-90% of the dose
15 excreted in fecas, although this has not been confirmed in man. Approxmately 10-20% is excreted in unne. Only traces
of entacapone are found as unchanged drug in unne. The major part (35%) of the drug excreted in uring is conjugated
with ghucuronic acid, Of the metabolites found in urine only about 1% have been formed through oxidation,

UPDRS ADL*
rbidopa, it increases the area under the curve (ALIC) of levodopa by approximately Placebo (n=104) | Entacapone (n=191)
Mean (= SD) Msan {+ 0) Ditference
Baseine 120+58 12461
Week 24 124263 111263 -1.35 Chss -2.54, -0.16
UPDRS MOTOR*
Placebo Entacapone
apone dose-dependently {n=102} {n=180) Differance
Bassine 24112 2494128
Week 24 243+129 17121 -2.B3 Cles -4.95, -0.71
Hours of Awake Time “On” diary)™*
Placebo __‘ Entacapone
(n=60) [n=114) Difference
Basaline 101+25 102+26
Week 24 106+30 118227 1,08 Clgs 013, 208

“Total popudation; score change at encpoint, **Fluctuating populaticn, with 5-10 doses.
INDICATIONS AND CLINICAL USE COMTAN (entacapone) s indicated as an adjunct 1o levodopa/carbidopa or
levodopa/benserazide preparations to treat patients with ickopathic Parkinson's Disease who expenence the signs and
symptoms of end-ol-dose “wearing-off” (see CLIMIGAL PHARMACOLOGY: Clinical Trials).

COMTANS effectivenass has not been systematicaly evaluated in patients with idiopathic Parkinson's Disease who do not
exparience end-of-dose “wearing-off",

Since COMTAN is to be used in combination with a levodopaldopa-decarboxytase inhititor, the prescribing information
for levodopa/carhidopa and levodopa/benserazide are also apphicable when COMTAN is added to the treatment regimen,
CONTRAINDICATIONS COMTAN [entacapons) is contraindicatied in patients with known hypersensindly 10 entacapone
o to the exgipients of the drug product.

COMTAN should not be given concomitantly with non-selective mong dase (MAD) inhébitors (e.g. phenélzine and
tramyicyproming). The combnation of selective MAO-A and selective MAC-B mhibdors is equivalent to non-selective MAD-
inhibition, therefore, they should not both be gven concomitantly with COMTAN and levodopa preparations. Non-selective
MAQ inhibitors must be discontinued at least two weeks paor to initiating therapy with entacapone,

Selective MAO-B inhibitors should not be used at higher than recommended doses (e.g. sefegeline 10 mg/day) when co-

The total body clearance of entacapone, alter L.v. administration, is about B0 mLimin, It is d with a short ghimi
hait-fe; the half-ife for B-phase being about 0.5 hours and for the y-phase about 2.5 hours, The p-phase s predominant,
and the y-phase accounts for approximeately 8% of the plasma-tme-concentration curve (AUC) following |v. administration,
Hepatic Impairment The metabolism of the dnug & slowed in patients with miki to moderate (Child-Pugh grading Class
Aand B) hepatic insufficiency caused by cimhotic disease. In these patients, the AUC and C, values were approximately
two-foid greater than those in demographically-matched healthy volunteers. As there is no clinical trial data to establsh a
safe and effective dosing regimen for hepatically impaired patients, entacapone should be not be administered to patients
with hembc muemml {see CONTRAINDICATIONS).

t The p kingtics of pone were gvaluated in healthy volunteers and in patients with
mdarmecy{c;,oao 0,89 mLsec/!. 731m¥) and seversly (Cl 0.20 - 0.44 mLisac/1.73 mv) impaired renal hunction. After
asingle oral dose of 200 mg, the phamacckinetics of entacapone were not significantly changed in patients with moderate
1o severe rendl insufficiency,

‘Age, gender and race Entacapone pharmacokinetics are independent of age. No formal gender studees have been
conducted. Racial representation in cinical trials was largely imited to Caucasians (there ware only 4 blacks in one US trial
and no Asans in any of the clinical irials), no conchusions can therefore be reachied about the efiect of entacapons on groups
other than Caucasian,
mmmmmmsmaammmmmdmmw
Entacapone is highly protein bound (98%). In wiro studies have shown that entacapone, at iC o

clrmini with COMTAN (se PRECAUTIONS, Drug Interactions, Selegeine).
COMTAN s contraindicated in patients with & previous history of Neuroleptic Makgnant Syndrome (INMS) andior non-
fraumatic
COMTAN is oomrandacated in patients with fver impairment,
COMTAN is contraindicated in patients with pheochrummnaduelu the increased risk of hypertensive crisis.
WARNINGS Drugs bolized by Catech (COMT): When a single 400 mg dose of
entacapong was given together with intravenous nseprwalm [isoproterencl) and epnephring without coadminisiered
levodopa/dopa decarbowyase inhinitor, the overall mean maximal changes in heart rate dunng mhusion wese about 50%
and 80% higher than with placeba, for soprenaling and epinephrine, rsscecww
Therefore, drugs known fo be metabolized by COMT, such as hi rine, o
dobutamine, alpha-methyidopa, apomorphing, ispethenne and bitolteral shodcl be a&mslaad with caution n patients
receiving entacapone regardiess of the route of administration (including inhatation), as their interaction may result in
increased heart rates, possibly amhythmias, and excessive changes in biood pressure.
Ventricular tachycardia was noted in a 32 year old heatthy male volunteer in an interaction study after epinephing infusion
and oral entacapone administration, Treatment with propranclol was required. A causal relationship to entacapong
administration appears probable but cannot be attibuted with cerainty.
PRECAUTIONS Rhabdomyolysis secondary to severe dyskinesias or Neurokptic Malignant Syndrome (NMS) has been

does not dsplace drugs of which a large proporion is bound to plasma proteins (e.g. warkarin, salcyle acid, phemylbutazone,
and diazepam). On the other hand, entacapone s not markealy displaced by any of these drugs at therapeutic concentrations,
CLINICAL TRIALS The effectiveness of COMTAN as an adjunct to levodopa/DDC therapy in the treatment of Parkinson's
disease was demonstrated in theee separate 24-week randomized, placebo-controlled, double-blind, multicenter studies
in 676 patients with mid to moderate Parkinson's disease (average Hoen and Yahr score: 1.5-3), In two of these studies
{Nordi: Study and North American *SEESAW Study), the patients’ disease was “fuctuating”, i.e. was characterized by
documented periods of "On” (periods with relatvely good functioningh and “OfF (penods of relatively poor functioning), despite
optimum levodopa theragy. In the third trial {German-Austrian *CELOMEN" Study) patients were not required to have been
experiencing fuctuations. On average the patients evaluated had been treated with lkevodopa/DDC inhibitor therapy for
8.3 years and BG% were traated with other antiparkinsonian medication (dopamine agonists, selegiine, amantadine.
anticholinergics) in adddion 1o a levodopa/DOC inhibitor,

In the two studies in patients with Parkinson's diseass with documented epsodes of end-of-dose maotor fluctuations
despite optimal levodopa therapy, patients were randomized to receive placeba (n=188) or 200 mg entacapone
(n=188} with each daily dose of levodopa/dopa decarboxylase inhibitor (carbidopa or benserazide, average 4 to 6 doses
per day). The formal double-biind portion of both trials was 6 months. Patients recorded the time spent in the *On”
and "Off" states in home diaries periodically throughout the duration of the trial. In the Nordic Study the primary
outcome measure was the total mean time spent in the “On” state during an 18-hour diary recorded day, in the North
American “SEESAW™ study, the primary outcome measure was the proportion of awake time spent over 24 hours in
the *On" state,

In addition to the primary out meastire, a5 fhe amount of time soent in fhe “Off" state was
evaluated and patients were also in sub ﬂlmeunlﬁed i Disease Rating Scale (UPDRS), an
investigator's and patients’ global of clinical conddtion, a 7-paint subjective scale designed 1o assess giobal

functioning in Parkdnson's Disease and for change in daly levodopa/DDG dose. Resus for the primary effcacy measure for
these two studies are shown in Table 1,
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rarely in patients with Parkinson’s diseasa.

NMS, mcluding rhabdomyalysis and hyperthermia, is characterised by motor symptoms (rigidity, myoclonus, fremor),
mental status changes (e.g., agitation, confusion, comaj, hyperth , autonomic dysh 1 (tachycardia, labile blood
Y ) and elevated atine phosphokinass (CPK] which may be a consequence of rhabdomyolysis. In indnadual
cases. only some of these symptoms and/or findings may be evident.

Neither NMS nor mhabdomyolyss have been reported in association with COMTAN (entacapone) treatment from controlied
trials in which entacapone was discontinued abruptly, Since the introduction into the market, a rase number of cases with
some smiar signs and symptoms have been reported in association with COMTAN treatment. Nevertheless, because NMS
mmmmmnmsmwmmmmmmmmmmme
prescribers should exercise caution when discontinuing COMTAN When cc y, withdrawal
should proceed slowly, and if signs and/or symptoms occur despite a siow withdrawal of entacapone, an increase in
levodopa dosage may be necessary.

COMTAN enhances the effects of levodopa. Therefore, to reduce levodopa-rekated dopaminergic adverse effects, e.g.
dyskinesias, nausea, vomiting and hallucinations, it may be necessary 1o adiust the levodopa dosage within the first days
to first weeks following the iniation of COMTAN treatment,
OCNITANhasmmpaﬂmmrmaﬂwdmmmmmm,«MuMasanaﬁmme
or levodopa/benserazide treatment. The wamings and p & given for levodopa/carbidopa and levodop

treatment should thersfore be taken into account when COMTAN is used.

1f COMTAN treatment is discontinued, it is necessary to adjust the dosing of other parkinsonian treatments, especialy
levodopa, to achieve a sufficient level of control of the parkinsonian symptoms (see DOSAGE AND ADMINISTRATION].
Orthostatic Hypotension/Syncope COMTAN may aggravate levodopa-induced crthostatic hypotension. COMTAN
should be given with caution to patients wha are treated with drugs which may cause orthostatc hypatension. In controfied
clnical tnals approximately 1.2% of patients who received 200 mg COMTAN and 0.8% of patients treated with placebo
reported at least cne episode of syncope. Reports of syncope were ganerally more frequent in patients in both treatment
groups wha had an episode of documented hypotension,
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Diarrhea In clinical trials, diarrhea was reported as an adverse event in 60 of 603 (10.0%) and 16 of 400 {4.0%) of patients
treated with 200 mg COMTAN and placebo, respectively. In patients treated with COMTAN diarrhea was generally mild
to moderate in severity (8.6%) but was reported as severe in 1.3%. Diarthea resulted in withdrawal in 10 of 603 (1.7%} patients
{1.2% with mild to moderate diarrhea and 0.3% with severe diarrhea). Diarrhea generally resolved after discontinuation of
COMTAN. Two patients with diarrhea required hospitalization. Typically, diarrhea presents within 4 to 12 weeks after
entacapone s started, but it may appear as early as the first week and as late as many months after the initiation of freatment.
Dyskinesia COMTAN may potentiate the dopaminergic side effects of levodopa and may cause and/or exacerbate
preexisting dyskinesia. Although decreasing the dose of levodopa may ameliorate this side effect, many patients in
controlled trials continued to experience frequent dyskinesias despite a reduction in their dose of levodopa. The rates of
withdrawal for dyskinesia were 1.5% and 0.8% for 200 mg COMTAN and placebo, respectively.

Hallucinations Dopaminergic therapy in Parkinson’s disease patients has been associated with hallucinations. In clinical
trials, hallucinations developed in approximately 4% of patients treated with 200 mg COMTAN or placebo. Hallucinations
led to drug discontinuation and premature withdrawal from clinical trials in 0.8% and 0% of patients treated with 200 mg
COMTAN and placabo, respectively. Hallucinations led to hospitalization in 1.0% and 0.3% of patients in the 200 mg
COMTAN and placebo groups, respectively.

Hyperpyrexia and Confusion Cases of a symptom complex resembling the neuroleptic malignant syndrome characterized
by elevated temperature, muscular rigidity, altered consciousness, and elevated CPK have been reported in association
with the rapid dose reduction or withdrawal of other dopaminergic drugs. Several cases with similar signs and symptoms
have been reported in association with COMTAN therapy, although no information about dose manipulation is avaiiable.
The complicated nature of these cases makes it difficult to determine what role, if any, COMTAN may have played in their
pathogenesis. No cases have been reported following abrupt withdrawal or dose reduction of entacapone treatment
during clinical studies.

Prescribers should exercise caution when discontinuing entacapone treatment. When considered necessary, withdrawal
should proceed slowly. If a decision is made to discontinue treatment with COMTAN, recommendations include monitoring
the patient closely and adjusting other dopaminergic treatments as needed. This syndrome should be considered in the
differential diagnosis for any patient who develops & high fever or severe rigidity. Tapering COMTAN has not been
systematically evaluated.

Fibrotic Complications Cases of retroperitoneal fibrosis, pumonary infittrates, pleural effusion, and pleural thickening have
been reporied in some patients treated with ergot derived dopaminergic agents. These complications may rescive when
the drug is discontinued, but complete resolution does not always occur. Although these adverse events are believed to
be related to the ergoline structure of these compounds, it is unknown whether other, non-ergot derived drugs {e.g.,
entacapone) that increase dopaminergic activity can cause them. It should be noted that the expected incidence of fibrotic
complications is so low that even if entacapone caused these complications at rates similar to those attributable to other
dopaminergic therapies, it is uniikely that it would have been detected in a cohort of the size exposed to entacapone. Four
cases of pulmonary fibrosis were reported during clinical development of entacapone; three of these patients were also
treated with pergolide and one with bromogriptine. The duration of treatment with entacapone ranged from 7 to 17 months.
Renal Toxicity In a 1-year toxicity study, entacapone (plasma exposure 20 times that in humans receiving the maximum
recommended daily dose of 1600 mg) caused an increased incidence in male rats of nephrotoxicity that was characterized
by regenerative tubules, thickening of baserent membranes, infiftration of mononuclear cells and tubular protein casts.
These effects were not associated with changes in clinical chemistry parameters, and there is no established method for
monitoring for the possible occurrence of these lesions in humans. Although this toxicity could represent a species-specific
effect, there is not yet evidence that this is so.

Hepatic Findings Three comparative nonclinical toxicological studies were conducted in rats with special emphasis on
liver toxicity. Rats were treated with entacapone or tolcapone (another COMT inhibitor) at oral doses ranging from
200 mg/kg/day to 600 mg/kg/day from 8 to 15 days. In rats treated with entacapone no microscopic findings were noted
inliver at any of the doses tested {plasma exposure at the highest dose of 600 mg/kg/day corresponds to 26 times that
in humans recelving the maximum recommended daily dose of 1600 mg). In contrast, rats treated with tolcapone showed
signs of hepatotoxicity {certriicbular hypertrophy, necrosis, vacuolation) on histopathological examination at doses of
400 mg/kg/day and 600 mg/kg/day (plasma exposure at 500 mg/kg/day corresponds to 26 times that in humans at the
maximum recommended daily dose of 600 mg).

The relevance of these findings to man is unknown

Urine Discolouration COMTAN may cause a harmiess intensification in the color of the patient's urine to brownish-
orange.

Special Populations Hepatic impairment (see CONTRAINDICATIONS)

Renal impairment The pharmacokinetics of entacapone were not significantly changed in patients with moderate to severe
renal insufficiency and there is no need for dose adjustment (see PHARMACOKINETICS AND METABOLISM OF COMTAN).
There is no experience with entacapone in patients receiving dialysis.

Carcinogenesis Two-year carcinogenicity studies have been conducted in the mouse at dosages up to 600 mg/kg/day
and in the rat at dosages up to 400 mg/kg/day. In the rat, the only drug-related finding was an increased incidence of renal
tubular adenomas and carcinomas noted in males at doses of 400 mg/kg/day. Plasma exposures (AUC) associated with
this dose were approximately 20 times higher than estimated plasma exposures of humans receiving the maximum
reccmmended dally dose of entacapone (8 x 200 mg = 1600 mg). In the mouse study, there was a high incidence of
premature mortality in animals receiving the highest dose of entacapone (600 mg/kg/day, corresponding to 2 times the
maximum recommended human dose on a mg/m’ basis). Thus, the mouse study does not allow adequate assessment
of carcinogenicity. Although no treatment related tumors were observed in animals receiving lower doses, the carcinogenic
potential of entacapone has not been fully evaluated.

The carcinogenic potential of COMTAN in combination with levodopa/DDC has not been studied.

Mutagenesis Entacapone was mutagenic and clastogenic in the in vitro mouse lymphoma/thymidine kinase assay in the
presence and absence of metabolic activation, and was clastogenic in cultured human lymphocytes in the presence of
metabolic activation. Entacapone, either alone or in combination with Sinemet, was not clastogenic in the in vivo mouse
micronucleus test or mutagenic in the bacterial reverse mutation assay {(Ames test).

Pregnancy There are no studies or clinical experience of the use of COMTAN in pregnant women. Use of COMTAN in
women of child-bearing potential requires that the anticipated benefits of the drug be weighed against possible hazards
o mather and child.

Reproduction studies have been performed in rats and rabbits at doses up to 1000 mg/kg/day and 300 mg/kg/day,
respectively, of entacapene. Increased incidence of fetal variations were evident in litters from rats treated at the highest
dose in the absence of overt maternal toxicity. The maternal plasma drug exposure (AUC) associated with this dose was
approximately 34 times the estimated plasma exposure in humans receiving the maximal recommended dose of 8 x
200 mg (1600 mg/day). Increased frequencies of abortion and late/total resorptions and decreased fetal weights were
observed in litters of rabbits treated with maternotoxic doses of 100 mg/kg/day (plasma AUC 0.4 times those in humans
receiving the maximal recommended daily dose) or greater. There was no evidence of teratogenicity in these studies.
However, when entacapone was administered to female rats prior to mating and during early gestation, an increased
incidence of fetal eye anomalies {macrophthalmia, microphthalmia, anophthalmia) was observed in litters of dams treated
with doses of 160 mg/kg/day (plasma AUCs 7 times those in humans receiving the maximal recommended dally dose)
or greater, in the absence of maternal toxicity. Administration of up to 700 mg/kg/day {plasma AUCs 28 times those in humans
receiving the maximal recommended daily dose) to female rats during the later part of gestation and throughout lactation
produced no evidence of developmental impairments in the offspring.

Entacapone is always given concomitantly with levodopa/carbidopa, which is known to cause visceral and skeletal
malformations in rabbits. The teratogenic potential of entacapone with levodopa/carbidopa was not assessed in animals.
No effect on fertility was observed in male and female rats treated with up to 700 mg/kg/day of COMTAN {exposure
achieved approximately 28 times higher than that in man after the maximum recommended daily dose of 8 x 200 mg/day).
Nursing mothers Studies in rats have shown that entacapone is excreted in milk. It is not known whether entacapone
is excreted in human milk. Since the safety of COMTAN in infants is unknown, women should ot breast-feed during
treatment with COMTAN.

Pediatric Use The safety and efficacy of COMTAN in pediatric patients has not been established and use in patients below
the age of 18 is not recommended.
O ional Hazards: Psy Perf COMTAN together with levodopa may cause dizziness and
symptomatic crthostatism. Patients should be cautioned about operating machinery, including automobiles, unti they are
reasonably certain that the drug treatment does not affect them adversely.

Drug Interactions Protein binding Entacapone is highly protein bound {88%). I vitro studies have shown that entacapone,
at therapeutic concentrations, does not displace drugs of which a large proportion is bound to plasma proteins (e.g.
warlarin, salicylic acid, phenyloutazone and diazepam). Entacapone is not markedly displaced by any of these drugs at
therapeutic concentrations (see ACTIONS AND CLINICAL PHARMACOLOGY).
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Drugs bolized by the Catechol-O- {COMT): sec WARNINGS.

Non-selective MAQ inhibitors: Sece CONTRAINDICATIONS,

Selegiline In two muttiple-dose interaction studies in patients with Parkinson's disease, no interactions between COMTAN
and selegiline (10 mg) were observed in the presence of coadministered levodopa/dopa decarboxylase inhibitor. More than
400 parkinsonian patients in phase 2 and 3 studies used selegiline in combination with entacapone and levodopa/ODC
inhibitor without any apparent interactions (also see CONTRAINDICATIONS).

The experience on the clinical use of COMTAN with several drugs including, tricyclic antidepressants, noradrenaline
reuptake inhibitors {desipramine, maprotiline and venlafaxine) and catechol-structured drugs that are metabolized by
COMT is limited. Therefore, patients should be carefully monitored when COMTAN is administered in combination with
these dnigs {sse CONTRAINDICATIONS and WARNINGS).

No interaction of COMTAN with carbidopa were observed with the recommended dosage regimen; however, high single
doses {in excess of 400 mg of COMTAN) may decrease the bicavailability of carbidopa.

Pharmacokinetic interaction studies with benserazide have not been condusted.

COMTAN increases the bioavailability of levodopa from standard levodopa/benserazide preparations 5-10% more than
from standard levodopa/carbidopa preparations. Conseguently, undesirable dopaminergic effects may be more frequent
when entacapone is added to levodopa/benserazide treatment. A larger reduction of the levodopa dose may be required
when COMTAN treatment is initiated in patients receiving levodopa/benserazide {see DOSAGE and ADMINISTRATION).
As most COMTAN excretion is via the bile, caution should be exercised when drugs known to interfere with biliary excretion,
glucuronidation, and intestinal beta-glucuronidase are given concurrently with COMTAN. These include probenicid,
cholestyramine, and some antibiotics {e.g. erythromycin, rifampicin, ampicilin and chioramphenicol).

Imipramine [n a single-dose study in healthy volunteers, no interactions between COMTAN and imipramine were observed
in the absence of coadministration of levodopa/dopa decarboxylase inhibitor.

Hormone levels: Levodopa is known 1o depress prolactin secretion and increase growth hormone levels. Treatment with
COMTAN coadministered with levodopa/dopa decarboxylase inhiitor does not change these effects.

Laboratory Tests COMTAN is a chelator of iron. The impact of entacapone on the body's iron stores is unknown; however,
atendency towards decreased serum iron concentrations was noted in a clinical trial. In a controlled clinical study serum
ferritin levels (as marker of iron deficiency and subclinical anemia) were not changed with entacapone compared to placebo
after one year of treatment and there was no difference in the rates of anemia or decreased hemoglobin levels.

The laboratory tests required during extendex levodopa therapy should ive nomrally conducted also during COMTAN treatment.
ADVERSE REACTIONS A total of 1450 patients with Parkinson's Disease received COMTAN (entacapone) during the
pre-marketing clinical trials. Approximately 14% of the 603 patients given entacapone in the double-blind placebo-controlled
trials discontinued treatment due to adverse events compared to 9% of the 400 patients who received placebo. The most
frequent causes of discontinuation in decreasing order for COMTAN vs placebo are: psychiatric reasons (2% vs 1%),
diarthea (2% vs 0%), dyskinesia/hyperkinesia (2% vs 1%), nausea (2% vs 1%), abdominal pain (1% vs 0%), and aggravation
of Parkinson’s Disease symptoms (1% vs 1%).

Incidence of Adverse Events in Placebo Controlled Trials The most frequently observed adverse events reported with
COMTAN were dyskinesias/hyperkinesia (23%/10%), nausea (14%), abnormal urine {intensification of the color of urine,
13%), diarrhea (10%}, dizziness {10%) and abdominal pain {3%). Dyskinesia, nausea and abdorninal pain, may be more
common with higher doses (> 1400 mg/day) than with lower doses of COMTAN.

Adverse events related to the treatment with COMTAN are usually mild to moderate in severity, leading only rarely to
discontinuation of the treatment.

Table 3

Adverse events, irrespective of causal relationship to study drug, occurring in > 1% of COMTAN patients
during controlled Phase 3 studies.

Adverse Events COMTAN (n=603} Placebo (n=400)
by body system % of patients % of patients
Autonomic Nervous System Disorders
Hypotension postural 43 40
Body As A Whole - General Disorders
Fatigue 6.1 35
Pain 6.0 45
Back pain 50 30
Sweating increased 36 30
Asthenia 18 13
Weight decrease 1.7 05
Fever 13 05
Syncope 1.0 0.8
Central & Peripheral Nervous System Disorders
Dyskinesia 252 148
Hyperkinesia 9.5 5.0
Hypokinesia 8.6 75
Dizziness 75 8.0
Ataxia 12 05
Speech disorder 1.2 0.8
Gastrointestinal System Disorders
Nausea 138 75
Diarrhea 10.0 40
Abdominal pain 8.1 45
Constipation 6.3 43
Vomiting 4.0 1.0
Mouth dry 30 03
Dyspepsia 23 08
Flatulence 15 03
Anorexia 15 1.3
Gastrointestinal disorders 1.0 03
Gastritis 1.0 0.3
Musculoskeletal System Disorders
Arthralgia 1.8 15
Platelet, Bleeding & Clotting Disorders
Purpura 15 0.8
Psychiatric Disorders
Hallucinations 41 40
Paroniria 22 18
Anxiety 20 13
Agitation 1.7 0.3
Confusion 17 15
Somnolence 1.7 0.3
Amnesia 13 08
Sleep disorder 1.3 0.8
Reproductive Disorders, Male
Prostatic disorder 1.0 0.3
Resistance Mechanism Disorders
Infection bacterial 1.3 0.0
Respiratory System Disorders
Dyspnoea 2.7 13
Bronchitis 1.2 1.0
Skin And Appendages Disorders
Rash 36 30
Special Senses Other, Disorders
Taste perversion 1.0 03
Urinary System Disorders
Urine abnormal 9.5 00
Cystitis 1.2 0.5
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Adverse Events reported in <1% of patients treated with COMTAN in Phase 3 trials:
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DOSAGE AND ADMINISTRATION
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levodopa preparation itself, o by extending the interval between doses, acconding to the clinical condition of the patient,
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Discontinuation of COMTAN Rapid withdrawal or sbrupt reduction in the COMTAN dose could lead 1o emergence of
signs and symiptoms of Parkinson's disease (see Cincal Phamacology, Clinical Trials) and may lead to hyperpyreda and
conhusion, ammwwwmimmmmwmm
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Division Heads for Clinical Neurosciences

Creating the future of health.
UNIVERSITY OF

CALGARY

The Department of Clinical Neurosciences and the Calgary Health Region invite applications for two full-time academic positions.

* Head, Division of Neurology — Special attributes include a dedicated MRI Research Centre and outstanding clinical programs

in most neurological sub-specialties.

* Head, Division of Neurosurgery — Special attributes include intra-operative MRI imaging and a planned Radiosurgery Centre.
We are looking for dynamic leaders who have a strong record of clinical service and academic productivity as well as demonstrated
administrative skills. The successful candidates will hold an MD with specialist certification in Neurology/Neurosurgery, be eligible for licensure in
the Province of Alberta and hold a fellowship with the Royal College of Physicians and Surgeons of Canada in Neurology/Neurosurgery or
equivalent.
The Calgary Health Region is the fastest growing fully integrated health system in Canada and provides unlimited opportunities. The Faculty of
Medicine is in the process of building a major new research facility. Calgary is a vibrant, multicultural city (pop. ~1,000,000) located close to
Banff National Park and the Rocky Mountains.
Please submit a curriculum vitae and the names of three references by November 30, 2002, to:
Dr. J. Gregory Cairncross, Head
Department of Clinical Neurosciences
University of Calgary/Foothills Hospital
1403 - 29 Street N.W.
Calgary, Alberta, Canada T2N 2T9
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residents of Canada. The Uniw of Calgary re:

priority will be given to Canadian ci

ts, appreciates and encourages diversity.

izens and permanent

Boehringer Ingelheim Clinical Movement Disorder Fellowship
Bourse clinique Boehringer Ingelheim en troubles du mouvement

Parkinson Society Canada ~\ Boehringer
Société Parkinson Canada || || Ingelheim

Parkinson Society Canada is pleased to announce this years Request for La Société Parkinson Canada est ravie dannoncer que les formulaires de
Applications (RFA) for our 2003 Boehringer Ingelheim Clinical Movement demande pour la Bourse clinique Bochringer Ingelheim en troubles du
Disorder Fellowship. This one-year fellowship of $45,000 will [und a post- mouvement de 2003 sont maintenant disponibles. Cette bourse d'un an,

residency trainee. The training is to provide expertise in the diagnosis and d'une valeur de 45 000 dellars, subventionnera un stagiaire en formation
management ol Parkinson disease and other movement disorders. Research

post-résidence. La formation vise a accroitre l'expertise en diagnostic et en
may be a component of the program but at least 80% is clinical training gestion du Parkinson et d’autres troubles du mouvement. La recherche peut
This award will be tenable as of July 1st, 2003 constituer un élément du programme, mais ce dernier doit porter au moins a
80 p. 100 sur la formation clinique. Cette bourse sera valide a compter du
This program is funded through a generous donation by Boehringer ler juillet 2003

Ingelheim. Parkinson Society Canada is responsible for the selection and

administration of the fellowship program Ce programme de bourse est financé grice a un généreux don de Boehringer

Ingelheim. La Société Parkinson Canada choisit les boursiers et administre le
Application materials and information may be obtained at: programme
hup://www.parkinson.ca/research/boehringer.html
Or by contacting: On peut obtenir une trousse de demande en se rendant a
Lysa Toye, Grants Administrator http:/fwww.parkinson.ca/research/boehringer.html
Parkinson Society Canada ou en communiguant avec :
Tel: 416-227-9700 or 1-800-565-3000, ext. 249 Lysa Toye, Administratrice des subventions
Email: lysa.toye@parkinson.ca Société Parkinson Canada
Tél. : (416) 227-9700 ou 1 800 565-3000, poste 249
Please note that all other Parkinson Society Canada research program RFAs Courriel : lysa.toye@parkinson.ca
will be announced in February 2003, For more details see
htip:/fwww, parkinson.ca/research/changes. himl Priere de noter que les formulaires de demande pour les autres programmes
de recherche de la Société Parkinson Canada seront annoncés en février
2003. Pour obtenir de plus amples renseignements, consulter
hutp:/fwww.parkinson.ca/research/changes. himl.

Deadline date for submission is December 2, 2002 -5:00 p.m. EST La date limite pour la présentation des demandes est
le 2 décembre 2002 a 17 h (HNE).
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Mayo School of Continuing
Medical Education

2003 Multiple Sclerosis: Advances and
Evidence-Based Management

(Joint-Sponsored by Mavo Foundation and the National
Multiple Sclerosis Society, Desert Southwest Chapter)

Hilton Scottsdale Resort & Villas _
February 15-16, 2003

The program design emphasizes an evidence-based and
practical approach to the diagnosis of Multiple Sclerosis,
management of common symptoms and exacerbations,
and strategies aimed at slowing or arresting disease
progression. Highlights of the course include cutting-edge
rescarch reviews by leading North American investigators
in MS pathology, disease models, neuroimaging,

and clinical trial design.

Course Registration Fee: $250 (5225 carly-bird discount
if registered before 1/15/03)

For further information, call 1-480-301-4580, send an
e-mail to mes.cme@mayo.edu or visit our website at ™
www.mayo.cdu/cme/schedule.html
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OUR GOAL:

ERO PAIN"
IN MIGRAINE

% of Attacks Reduced to Zero Pain™
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. i 100 g

* IMITREX" is effective at any stage of W IMITREX® 100 mg po E
migraine pain® 20 M placebo +
graine pain w0 2

« IMITREX" at the first sign of pain reduced 55 s
most attacks to ZERO" o g

* Nearly 1 out of 2 attacks reduced to ZERO - &
PAIN™ at 1 hour o S
= 2 out of 3 attacks reduced to ZERO PAIN™ at . ;
2 hours i -
* 9 out of 10 attacks reduced to ZERO PAIN™ i ;
at 4 hours . 2
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*2 and 4 hour posl dose lime points were the primary endpoints

SUCCESS WITH JUST ONE DOSE

Y% of attacks that did not require a second dose
when treated early with IMITREX

* When IMITREX" was taken at first sign of
pain’, 80% of migraine attacks did not require
a second dose’ 800/
*Reduced need for a second dose = Potential 0
cost savings {acquisition cost only)
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IMITREX" (sumatriptan succinate/sumatriptan) is a selective 5-HT receptor agonist indicated for the acute treatment of
migraine attacks with or without aura.! IMITREX" is not indicated for prophylactic therapy of migraine, or for the
management of hemiplegic, basilar or ophthalmoplegic migraine. Safety and efficacy have not been established for cluster
headache.

IMITREX" is contraindicated in patients with history, symptoms, or signs of ischemic cardiac, cerebrovascular, or peripheral
vascular syndromes, valvular heart disease or cardiac arrhythmias. In addition, patients with other significant underlying
cardiovascular diseases should not receive IMITREX”. IMITREX" is also contraindicated in patients with uncontrolled or
severe hypertension.

The most common adverse events with IMITREX" 100 mg tablets included: nausea (11.0% vs. 5.8% placebo), malaise/fatigue (9.5%
vs. 5.1% placebo), sensations (body regions unspecified) (9.0% vs. 4.5% placebo).

+ Refers to O (zero) on a 4 point pain scale where O=no pain, 1=mild pain, 2=moderate pain and 3=severe pain.’

A IMITREX® should not be used prophylactically. Administration during migraine aura prior to other symptoms occurring may not prevent the development of a headachie,

# Early intervention = treatment initiated at first sign of pain - when pain was mild, before progression to moderate-severe pain.

# Based on a retrospective analysis, 92 patients treated 118 headaches at first sign of pain, where the original prospective study did not pre-define this end-point, Farther investigation using prospective
analysis is required to prove clinical significance.

IMITREX" is a registered trademark, used under license by GlaxoSmithKline Inc. ™used under license by GlaxoSmithKline Inc. Product Monograph available to health care prolessionals upon reguest.

"TMITRE X°

SUMATRIPTAN SUCCINATE

SUMATRIPTAN
@ A faster way back.™
oy ) ) 4 ) ) AR (Rel)
GlaxoSmithKline * Onset of action: 10-15 min. subcutaneous, 15 min. nasal spray, 30 min. tablet. AL (e
For brief prescribing information see page A-32, A-33
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AE the furst signs of end-of-dose “wearing-off”
in Parkinson s Disease’, consider COMTAN

" CoOMTAN'

(entacapone)

INcreased “on” tme

< Significantly improved motor function and ADLs*

<« Easy 200 mg dosing — 1 tablet with every levodopa dose'

« Safety data available in over 80,000 patients®

Most frequently observed adverse events in placebo-controlled trials were:
dyskinesia/hyperkinesia (29%/10%), nausea (14%), abnormal urine (13%),
diarrhea (10%), dizziness (10%), and abdominal pain (9%).

COMTAN is indicated as an adjunct to levodopa/carbidopa or levodopa/
benserazide preparations to treat patients with idiopathic Parkinson's Disease
who experience the signs and symptoms of end-of-dose “wearing-off".
COMTAN's effectiveness has not been systematically evaluated in patients with
idiopathic Parkinson's Disease who do not experience end-of-dose “wearing-off”.
COMTAN has no antiparkinsonian effect of its own and therefore should only be
used as an adjunct to levodopa/carbidopa or levodopa/benserazide treatment. The
warnings and precautions given for levodopa/carbidopa and levodopa/benserazide
treatment should therefore be taken into account when COMTAN is used. The
efficacy of COMTAN as an adjunct to controlled-release levodopa/DDC inhibitor
preparations has not been established.

COMTAN should not be given concomitantly with non-selective monoamine
oxidase (MAQ) inhibitors or with a combination of selective MAO-A and selective
MAQ-B inhibitors. Non-selective MAQ inhibitors must be discontinued at least
two weeks prior to initiating therapy with entacapone. Selective MAO-B
inhibitors should not be used at higher than recommended doses (e.g. selegiline
10 mg/day) when co-administered with COMTAN. COMTAN should be adminis-
tered with caution with drugs known to be metabolized by COMT (See WARNINGS
section of product monograph). COMTAN is contraindicated in patients with a
previous history of Neuroleptic Malignant Syndrome (NMS) and/or non-traumatic
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coMTan
(entacapone)

Helps patients stay active...longer

rhabdomyolysis; patients with known hypersensitivity to entacapone or to the
excipients of the product; patients with liver impairment; and patients with
pheochromocytoma due to the increased risk of hypertensive crisis. Rapid
withdrawal or abrupt reduction of levodopa/carbidopa therapy and COMTAN
therapy should be avoided.

t Adjunct to levodopa and DDC inhibitor / COMT-Inhibitor
¥ Levodopa dose may have to be adjusted
ebo

05 prod
1,600 mg/day) hroughout the study as deemed clinically ne
50% of patients in each group were receiving concomitant dopa gonist therapy, Cha
and “off” imes from home diaries. “On” time described as a period relatively free of parkinsonian symptoms, and
“off” time as a period when the patient experienced increased parkinsonian symptoms. Motor function and activities
of daily living (ADL) scores measured using UPDRS (Unified Parkinson's Disease Rating Scale), and by
examiner at baseline and at week 24 while patients were in "on" condition. The UPDRS employs & 0 to 4-point scale
on multiple tems in total score and motor and ADL subs n=171

1. COMTAN product monograph, Novartis Phare
1314. 3. Durif F, Devaux |, Pere J-J et al. Eur Mg

s Canada inc. 2. Rinne UK et al. Meurology 1998;51:1309
01;45:111-118.

* COMTAN is a registered licensed-in trademark owned by Orion Corporation.

Product monograph available upon request
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